Directions for use of Parts Catalogue

All component and option parts used for TF330 Tractors are listed in this parts

catalogue.

NOTES : FH------FOUR WHEEL DRIVE. HST
MU:-----MID PTO. POWER STEERING
E42D---TURF TYPE FOR GERMANY
E4:-----FOR EUROPE

2. Explanation for head paragraph

TYPE OF MODEL lc
KEY| PART CODE DESCRIPTION  |ary a
TFIS | TFI7 | TF19 | | C|C|F| REMARKS
126 | 1614-508-200-00 | FILTER(SUCTION) ASSY| | * 4E
127 [V121-103-103-50 | 0-RING | ] 1 ; R
128 | 1614-508-260-00 | FILTER(SUCTION) ASSY| 1 ' gggg
129 { 1614-508-262-00 { FILTER(LH) N ' i FIG. 164
ASSY( 1| ! 4 * 4E| A
‘ ¥ $ ]
| ; i .
-1399 : 3 /
~ Ll 1]

©O © G

@ KEY shows the location of parts diagramed in the illustration.
@ Parts numbers begin with ~V ~ and ~ W ~ are standard parts of the market.
® "LH and RH ~ on the parts name are described against the moving
direction of the machine or are described on the condition how to install parts
on the machines.
@ QTY shows the number of parts to be used for one unit of machine.
"M ° is indicated for parts supplied by a meter long.
" £~ is indicated for parts supplied by liter.
AR 7 is indicated for parts need to be adjusted or regulated.
® The following symbol classifies parts to be used for machines.
" %~ means standard parts.

"T ~ shows that the parts can be installed as optional parts.




shows that the parts can be used as applicable parts to replace

® Serial number : upper row shows the serial number for the first product and
lower row for the last product.
Example : Serial no. 1 through to serial no. 1999.
@ ITC : Interchangeability
"1 -+0OLD <« NEW
New parts can be used in place of the old parts.
"2 +-O0LD - NEW
Old parts can be used in place of the new parts.
"3 -0OLD NEW
Old parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
©® GRP:Parts shown in this column can be replaced by SET parts.
Exsample : Parts marked @ can be replaced by parts marked @, and ©
for ©, so the rest follow in the same alphabetical order.
@ Remarks
* Other maker’s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

3. Color:

The following colors are used for color parts.

COLOR
CODE

SPRAY TYPE PAINTS PAINTS

COLOR  |cOpE NUMBER| 4K DRUM 16K DRUM

4G CRYSTAL BLUE 1300-957-001-10 | 1300-957-003-00 | 1300-957-004-00

51 SUNSET GRAY 1300-958-001-10 | 1300-958-003-00 | 1300-959-004-00

6G SUMMER WHITE | 1300-958-001-10 | 1300-858-003-00 | 1300-958-004-00

TF MIRROR BLACK 1300-954-001-10 | 1300-954-003-00 | 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as color

parts.



4. Serial_ Numbers:
1) For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig.No.b—1
2) For chassies serial number is shown on the LABEL.

Please see

Ganit IR tEtE1

ISEKI & CQ,,LTD.. MADE IN JAPAN

5. Parts Order
1) Parts numbers listed in the parts catalogue are all registered in “ISEKI on-line
computer”.
2) When you order parts, please make sure of correct numbers.
3) When substitute parts is available, the part number ordered will be automatically
turned to a new part number.

4) Please be sure to use “ISEKI GENUINE PARTS”.

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.



FIG.95

FIG.9
FIG.1~32
FI1G.93,94 FI1G.7,8
FIG.69 FI1G.79,80
FIG.64~ 68,73 FIG.60
FIG.45
FIG.20,41~44,46
F1G.37,38 FIG.10~15
FIG.17~19,30,31,36 FIG.72.
FIG.88,89
FIG.47,48 FI1G.91,92
FIG.85
FIG.53,54 FIG.83,84
FIG.78 F1G.81,82
FIG.6 FIG.86,87
e [G.
FIG.49

FIG.91,92
FIG.77
FIG.56

FIG.51,52

FI1G.62,63

FIG.55 ¥Z&

FIG.61

FIG.58,59

FIG.16



CONTENTS

TF330
ENGINE (E3BCD-BOT7)

CYLINDER HEAIDD  cereeeeersersuertetrteensesmsesseesuietusrssrsesssesssestserseearessassomnnessnsesssssss Fig.
CYLINDER HEAD COVER  ++ettsecerescrrseseuneennrerusesnosssseserueerseesssssssscnonsnnaesnnasens Fig.
INLET MANTIFOLI  «ceeerrreeessrsessusecnreresnsesternierncssesaserossressuesssssuossessnssaonsanannses Fig.
EXHAUST MANIFOLLD  eeveeeerssevarsernseestaeesnoncessernsrsnsesseessssessessssnssssectnsesnssaness Fig.
CYLINDER BLOGCEK  +cvrreeesssrstuserrsernssrseeuiemnsensernsersssssstsssmesrieesssssessasssasanesssessss Fig.
BEARING, “UNDER SIZE (OPTION)  «eeeeeessrscrtimminetiiniiitiiiiiiesssenitiennniessenss Fig.
OIL, PAIN soeererrreoetsessortrsnesetortsreetansnroasesssstsssosnsossrasessssassrsorsseusocssssssasssssssssssssrssss Fig.
REAR PLATE  ceeeeerereettteetnteutieuuiieuneeriiieriieeruieiiiersiosrasrniiesmestnisesesniensassessses Fig.
TIMING GEAR CASE  ceeveeererreseereruierrrunneeriniieeemiseeesiiesssninsermseersnserssneessssseesnns Fig
HANGER  cvvereverersessneeentsretteenureeunneesesstasenisessuesssersstesstesersesssrersrsssasssssssrsnsessnes Fig.
VALVE  veeereereestnseuneeerneerueemneeeruieeesserssreeseesssesssosrteersnsssesesssrssssrsessesarnees - Fig.
CAM SHATFT  veeveeerrreceereernserursertsrennaernsrsuisersertasssreransessssesnsssrssansessessnnssansns Fig
PISTON  +evveeeverersenteeesuereuorertemeuiiersassesterssnsessuesssessssssnssssssssuesessssssssenossnrossrossns Fig.
PISTON, OVER SIZE (OPTION)  creeeeerrerssemsorssnensssssissisisiiniinssintiiiiiiiienesaanen Fig.
CRANIK SHATFT  eerevererreeernssenseeriiereunnerarersseeriotmietssisernessrsrertissssnssstesiiesssssennns Fig
OIL, PUMP  eeeverersesurseruorsuremntermuireesosrnrererieersiessesssossrnserseesnsessssssseernesesressssns Fig.
WATER PUMP  eeeeeeerttesersernurettenterueerterersiosminermiretssesresssniostiesssissesassnsernsssnsses Fig.
COOLING T AN +rereecrrerersrenrnmenteeriieerisertiersuseesieeriierarerrsoeraieersossssssssssrsrsssnesraenes Fig
INJECTION NOZZLE ~ eereererersetustrnteessersenteeisrrseessetsssinemierissmseressssesssriessssasssns Fig
INTJECTION PUMP  eereeeerseerreremnseenueesumeruieeeuieetuersseessinesueeerieriossssossasssriesseerens Fig
FUEL PIPE  ceverveesereerseerreserrrreuteesmeerneeesreesuseetintrsessrseesraessusersserssnsssiernesssoeesnns Fig
ELECTRIC (1)  -eevereoeceenrerocantatamatatitirtetatatiitietataiotoronentototatansaserorcases esersaressens Fig.
ELECTRIC (2)  ceeeeerereevermmermemuummimiemmieeeretemeeremnrieemenceeeens ET N Fig
8215 —300—0 05— 0 cereveereerereecrreerrresrnverrersansessacernsornsrarsranessiaessnerens Fig.
B215—B00—078— 0 crerreeerrrerrrurerertnseersasserrseresruieeersensersaasrnsesensnsens Fig.
B281 =100 =002 — 1 0 coreeeeerrerrsrrreecrurernieseuserntersueseetareniosnrersnesressaeses Fig

B281—200—008 =10 creerrereerrennerrarreerareiernstersrtormiemruersssrorerrarsoesnnrses Fig

O o0 =1 O U1 s W D

[SC T o T NG T o T . T o T O R o T T e T e T oo S e e S Gy WAV G G W
= M Ul W NN = O W o Ul W N = O



CONTENTS

CHASSIS

RADIATOR (H. S. T.) SYSTEM: +eereereererersreruesamsesseesnessesuesasassessassssssorssssassannes Fig.
MUFFLER SYSTENM «++evveeereerseesveessueesriosuessnererssessissesssneenisesnssssusssssesinsnsesssnnes Fig.
CLEANER (ATR) SYSTEM +reeereeeeesserseesssurtasassssuneesesesnisneessninmetteessncnareeesesssanas Fig.
ELEMENT (AIR CLEANER) SYSTEM (OPTION) «rorresertrreermrerressersensensersersesuans Fig.
TILTER SYSTEM --eeeeveeerseesesersseessaesaseemueensecessecssseeessstessmsessseessseossesesnsesenennneens Fig.
TANK (FUEL) SYSTEM creeerereerereeresteersereesessmssensersssessesseressassssasssssssssesssonsass Fig.
BATTERY SYSTEM (TES30-E42D) «ereeeeererreeersrsrreeeerasinneeanniuereessesassresssasessanns Fig.
BATTERY SYSTEM (TEF330-F4) «creererceereresereomesumssrsssesmmmmesessmmmcomsossensssesanemens Fig.
LEVER (ACCELERATOR) SYSTEM «rseeeseemsssusssosssrsssmussmsssissssisssnisi e Fig.
MAIN CLUTCH SYSTEM  -eecerveeereeeeessereessuaeessrrecsssseeeessmneesasuessnssesesssssaensseneeeeesns Fig.
INPUT GEAR (H. S. T.) SYSTEM +reveeeersereaserarasrueeesssssnresnniiuraesessssiorensssosnsinss Fig.
DRIVE GEAR SYSTEM eereeerresresertesutesternuenuernntenieutsnutsssteteenntennesssutenisennseene Fig.
SPACER (H. S. T.) SYSTEM (TFS30-F4) resereeersreeeresserersrrrmsiuaesssiunsascsrarsanannns Fig.
SPACER (H.S. T.) SYSTEM (TF330-FE42D) «reeeeerereeesrerersrrracsureanesiaraasarerereanans Fig.
CLUTCH SHAFT SYSTEM creereeeeeerrursseeeeermunecestmmmeermmmmieetemmmnssemmnssssmmocecenes Fig.
PEDAL (CLUTCH) SYSTEM rerreereereeeresreesuesuesuesnseuessonsessesueesessuceees rrerraaa Fig.
FRONT MISSION CASE (H. S. T.) SYSTEM sreeeeesesereeesrerureaascueraeaassasannareeeannes Fig.
H. S. T. SYSTEM ceeeerveeeeerseeeessaesarsaesssuressssessssssessasesassacesasssesssssssessssesnsreesessnsns Fig.
SUB COUNTER GEAR (H S T.) SYSTEM ..................................................... Flg
SUB CHANGE (H. S. T.) SYSTEM :ererrereeeeeesesssrsrsrurneeesesisiirueeeseesesiossoninsnninns Fig.
AWD GEAR (H. S. T.) SYSTEM «eeeeerererrrrreerereeeassriruunneesseroniiinreseseesiesioninmannes Fig.
AWD CHANGE SYSTEM (TF330-FE42D) +eereeerrrrerersrorureereruramnnrurressaansroraseesenans Fig.
AWD CHANGE SYSTEM (TF330-FE4) -eereereerreermsrmrsmaessesranserenseesioessssineasonenns Fig.
REAR MISSION CASE SYSTEM «eeeeeereererserssssmesmmsesimseseens et e Fig.
P. T. 0. COUNTER GEAR SYSTEM (TES330-E42D) wweerrreerrerrerrrerensurresinreennas Fig.
P. T. 0. COUNTER GEAR SYSTEM (TF3‘30—E4) ............................................ Fig.
P. T. 0. CHANGE SYSTEM (TF330-E42D) +trrrersrressseercrtersuanivernivreessumenrerennnens Fig.
P. T.O. CHANGE SYSTEM (TF330-F4) «rorereerreersrrrmreaerinineraeiississrenseneeneenne Fig.
TRAILER HITCH SYSTEM (OPTION) +erreereesssrerersunsassrreraseronsuneassunseesrinesisssneenss Fig.

MID P.T.O. SYSTEM (TF330-E42D) «eeeeeererteecectceermmimmiomianiaaiarerrrenmmumiarasnnens Fig.

W 0 1 OO Ul =W DN

= = = =
W N~ O

14



MID P. T.O. SYSTEM (TF330-F4) -e-reeereeeereeereeectreummmmmmmmmmiiintenereereneeensoe Fig.

CHANGE LEVER SYSTEM eeeeeeeeeerssstereesessomsneeeeessssarueeesessessssmmmmeeceeeseesssnsaeen —Fig.
CHANGE LEVER (4WD/H.S. T.) SYSTEM eereeesrresseeerrererrersrueesineesseseessueennees Fig.
CHANGE LEVER (MID P.T.O.) SYSTEM (TF330-E42D) «eeeerereceresecerseencnes Fig.
CHANGE LEVER (MID P.T.O.) SYSTEM (TF330-E4) «ereersereersecuorsseriees Fig.
LINK (H. S. T.) SYSTEM «reeeeerseeesseessruessueesrsescurersuessreessesssseesissenssneessssssssenses Fig.
PEDAL (H.S.T.) SYSTEM (TF330-EAZD) +rreereerrererrreesuresroossaorssscrnsensesssuessnns Fig.
PEDAL (H.S.T.) SYSTEM (TEF330-FA4) rreerreererrerrrrrrreeriumsireesiseesssssissesinneenens Fig
LEVER (H.S. T.) SYSTEM :rereeereerereesreessreessusesreesssessueessneanesssuesersseessssssssesnns Fig.
PIPING (H. S. T.) SYSTEM «ereeereeerreeesrueesseesssmasreecrssssueensseenseessesenseseessseenseennns Fig.
DRIVE PINION (H.S. T.) SYSTEM :erveeerreessreesruesssenseessunssiesssseserssesssssssseesnns Fig.
DIFF CASE SYSTEM  «eeecreesecessrueeesssunseeessaureessasuaeesosinteessssnmeessssisecsssssssssssneesens Fig.
REAR AXLE HOUSING SYSTEM «oorrreveeeesssrureesssiveeesssnsssssssissesesssnnsseesssssineenss Fig.
WHEEL SHATFT SYSTEM cereeeeseeseresesssonsseesronseesannmsesaomesessonessessmmssaeesessmsimmeses Fig.
DIFF LOCK SYSTENM ceeeceeersesrrereeeseremsorumnmreceressosmenseesssnonssmneeesesssnsmmssmmmmmesssesess Fig.
BRAKE SVYSTEM o eerrveeeesssuseessmueesssnueesssssnuesesssnessesimmessssnnmesssesmmntesssssssummesss Fig.
PEDAL (BRAKE) SYSTEM (TF330-F4) «rreseerssresssmessssssssssmssesssssssssssssssnssrins Fig
PEDAL (BRAKE) SYSTEM (TF330-EAZD) «rveesrererverrverarunans SRR Fig.
BRAKE (PARKING) SYSTEM reerreereeerteesrersremsseossanssessesseessssesssesesesssnsosssnsssenss Fig.
REAR WHEEL (12. 4-16) SYSTEM (OPTION) «reeerreeereersrresrnnsvnernessscasssnsennns Fig
REAR WHEEL (TURF) SYSTEM (TF330-E42D STANDARD/TF330-E4 OPTION) «sesweer- Fig.
REAR WHEEL (9. 5-22) SYSTEM (TF330-E4 OPTION) «wevereseeeeseoscusseomnccunns Fig.
WHEEL (STEERING) SYSTEM +eereerreerseeereareesseesuerumnuensserssseseensenseesseassesaraons Fig.
SHAFT (STEERING) SYSTEM reeeereeerreeerureerveesneesusenserinseenssssssesnsssasesenassanses Fig.
STEERING (POWER) SYSTEM ++reeeresreesersseeessensasinessssseesiseessissessssessesonssessinseens Fig.
BRACKET (AXLE) SYSTEM +eeerreeesrrreseecrursessumssriusssrunsesinrssssussssnsressssissssssnnnees Fig.
DRIVE SHAFT (H. S. T.) SYSTEM :rreeeersersreersresreemsvusssseeaersrasesssesensnessnssensns Fig.
BEVEL CASE SYSTEM ceeerrereeeeessrvercoseninsnneesnn s et e e e ae s e s e aans Fig.
AXLE HOUSING SYSTEM «oerreevvereereseasssssrnuessecssasssnneecssossosommmumessesseressensenns Fig.
FINAL GEAR CASE SYSTEM +erreveeeeseesoessersrnseeesesssssuneesesssssossmmnmisssssssereeseeens Fig.
TIE ROD SYSTEM «eeeeevveeess et et st s st e a et e s e e e e Fig.
FRONT WHEEL (AWD) SYSTEM (OPTION) «ereereerseeseresesssarseesseasseessurassassnens Fig.
FRONT WHEEL (TURF) SYSTEM (TF330-E42D STANDARD/TF330-E4 OPTION) --rvss-- Fig.

CYLINDER CASE SYSTEM +tereeesersssersaseuassueerusarsmeersaserrusersssersssssossssssusssnsesssnens Fig.

(U5
—t

33
34
35
36
37
38
39
40
41
42
43
44
45

47
48
49
50
5l
52
53
54
55
56
57
58
59
60
61
62
63
64



- I3 n \ T A i iiieccesissessssstsastastacssassstearanstetenesnsnasarsenonnacan 1
SHAFT (SLOW RETURN) SYSTEM «vereeceteermserssssssnncnnn: e Fig.

LIET ARM SYSTEM creoeeeertesttornnretneneraastesariesnasrsesssscusrsorsostescestssoneosssostostssconns Fig
CYLINDER SYSTEM reeeereseresectrssenertuessesseerirennassroscnsstosennsstussenssiaetonsietssssstnene Fig.
LINK (POSITION) SYSTEM -+treeerrerseeccumurnareertummnistimiiitiieriiimiisiis Fig.
LEVER (POSITION) SYSTEM ++seeeeeesersreressosurraesosnecesesssuessessssassnsuuesisesssssesennns Fig.
VALVE (STACK/R1) SET (OPTION) -eteersesseesensnssertumiiniieriinnsiniiniiinermi. Fig.
VALVE (STACK/R2) SET (OPTION) seceeeeeeeeeeeuummmmmnereceettmimmmeiiiimim... Fig.
PIPING SYSTEM ceeereveeserereruraeansrersesuuerennstanneruessrusserossasserunsscsseesscnsrnnisssronsressanes Fig
LINK (3P) SYSTEM eoeeeeeeeerseetenumnmuiinntttterttummmmimmeettttmiiiettiiiie. Fig.
DRAW BAR SET (OPTION) eeserrersessseecensunertercemiimistmmemmiimimtemiritmie Fig.
DRAFT SET (OPTION) «errevserrreeereenerreereutuomneeerummiieriimieiieeisioie Fig.
HOOD SYSTEM eeeererserrsusrersaeasseesnserussesssestumeruonsessstenssenssssssssasssnsstssarsoesesessenaaes Fig
GRILLE SYSTEM ceeeereeserrseerrereruseetreerorsenaesenieerueeesnssarssessmsssscsssssssmnessesssesanssnnres Fig
COVER (STEERING) SYSTEM ereeeereceseesetsnmectuuneesrunsttennnreeteternsetuintisonteiostnre Fig.
COVER (SIDE) SYSTEM (TF330-FE42]D) «eeereeereeesesseerrunmioreetimnierenminiiieminen Fig
COVER (SIDE) SYSTEM (TF330-T4) «eeerereereeererssssertnuimnnsriiiirermuimii Fig.
FENDER SYSTEM (TF330-F42D) «tereeeerruunuoereesteeseteriimmmmmiiiiteriii. Fig.
FENDER SYSTEM (TF330-T4) +oeeeerertrsresensmeetrnorseininetiuiiernriteiecmsieimens, Fig.
GUIDE (LEVER/H.S.T.) SYSTEM (TEF330-E42D) «rreereeeveereercesreenneaeceacacccnnns Fig.
GUIDE (LEVER/H.S.T.) SYSTEM (TF330-E4) «reeereeererrereeerenrneceicnniaeecnacenenn Fig.
SEAT SYSTEM eeoveeseeersenseeecnuoetuneesersruarsnessuerastesssseserserrusessesssssstssaronssesenssssessns Fig.
MOUNT (REAR/H.S.T.) SYSTEM (TF330-F4) «otcececvevuvrurreerectmuuuuinieereenennns. Fig.
MOUNT (REAR/H.S.T.) SYSTEM (TF330-FA2D) s+ssreeccerrrsreruraaerceennnnssciunnees Fig.
FLOOR (H.S. T.) SYSTEM (TF330-J4) «weeeereererersersrerumummmuiineinieiinineiin. Fig.
FLOOR (H.S.T.) SYSTEM (TF330-~FE42D) «reeeerreversoseceuruusarerturseencumnanesmiinsenns Fig
STEP (SUB) SYSTEM (OPTION) +teeccrseessroeserrerttserttimmmmmmmiiiriiiiieesma.. Fig.
MIRROR AND HEAD LAMP SYSTEM (TF330-FE42D) -erecerereeeeveronreecenaacennnaens Fig.
MIRROR AND HEAD LAMP SYSTEM (TF330-F4) ++eererrraeerectusoreruersrnernnunneanns Fig
LAMP SYSTEM (TF330-TFA2D) «eveeereenrereecrunsraceeeummmmiereretmumnoneetnnrernientacneioraes Fig.
LAMP SYSTEM (TEFS30-T4) cereeerererseerrerenumoemeememmiinintrmmereniitstiiinetnesecreern Fig.
PANEL SYSTEM  creeereeenseeettaetimtuntueruaetuescarmieerstassseosmissmiosssssossostomtissressnsrssnnns Fig.
SWITCH SYSTEM (TF330-FE42D) ceeerrrresssreeeerumummmmmmummtettrimiimnoeeenianaas Fig
SWITCH SYSTEM (TEF330-F4) --eecerreerestunmnaerettumiiiiiienmeniisetiiiieresieiies Fig

HARNESS SYSTEM (TF330-FE42D)) cereeeereeereeeeeetertuttmmmimmimmieetitriitnreonsnseeceenans Fig.

o
($2]

67
68
69
70
71
72

74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98



HARNESS SYSTEM (TF330-T4) ceeeecerurrsetetansreetmmiieiiuiimiiiiiiiiiieriei. Fig 99
FRAME (REAR) SYSTEM (OPTION) seeeereerersseecumsererniietuinemiuiiireieteeienn. Fig. 100
PIN SET (OPTION) ceveeeestenssenssttusttnistimuiitmituiiituiisrtitiiiisiieiiiiem. Fig 101
ORNAMENT (TF330-TF42D)) ++erereeerseeseetttmnnrmeeettmmmittiiiitteiiteii.. Fig 102
ORNAMENT (TF330=T4) +eceeeerercrererertunrttentuisreriunnnesttmettiiiietmmisoiesniesmmns, Fig. 103
LABEL (UK) (TF330-E4) (OPTION) «erescersteusestumtiimrimiieieiiuiiiiiiiimi. Fig. 104
LABEL (FRANCE) (TF330-E4) (OPTION) «oseerersrssseeetenrietinmiinimriiiieeeeeimi Fig 105
LABEL (GERMANY) (TF330-E42D STANDARD/TF330-E4 OPTION) +:+eereeeees Fig. 106
TIOOLLS  wevrevenrnanreessnuretastreneeronseroeerssssnsssssasssssrnsssssnsssrsersnssosrersstsronesssvasassnassnes Fig. 107
COMPONENT PARTS FOR 1614-407-210-10, 20 ON Fig. 55 «weresesereressssssesnens. Fig. 108
COMPONENT PARTS FOR 1622-202-500-00, 10 ON Fig. 18 «s:sessseresescesueseuees Fig. 109
COMPONENT PARTS FOR 1640-530-600-00 ON Fig. 70, 71 sereeeesesessesescsns Fig. 110

WIRING DIAGRAM (1) FOR TF330-E42D
WIRING DIAGRAM (2) FOR TF330-E42D
WIRING DIAGRAM (1) FOR TF330-E4
WIRING DIAGRAM (2) FOR TF330-E4



ENGINE
E3CD — BO7---TF330

6005 - 097 - 150 - 00



§005-1016G

FIG. 1

CYLINDER HEAD

11

KEY PART CODE DESCRIPTION ory e O MODEL /S 1R| . REMARKS
E3CDBOT cl|L|P
1 | 6211 =110 -~ 045 — 40 | CYLINDERHEAD  ASSY | ! )
2 | 6211 - 150~ 033 - 10 | HOTPLUG ASSY 3
3 | 6209 - 610 — 003 - 00 | CUP./SEALING. /50 7/
4 | 6209 - 605 - 004 — 00 | PLUG/PT1,/2 s *
5 | 6211 -~ 715 — 006 — 00 | VALVESEAT/INLET 3
6 | 6211 — 711 — 005 — 00 | VALVESEAT/EXHAUST 3 F
7| 8211 -721-003-10 | VALVEGUIDE 1 |
8 | 6211 — 721 — 004 — 00 | VALVEGUIDE 3l
9 | 6212-569- 002 - 00 | SEALOIL S
10 | V682 = 200 — 000 — 60 | BALL 1
11 | 8211 = 141 -~ 023 — 40 | GASKET/CYLINDERHEAD .
12 | 6209 - 000 = 005 — 00 | BOLT 7 Y R
13 | 6909 - 830 — 212 — 00 | STUDHEAD COVER 2 *




12

6005-110

FIG. 2

?

CYLINDER HEAD COVER

KEY PART CODE DESCRIPTION qry PE OF MODEL) 21 81 ] REMARKS
E3CDBOT clL|P
116211 =170-007 — 20 | COVER/CYLINDER/HEAD 11 *
"2 | 8211 -179-011 — 20 | RUBBERFLANGE 1A
3| 6211 -291-010-00 | COVER/BLOWBY |
4 | V195 — 164 - 008 — 30 | SCREW,TAPPING 4 F
"5 | 8211 - 751 - 001 - 10 | CAPOIL FILLER 1 *
6 | 211 =173 - 005 — 00 | SEAL/CYL HEAD,UNDER 0t
7 | 6209 - 490 - 002 - 00 | NUT.CAP A VL T T
8 | 6909 — 572 — 008 - 00 | PACKING v/
9 | 6209 - 360 — 031 ~ 00 | HOSE/RUBBER |




6005-120

FIG. 3

INLET MANIFOLD

13

TYPE OF MODEL] 1 [ c |G
KEY PART CODE DESCRIPTION aty T|O|R REMARKS
. E3CDB07 clC|P
1 6214 -110-003-00 MANIFOLD,/INLET ASSY 1 *
2 | 8214 - 115~ 003 - 10 | GASKET/INLETMANIFOLD 1
3 | V211 — 560 — 802 — 50 | BOLT,SEMS,/M8X25 7T 6| *




14

FIG. 4 EXHAUST MANIFOLD

§005-140
] TYPE OF MODEL] L [ C |G
KEY PART CODE DESCRIPTION aty T|0|R REMARKS
E3CDBO7 cl|L|p

1| 6214~ 141 -023 - 00 | MANIFOLD/EXHAUST *

—

2 | 6214 — 145 - 004 — 20 | GASHET/EXH MANIFOLD *

3 [ V211 - 560 - 802 — 50 | BOLT,SEMS/M8X25 7T *

(=2




§005-2010

FIG. 5

CYLINDER BLOCK

15

KEY PART CODE DESCRIPTION ary e O MODEL 4 6| 8 REMARKS
E3CDBO7 clL|P
116211 -210- 056~ 00 | CYLINDERBLOCK  ASSY 1.
2 | 6209 - 000 -~ 006 -~ 00 | BOLT g
36911 ~129-081 -00 | CAP,SEALING v
4| 6209 - 610 - 001 — 00 | CAPSEALING oo
""" 5 | 6911219~ 195 — 00 | CAPSEALING |
6 | 6209 - 610 — 003 — 00 | CUP/SEALING,/50 3 ¥
7 | 8509 - 605019 - 10 | PLUG d | ||
8 | 6212 - 531 — 008 ~ 20 | PIN/IDLEGEAR 1 I
9 | 6211 — 258 — 001 — 00 | SEALBEARING CAP 4
10 | 6211 — 258 — 002 — 00 | SEALBEARING CAP/7 2t
11 | 6211 =510 - 008 — 00 | BEARING/CRANK  SET | *
12 6211 =511 — 007 — 00 | BEARING,/CRANK /UPPER Y Y I A
13 | 6211 -511 - 008 - 00 | BEARING,/CRANK/LOWER P Y I A
14 | 8211 =589 — 004 — 00 | BEARING /THRUST /CRANK 2l
15 | 6209 - 625 — 003 — 10 | OILSEAL (1.
16 | 6209 — 749 = 001 — 10 | PIN,TUBE 2 ¥
17 | 6908 ~ 180 - 816 —~ 00 | PIN v{ I
18 | 6908 - 160 — 612 - 00 | PIN/STRIANER ol
19 | 6904 — 110 - 840 — 00 | STUD,/M8X40 |
20 | 6904110 —822 - 00 | STUD 3 F |
21 | V251 — 340 — 806 — 00 | BOLT/STUD |t
22 | 6894 — 453 ~ 344 - 00 | DOWEL v/
23 | 6213 — 721 — 007 - 00 | PIPE/WATERDRAIN 1 N
24 | 6213 -319 - 001 — 00 | CONNECTOROIL FILTER i f
25 | 8211 =281 - 013 — 00 | COVER/INJECTIONPUMP 11 *




16

6605-2010

FIG. 5

CYLINDER BLOCK

TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION ary T|o|R REMARKS
E3CDBO7 clLC|pP

26 | 6211 — 292 — 001 — 20 | GASKET,/COVER |

27 | 6901 — 910 - 612 — 00 | BOLT,SEMS,/MBX12 4

28 | 8215 -549-013-00 | PN 1

29 | 8211 =760 -016 — 10 | LEVELGAGE il *

30 | 6209 — 605 - 005 — 10 | PLUG/PT3/4 1 *




6005-209

FIG. 6

BEARING,UNDER SIZE (OPTION)

13- 5—@

E
3
|

TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION Qry T E (E l; REMARKS

1 | 8211 =530 - 008 — 00 | BEARING,/CRANK,”UNDER 1 025
2 | 211 =599 — 004 — 00 | BEARING,/THRUST,/CRANK 9 T

3| 6211 -540 — 008 — 00 | BEARING,/CRANK,/UNDER | T 050
4| 6211 -599 — 004 — 00 | BEARING,/THRUST,/CRANK 2 T

5 | 6212 - 263 — 009 — 00 | BEARING,”CONROD,”UNDER | T 025
6 | 6212 — 264 — 009 — 00 | BEARING,/CONROD,”UNDER 6§ T 050




18

6005-210

FIG. 7

OIL

PAN

TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION aty T|0|R REMARKS
E3CDBO7 clL|p
16211 -361-022—-20 | OILPAN COMP | *
2 | 3625 - 301 — 002 — 00 | PLUG (M14X15) 11 *
3 | V720 - 102 - 401 —80 | 0-RING/P18 |
4| 6801 -—910-612— 00 | BOLT,SEMS,/MBX12 18 *




§005-220C

FIG. 8

REAR PLATE

19

TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
E3CDBOT clC|P
1]6211 -341 - 025 — 30 | HOUSING,/FLYWHEEL 1 *
2 | 8908 - 181 — 022 — 00 | PINSTRAIGHT 2l *
3 | 8209 - 030 - 091 - 00 | BOLT /WS o *
4| 6901 -911-025-00 | BOLT 2l ¢




20

60C5-240

O\T @
52
sy

FIG. 9

TIMING GEAR CASE

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

E3CDBO7

O-A-

—o0

IO

REMARKS

—_

6211 ~310-009 - 20

GEARCASE ASSY

¥

6209 - 605 - 003 - 00

PLUG/PT1,/4

¥

6209 -610-004-00

CUP/SEALING, 20

¥

6904 - 110-822 - 00

STUD

6904 - 110 - 8565 - 00

STUD

6904 - 110 -850 - 00

STUD

6209 - 625 - 002 - 00

SEALOIL

6209 - 030 - 005 - 00

BOLT,/M8X85

6208 - 030 - 006 - 00

BOLT,/M8X75

QI W IO~ | Wi N

6809 - 110 -508 - 00

NUT, M8

6909 - 160 - 508 - 00

WASHER

V211 -560-802-00

BOLT,/M8X20

6901 - 060 — 850 - 00

BOLT,/M8X45

6209 - 037 - 007 - 00

BOLT/WS

1425 - 621 -004 - 00

CLAMP,HARNESS

6208 — 046 - 001 - 00

BOLT,/”M8X30

6909 - 920 ~ 843 - 00

PACKING

6215 - 546 ~ 003 - 00

STOPPER /FULLLOAD

6209 — 409 -001 - 00

NUT, /M8

V341 - 120 -008 - 00

NUT,CAP/M 8

6809 - 920 - 843 - 00

PACKING

6215 - 542 - 004 - 20

PIN/ARM

P117 -303-003-00

PIN,/SNAP

6215 - 542 - 005 - 00

PIN

6909 — 202 - 308 - 00

PLUG




6005-240

FIG. 9

TIMING GEAR CASE

21

KEY PART CODE DESCRIPTION ary TYPE OF MODEL] 11 § | § REMARKS
E3CDBO7 clL|P

26 | 6909 - 920 — 843 — 00 | PACKING 1.

27 | 8209 — 740 — 001 — 00 | PIN.GROOVE ] Y

28 | 6211 — 312 — 005 - 00 | GASKET,/GEARCASE 1 7

29 | 6213 - 160 — 002 ~ 00 | VALVE/RELIEF  ASSY i *

30 | 6213~ 161~ 001 ~ 00 | PISTON/RELIEF VALVE |

31 6213 - 164 — 001 — 00 | SPRING/RELIEF VALVE 1 *

32 | V705 - 140 — 012 — 00 | RING,SNAP/12 C 1.

33 | 6209 - 050 — 001 — 00 | BOLT, /M6 1

34 | 8209 — 050 — 002 ~ 00 | BOLT, /M8 1 *

35 | 909 — 110 - 406 — 00 | NUT 2l *

3 | 6219 —310 - 003 — 00 | DRIVE TACHOMETER 1 *

37 | V723 - 102 - 002 - 40 | RING/0 1 !

38 | 6901 ~910 ~ 616 ~ 00 | BOLT,SEMS,/M6X16 2l !

39 | 3625 — 540 — 004 — 00 | CAP,BLANK,/30 1| *

40 | 6211 =311 =013 — 00 | PLATE/FRONT 11 *

41 | 8211 =312 — 006 — 00 | GASKET/PLATE 1 *

42 | 6902 - 050 — 816 — 00 | BOLT 4

43 | 509 - 000 = 227 — 00 | 8OLT 4 1 T

44 | 8211 - 319 - 003 - 00 | SPACER 1

45 | V723 - 102 - 005~ 00 | O-RING 1A S50 1 *

46 | 6209 - 748~ 001 — 10 | PIN,TUBE 2l

47 | 6904 - 110 — 822 — 00 | STUD 1 *

48 | 6212 — 530 — 005 — 10 | SHAFT,/HYDRAULIC ASSY 1 !

49 | V600 - 110 — 600 —~ 50 | BEARING,RB,/6005 2l ¢}

50 | 909~ 110 ~ 408 - 00 | NUT/M8 4 F




22

6005-240

FIG. 9

TIMING GEAR CASE

. TYPE OF MODEL[ 1 [ C
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
E3CDBO7 clL
51 | 6909 — 150 - 508 — 00 | WASHER 4
52 | 6511 =321 — 083 - 00 | COVER 1l f
53 | 8211 = 322 — 002 — 00 | GASKET,/COVER 1
54 | 6909 - 110 — 408 — 00 | NUT/M8 4
55 | 6909 - 150 — 508 — 00 | WASHER [




6005-290

FIG. 10

HANGER

23

TYPE OF MODEL| 1 [ Cc |G
KEY PART CODE DESCRIPTION ary TIOo|R REMARKS
E3CDBO7 clL |P
18211 =777 -007 — 20 | HANGER 2l *
2 1 6901 — 911 =020 - 00 | BOLT,SEMS,/M10X20 2l *




24

6005-301B

FIG. 11

VALVE

KEY PART CODE DESCRIPTION aTy TYPE OF MODEL |1 § | § REMARKS
E3CDBO7 C P
1 6212-551 -008 — 00 | VALVE/INTAKE 3 *
2 | 6212 - 552 — 008 — 00 | VALVE/EXHAUST AR A )
3| 6212 -561 - 003 — 00 | SPRING,/VALVE o * | || ||
4| 6212-563-001 — 00 | SEAT.VALVE SPRING 6| *
5 | 6212 -565- 001 - 00 | CUTTERVALVE 1] *
6 | 6212 - 571002 — 20 | TAPPET 6| *
7 |6212-575~ 003~ 00 | PUSHROD 6| *
8 | 6212 - 600 — 008 ~ 10 | ROCKERSHAFT ASSY |
9 [ 6212-611-004~- 10 | ROCKERARM 5| *
10 | 6212 - 620 — 008 — 10 | SHAFT,/ROCKERARM ASSY 1
11 | 6212-621 - 008 — 10 | SHAFT/ROCKERARM .
12 | 6212 -626 - 002~ 10 | PLUG 2 *
13 | 6212 - 628 — 006 — 00 | BRACKET /ROCKERSHAET 2| ¥
14 | 6212 - 628 ~ 007 — 00 | BRACKET,/ROCKERSHAFT 1
15 | 6209 — 940 — 004 — 00 | SPRNG 7 A
16 | V704 - 140 - 016 — 00 | RING,SNAP/16 C 2l *
17 | 6212 - 616 = 002 — 00 | SCREW ADJUST 6| *
18 | 6209 - 409 -003-00 | NnOT 1 g *
19 | 6209 - 000 ~ 002 ~ 00 | BOLT .
20 | 6212 -619 - 001 — 20 | SPACER/ROCKERARM I
21 | 6901 ~ 055 — 855 — 00 | BOLT,/M8X55 .
22 | 6909 - 110 — 508 — 00 | NUT/M8 7 L E
23 | 6908 ~ 164 ~ 508 ~ 00 | WASHERPL/MS8 3 *




§005-310

FIG. 12

CAM SHAFT

25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

o E3CDBO7

O-1—

—o0

TIO

REMARKS

6212-511-005-00

CAMSHAFT

6212 -522-004-00

GEAR CAMSHAFT

6908 - 000-716 -00

KEY

6212 -535-007 - 00

PLATE /THRUST

6901 -910-612-00

BOLT,SEMS,/M6X12

6212 -523 - 006 - 30

GEAR,/IDLE ASSY

RO I NCY IO BPO B N
*




26

5005-3406

FIG. 13

PISTON

KEY PART CODE DESCRIPTION oty PLIPE OF MODEL) 21 8 | § REMARKS
E3CDBO7 cll|p
1]6212-111-039-20 | PISTON 3 87
2 | 6212 -121-013 -~ 10 | RNG/PISTON SET 3 87
3 |6512-211-018-00 | PnpSTON | i
4 [ 6909 -950 - 115 — 00 | RING SNAP o * | || ||
5 [ 8212 — 230 ~ 005 — OO | CONNECTINGROD ~ ASSY 3
6 | 6212 — 235 - 002 — 00 | BOLT,/CONNECTINGROD 6| *
7 | 6209 — 440 - 002 - 00 | NUT 6 *
""" 8 | 6212 - 261 - 009 — 10 | BEARING,/CON ROD | *




FIG. 14

PISTON,OVER SIZE (OPTION)

217

"
v}
§005-349C
TYPE OF MODEL| L[ C |G
KEY PART CODE DESCRIPTION aty T|6|R REMARKS
E3CDBO7 clL|p
116212 114-039 - 20 | PISTON,/OV g T 875
2 | 8212-124-013~ 10 | RING/PISTONOV SET 3 T 875
3| 6212-116 - 039 — 20 | PISTON, OV 3 T lgs0
46212-126-013 - 10 | RING/PISTON/OV SET g T

88.0




28

6005-350)

10

FIG. 15

CRANK SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

E3CDBO7

O-—

oo

VIO

REMARKS

6212-310-011-20

CRANKSHAFT ASSY

X

6808 - 161 -018-00

PIN

¥

6212 -521 - 002 - 00

GEAR,CRANK SHAFT

¥

6808 — 000 — 750 - 00

KEY

6212 -330-038-00

FLYWHEEL ASSY

6912 -333-036-10

GEAR,RING

V600 - 150 - 800 - 20

BEARING,RB,/6002SS

6212 - 336 - 001 - 00

WASHER

6209 - 000-013 - 00

BOLT

OIW!Ioo N IO &~ N

—

6212 -371 -021-10

PULLEY /CRANK

—
—

6212 -379 - 001 =00

WASHER

—
(A

6901 — 066 — 645 - 00

BOLT




6005-401

16

OIL

PUMP

29

KEY PART CODE DESCRIPTION aTy TIPE OF MODEL | § | & REMARKS
E3CDBO7 clL|p
1| 6213100 - 004 - 20 | OILPUMP ASSY 1 *
2 [ 6213-111-002 - 10 | BODY./OILPUMP .
3 |6213-120-002— 10 | GEAR/OILPUMP  ASSY 1
4| 6213-125- 002~ 00 | ROTOR/OUTER 1 F
5 | 6213 - 129 — 003 — 00 | PIN/STRAIGHT 2| *
6 | 6213 -119-001 - 00 | BOLT /WS 3
7 [ V220 - 540 - 602 ~ 00 | SCREW./SOCKET N I
8 | 6213~ 140 ~ 012 — 00 | STRAINER COMP | F
9 | V720 -113-502 - 20 | RING/O 1t
10 | 6213 — 149 — 003 — 20 | CLAMP,/STRAINER e

6901 -810-816 - 00

BOLT,SEMS,/M8X16

6213 - 240 - 002 - 00

CARTRIDGE,OIL FILTER




30

6005-420

FIG. 17

WATER PUMP

KEY PART CODE DESCRIPTION Qry TYPE OF MODEL 'If' 8 g REMARKS
E3CDBO7 c|LC|P
1 |6213=610- 005 - 30 | WATERPUMP ASSY | *
2 | 8213 -611-003—20 | BODY,/WATERPUMP L I
3 | 6213 -631 - 002 - 00 | BEARING/WATER PUMP 11
4 | 6213~ 631 - 005 — 00 | BEARING,/WATERPUMP 1
5 | 8213 -622 - 002 — 10 | SEAL SET/WATER PUMP 1
6 | 6213 -621 - 003 — 00 | ROTOR/WATERPUMP 1| *
7 (8213 -642 - 002 - 00 | SEAL/WATER PUMPPULLE | | *
8 | 6213613 - 002 — 10 | GASKET 1|
9 | 6213 -612-004- 00 | PLATE/WATER PUMP | 1 Y R
10 | 6213 - 619 — 003 - 00 | SCREW,WATER PUMP 3 f
11 | 6213 -619 - 002 — 00 | PIPE/WATER PUMP N
12 | V721 =103 = 104 - 00 | O-RING,/G40 1 R
13 | 909 - 110 — 508 - 00 | NUT M8 2 7
14 | 6909 — 150 - 508 - 00 | WASHER 2
15 | 6213 ~ 619 — 006 — 00 | SPACER,/WATERPUMP 1
16 | V721 ~ 103 - 105 - 00 | O~RING,/G50 |
17 | 8904 - 110 — 840 = 00 | STUD,/MB8X40 7 I N I I
18 | 8901 - 910 ~ 845 — 00 | BOLT,SEMS,/M8X45 1 Y R
19 | V211 - 560 — 802 - 50 | BOLT,SEMS, M8X25 7T |
20 | 8909 - 110 - 508 - 00 | NUT /M8 |
21 | 6909 - 150 — 508 — 00 | WASHER -
22 [ 6213 -729-001 - 00 | HOSERUBBER T
23 | JOB1 —210— 015 — 00 | CLAMP,/WIRE /10— 15 v\ I A
24 | 8213 - 716 — 001 — 40 | HOUSING/ THERMOSTAT R R

6213 -721-003-00

PIPE,PUMP HOUSING




6005-420

FIG. 17

WATER PUMP

31

KEY PART CODE DESCRIPTION aTY TYPE OF MODEL) 1 1 § | & REMARKS
E3CDBO7 clC|p
26 | 6213 — 743 — 002 — 10 | GASKET,/HOUSING .
27 | V211 - 560 - 802 — 00 | BOLT.”M8x20 {1
28 | 6209 - 030 ~ 006 ~ 00 | BOLT/M8X75 |
29 | 6513 — 770 — 022 — 10 | THERMOSTAT 1A
30 | 6213 - 711 = 004 — 00 | PIPE/WATEROUTLET 11
31 | V723 =102 ~ 005 - 50 | O—RING 1
32 | 6901 — 910 — 828 - 00 | BOLT,SEMS 7




32

§005-480E

FIG. 18

COOLING FAN

TYPE OF MODEL| | G
KEY PART CODE DESCRIPTION ary T|O|R REMARKS
E3CDBO7 C P
1 16213 -660-016— 00 | FAN/COOLING ot
2 | 6213641 -012 - 00 | PULLEY /WATERPUMP 1t
3 | 6213 - 669 — 008 — 00 | SPACER/FAN,/48 1 *
4 | 8209 - 030 — 044 — 00 | BOLT/WS 4
5 | 6213 -671—-011 - 00 | BELT/VHM39,/FAN | F




FIG. 19

INJECTION NOZZLE

N

NN

/;%
-6
87

33

[FO)=—e
6@ (s) O'
) ; 2o
r =92 S0 ¥
5005-501A
TYPE OF MODEL cla
KEY PART CODE DESCRIPTION ary T|O0|R REMARKS
E3CDBO7 clC|pP
1| 6215 - 300 - 005 — 00 | NOZZLE,INJ.ASSY 3l ¢ FIG 024
6215 - 315 - 002 — 00 | GASKETNOZZLE 3l *
6215 - 315 — 006 — 00 | HEATSHILD,/NOZZLE 3l *
6215 - 315 - 005 — 00 | WASHER./CORRUGATE 3 f
6215 - 315 — 007 — 00 | GASKET 3

6215 -411 -052-00

PIPE/INJECTION ASSY

6215 -411 -053-10

PIPE/INJECTION ASSY

! v |lolisaiwi~

6215 -411 -054 - 00

PIPE/INJECTION ASSY




34

§005-510K

iro

DIy Ay w

FIG. 20

INJECTION PUMP

KEY PART CODE DESCRIPTION ary TYPE OF MODEL 716 | R REMARKS
E3CDBO7 c|L|P
1| 6215 —600~- 078 — 00 | INJECTIONPUMP  ASSY 1l * FIG 025
2 | 8219 - 752 - 006 — 00 | SHIM/PUMP,INJ 1.
3| 6219 - 752 ~ 007 — 00 | SHIM,PUMP,INJ 1
4 | 8219 - 752 — 008 — 00 | SHIM/PUMP,INJ I
""" 5 | 6219 - 752 - 009 — 00 | SHIM,/PUMPNJ |
6 | 6219 - 752010 — 00 | SHIM/PUMP,INJ |t
7| Vv211 -560-802 - 00 | BOLT,/M8X20 2l *?
8 | 6909 - 110 - 508 — 00 | NUT/M8 o *
9 | 6909 — 150 — 508 ~ 00 | WASHER 2l *
10 | 8215 - 621 - 018 = 00 | CAMSHAFT/INJPUMP 1 *
11 | 6212 - 524 — 006 - 00 | GEAR/INJECTIONPUMP 1.
12 | 908 - 000 - 716 - 00 | Key 1
13 | V60O — 110 — 620 - 30 | BEARING,RB,/6203 |t
14 [ VB0OO — 110 — 800 — 40 | BEARING,RB,6004 1
15 | 212 ~ 535 — 008 — 00 | PLATE/THRUST/INJPUMP ] R R
16 | 8901 -~ 910 - 612 — 00 | BOLT,SEMS,/M6X 12 |t
17 | 6215 - 520 = 001 — 00 | FLYWEIGHT 1 R
18 | 6209 — 030 — 043 ~ 00 | BOLT,/M8BX10 |t
19 | 6215 -526 - 001 = 10 | PIECE,THRUST d < |
20 | 6215 - 541 =001 = 00 | ARM,FLOATING 1
21 | 6215 - 543 - 002 - 10 | RINK/CONTROL 11
22 | 6215 -~ 542 - 006 — 00 | PIN,CONTROL | *
23 | V710 ~ 140 — 004 — 00 | RING,SNAP/ 4 E |t
24 | 6215 - 549 - 031 — 10 | SPRING/SETTING 1 I
25 | 6215 -541-016 ~ 20 | ARM,/TENSION 1




FIG. 20

INJECTION PUMP

35

23
i\ X
CQ;?T:‘l 1
9120 < /
2 S
3 19 §
i l 43\\?
z P -
18
N
5
6005-510K
TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION oY [ T/o|R REMARKS
26 | 6215 ~ 549 — 028 — 00 | CASE/ADAPTER yo*
27 | 6215 ~ 549 — 027 — 10 | PIN/ADAPTER 1.
28 | 8215 - 549 — 035 — 00 | SPRING,/ADAPTER 1
29 | 6215 — 549 — 006 — 00 | SHIM,ADAPTER 2l *
0 | 6215 - 549 — 009 — 00 | SHIMADAPTER of ¥
31 | 8215 - 549 - 010 - 00 | SHIMADAPTER 2l *
32 | 6215 - 549 — 023 — 00 | SHIM/ADAPTER |
33 | 6215 - 549 — 024 — 00 | SHIM,ADAPTER 11
34 | V710 ~ 140 — 004 — 00 | RING,SNAP/ 4 E 1.
'35 | 6215 - 531 — 006 - 10 | SPRING,/GOVERNOR 1
36 | 6215~ 541 -~ 022 — 10 | LEVER/CONTROL  COMP 1
37 | V720 - 101 =900 ~ 80 | O-RING/P 8 1 *
38 | 8209 — 580 — 002 - 10 | SPRING,RETURN |
39 | 6215 - 543 — 007 — 00 | ARM,CONTROL -
40 | 6908 - 110~ 406 -00 | NOT 1 Y L
41 | V411 ~ 260 ~ 006 — 00 | WASHER / M6 |t
42 | 6909 - 150 — 506 — 00 | WASHER,SP/M6 T
43 | 6215 — 543 —~ 012 — 00 | SPRING,STARTING ] I




36

£005-550B

FIG. 21

FUEL PIPE

J0B2 - 076 - 082 - 00

TYPE OF MODEL| 1 | € |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
E3CDBO7 clL|P
1 | 8215 - 412 - 004 — 00 | CONNECTOR,/FUEL 1|l *
2 | 8509 — 360 — 912 — 10 | HOSE,RUBBER 2l
3 | 6208 - 360 - 011 - 00 | HOSE/RUBBER 11 *
4 CLIP,/HOSE,/7.6 — 8.2 6| *
5

3840 - 586 - 004 - 00

RESISTANCE /1.0




6005-801C

FIG. 22

ELECTRIC (1)

37

TYPE OF MODEL| ! [C |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
E3CDBO7 clC|P
1 | 8281 — 200 ~ 008 — 10 | GENERATOR ASSY 1 * FIG 027
2 | 6213 -674 - 006 - 10 | PLATE/ADJUST | F
3| V211 —560-802 - 00 | BOLT,/M8X20 1 F
4 1373-121-001 — 00 | WASHER/9X22X2 | *
5 | 6209 - 031 - 083 — 00 | BOLT,/WSP 1
6 | 909 - 110 —-410 - 00 | NUT./M10 | *
7 | 6281 -100-002—-10 | STARTER ASSY il F FIG 026
8 | V201 — 361 ~207 — 00 | BOLT,/M12X70 2l *
9 | V401 = 160 - 012 - 00 | WASHERSP,/M12 2l *




38

@_ -

FIG. 23

%]

ELECTRIC (2)

7
6 QQ
%
Q) g
6005-820E
KEY PART CODE DESCRIPTION ary TYPE OF NODELI 11§ | R REMARKS
E3CDBO7 clL|P
1 ({6281 -971 -003—- 00 | SWITCH,/OILPRESSURE | *
2 | 6582 — 450 — 018 — 00 | METERTHERMO 1 f
36281 -410-002—20 | PLUGGLOW 3l *
4 | 6219~ 732 - 012 — 00 | CONNECTOR,/GLOWPLUG AT T
5 | 6281 — 420 - 001 — 00 | RESISTANCE 1.
6 | 6281 =910 -~ 003 — 00 | SOLENOID | *
7 | 8209 — 630 - 002 — 10 | GASKET |l
8 | 6901 - 910 - 612 — 00 | BOLTSEMS,/M6X12 A
9

6281 - 820 -001 - 00

RELAY,SOLENOID




6215-3000

FIG. 24

6215

— 300 — 005 — 00

— b~14 S

-
O ‘

r———————f%-—-——{;_

0E

P

39

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
E3CDBO7

ary

0O~
—o0

isln}

REMARKS

6215 -311-005-00

NOZZLE

¥

6215 -330-007 - 00

HOLDERNOZZLE  ASSY

¥

8215 -342 -002 - 00

SEAT,SPRING

x
*

6215 -~ 343 - 002 - 00

SPRING,NOZZLE

6215 — 345 -044 - 00

SHIMAT =0.1

6215 - 345 - 045 - 00

SHIM,/T=0.2

6215 - 345 - 046 - 00

SHIM/T=0.3

6215 — 345 — 047 — 00

SHIM/T = 0.4

Wi~ O Wi N

6215 - 345 -048 - 00

SHIM/T =0.5

8215 — 345 - 048 - 00

SHIM/T = 0.52

6215 - 345 - 050 - 00

SHIMT = 0.54

6215 - 345 - 051 - 00

SHIM/T = 0.56

6215 - 345 - 052 - 00

SHIM,/T = 0.58

6215 - 345 - 053 - 00

SHIM/ T =0.8

6215 -338-002 - 00

SPACER

6215 -332-002-00

NUT,RETAINING

8215 - 358 - 003 - 00

GASKET

6215 ~- 355 - 003 -00

EYE

6215 - 358 - 004 - 00

NUT

GO 203G OO 00 GO DG G0 GO ] GO
¥




40

6215-6000

FIG. 25

(@p

[0}
@

6215 — 600 — 078 — 00

KEY PART CODE DESCRIPTION ory [LIPE OF MODEL) 2\ § | 5 REMARKS
E3CDBOT cl|LC|p
1 |6216-611-008 - 00 | HOUSING,/PUMP 1|
2 | 62156 - 631 - 008 — 00 | PLUNGER ASSY 3
3 | 6215641 - 002 — 00 | VALVEDELIVERY 3
7 4 6215 - 643 — 005 — 00 | SPRING,/DELIVERYVALVE 3 *
5 | 6215 - 649 - 008 — 00 | GASKET i ¥
6 | 6215 — 644 — 006 ~ 00 | HOLDER,/DELIVERYVALVE 3
7 | 6215 - 649 - 009 - 00 | 0-RING g
8| 6215 - 635 - 004 — 00 | SLEEVEFLANGE  *
9 | 6215-649-010 - 00 | ORNG o *
10 | 6215 -649-011 - 00 | B0LT § *
11 | 6215 - 622 — 003 — 00 | TAPPET 3
12 | 6215-629-017-00 | PN 3 !
13 | 6215 ~ 629 ~ 035 — 00 | SNAPRING .
14 | 8215 — 634 - 003 — 00 | SPRING/PLUNGER 3 !
15 | 6215 - 639 - 008 — 00 | SPRINGSEAT 3
16 | 6215 — 639 — 009 — 00 | SPRINGSEAT 3
17 | 6215 - 629 — 060 — 00 | PLATE | Y I R B
18 | 6215 - 6529 - 061 — 00 | PLATE | *
19 | 6215 - 629 - 062 - 00 | PLATE I
20 | 6215 — 629 - 063 — 00 | PLATE 1
21 | 6215 — 629 — 064 — 00 | PLATE 1.
22 | 6215 - 629 - 065 — 00 | PLATE |
23 | 6215 - 629 - 066 — 00 | PLATE .
24 | 6215 - 629 — 067 — 00 | PLATE |
25 | 6215 - 629 — 036 — 00 | PLATE |*




6215-6000

FIG. 25

6215 — 600 — 078 — 00

49

41

KEY PART CODE DESCRIPTION ary TYPE OF MODEL T 8 g REMARKS
E3CDBO7 clL|P

26 | 8215 — 629 - 037 — 00 | PLATE *

27 | 6215 — 629 — 038 — 00 | PLATE N

28 | 6215~ 628 — 039 — 00 | PLATE *

29 | 6215 — 829 — 040 — 00 | PLATE *

30 | 6215 — 629 — 041 — 00 | PLATE LA

31 | 6215 — 629 - 042 — 00 | PLATE *

32 | 8215 - 629 — 043 — 00 | PLATE *

33 | 6215 - 629 — 044 - 00 | PLATE L

34 | 6215 — 629 — 045 — 00 | PLATE *

35 | 6215 — 629 — 046 — 00 | PLATE *

3 | 8215 — 629 — 047 - 00 | PLATE *

37 | 215 — 629 — 048 — 00 | PLATE L

38 | 8215 - 629 — 049 -~ 00 | PLATE *

39 | 8215 — 829 — 050 — 00 | PLATE L

4 | 6215 - 629 - 051 — 00 | PLATE *

41 | 6215 =629 — 052 ~ 00 | PLATE *

42 | 8215 - 629 — 053 — 00 | PLATE *

43| 6215 -629-054-00 | pLate | LA R e

44 | 6215 — 629 - 055 ~ 00 | PLATE *

45 | 6215 - 629 — 056 — 00 | PLATE L

48 | 215 — 629 — 058 — 00 | PLATE *

47 | 6215 - 629 — 059 — 00 | PLATE *

48 | 8215 ~ 637 — 004 - 00 | CONTROLRACK i

43 | 6215 — 635 — 005 —~ 00 | CONTROLSLEEVE L

50 | 8215~ 619 ~ 023 — 00 | EYEBOLT *




42

6215-6000

FIG. 25

6

a__(@o

6215 — 600 — 078 — 00

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E3CDB07

o~

roo

R o)

REMARKS

51

6115 -639-008-00

GASKET

¥

52

6215 -619-024 - 00

BOLT

¥

53

6215 -359 ~ 006 - 00

GASKET

*




5281-1000

FIG. 26

6281 — 100 — 002 — 10

43

KEY PART CODE DESCRIPTION ary TYPE DF MODELI S 1 § | R REMARKS
E3CDBO7 c|L|P
1 | 8281 — 111 — 005 — 00 | YOKE/STARTER  ASSY I
"2 [ 8281 -121 - 006 - 00 | ARMATURE/STARTE ASSY i
3| 6281 -129-038-00 | BEARING |
4| 6281 -129 - 039 - 00 | BEARING .
5 | 6281 — 124 — 007 — 00 | CLUTCH,/STARTER ASSY |
B | 6581 — 129 - 099 ~ 00 | RORA 5 *
7 | 6281 -~ 129 - 040 — 00 | RETAINER 1
8 | 281 — 123 — 005 ~ 00 | PINION./STARTER |
9 | 8281 — 129 — 041 — 00 | HOUSING,/STARTER ASSY 1
10 | 8281 ~ 115 - 008 — 00 | FRAME/STARTEREND | ¥
11 | 6281~ 116 = 004 — 00 | HOLDER/STARTER ASSY 11
12 | 6581 — 117 — 007 — 00 | SPRING,BRUSH 4
13 | 6281 — 151 — 009 — 00 | SWITCH,/MAGNETIC ASSY (1.
14 | 6281 - 129 ~ 005 — 00 | SCREW v
15 | 6281 — 129 = 042 — 00 | BOLT/WS {
16 | 6281 — 129 — 043 — 00 | BOLT,/THROUGH 2 *
17 | 6581 — 129 - 092 - 00 | BALL I
18 | 6281 -~ 129 ~ 044 — 00 | SPRING/RETURN 1 *
19 | 6281 - 129 - 003 - 00 | O-RING 2 *
20 | 6281 ~ 116 — 009 — 00 | BUSHING,/DRAIN 1
21 | 6909~ 111 — 508 — 00 | NUT 1| F
22 | 8281 - 229 — 041 - 00 | NUT T
23 | 6281 ~1165-010 — 00 | COVER |t




£281-2000

FIG. 27

6281 — 200 — 008 — 10

KEY PART CODE DESCRIPTION ary e OF MODEL |21 8 | REMARKS
E3CDBOT clC|p

1 | 6281 -222-004 - 00 | PULLEY 1 7

2 | 6281 —229-002 - 00 | NUT 1.

3 (6281 ~229-003 - 00 | COLLOR 1

4| 6281 —221 - 001 — 00 | ROTOR ASSY 1A Y
5 | 6281 — 229 - 005 ~ 00 | BEARING 1 F

6 | 6281 — 229 - 004 — 00 | COVERBEARING 1l

7 | 6281 -213-012 - 00 | FRAME/DRIVEEND ASSY 11 *

8 | 6281 — 229 — 006 — 00 | PLATE 1 1 |1

9 | 6281 — 229 - 007 — 00 | BOLT I

10 | 6281 - 229 - 008 - 00 | BOLT A

11 | 6281 = 229 ~ 009 — 00 | BEARING |t

12 | 6281 - 214 - 003 - 00 | FRAME |t

13 | 6281 - 214 - 004 - 00 | COVER 1A N

14 | 6281 ~ 229 — 029 ~ 00 | HOLDER ASSY 1

15 | 6281 - 229 - 011 - 00 | BUSH |

16 | 2145 - 161 -211 - 00 | HOLDER/BRUSH  ASSY 11

17 | 6281 - 215- 001 — 00 | BRUSH I A

18 | 6281~ 216~ 001 — 00 | SPRING 2| *

19 | 6281 - 229 - 012 - 00 | BOLT 2 *
20 | 6281 -229-013 - 00 | BOLT s | | |
21 | 6281 -229-014-00 | BOLT |t

22 | 6281 -229-015— 00 | BOLT 3t
23 | 6281 - 229 - 016 — 00 | NUT 2| ¢
24 | 6281 -229-017-00 | BOLT R
25 | 6281 ~229~018 - 00 | NUT |




6281-2000

FIG. 27

6281 — 200 — 008 — 10

45

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CDBO7

o-i—

roo0n

IO

REMARKS

26

6281 - 271 =002 -00

REGULATOR ASSY

*




CHASSIS




1622-102

FiG.

1 RADIATOR (H.S.T.) SYSTEM

21
8

(ENGINE)

47

KEY PART CODE DESCRIPTION ary TYPE OF WODEL 111 § | & REMARKS
TF330 c|L|P
1 | 1622 - 102 - 500 — 00 | RADIATOR ASSY 1 F
2 |1617-102-202- 10 | SHROUD COMP _ it
3| 1614-102~011-00 | INSULATOR v{I
4| 1622 - 102 — 520 — 00 | NET/WIRE comp | F
5| 1614 -102~-213~00 | CAP 1.
6 | 1614 - 102214 - 00 | HOSE | ¥
71617 -102-003-00 | INSULATOR 1 *
8 | V210 - 360 ~ 601 — 60 | BOLT (SP) ./M8X16 4
9 | V201 — 360 — 801 — 20 | BOLT/M8X12 2 *
10 | V201 - 360 ~ 801 — 60 | BOLT./M8X16 vi I
11 | V401 — 160 — 008 ~ 00 | WASHER,SP.'M 8 4
12 | V411 - 260 - 008 — 00 | WASHERPL/M 8 4
13 | 1617 - 102 - 001 — 10 | HOSE/RADIATOR/INLET |
14 | JOB1 - 234 — 042 — 00 | CLAMP./WIRE./34 - 42 |
15 | JOB1 — 230 — 038 ~ 00 | CLAMP,/WIRE/30 - 38 1 F
16 | 1617 =102 —~ 002 ~ 10 | HOSE/RADIATOR,OUTLET 1 *
17 | JOB1 — 224 — 032 — 00 | CLAMP/WIRE/24 - 32 11 *
18 | JOBT — 234 — 042 — 00 | CLAMP./WIRE./34 - 42 | F
19 | 1617 =102 — 005 - 00 | HOSE/170 .
20 | 1560 — 104 — 006 — 60 | HOSE/290 I R
21 | JOB1 =210~ 015~ 00 | CLAMP/WIRE./10~ 15 4
22 | 1560 ~ 104 -~ 010 — 40 | CONNECTOR 1
23 | 1424 - 101 - 203 - 00 | PLUG 1 F
24 | 1617 = 102 — 006 — 00 | HUB/08X14X20 1 F

1424 - 101 - 204 - 00

PACKING




48

FIG.

1 RADIATOR (H.S.T.) SYSTEM

i
é%
20

(ENGINE)
P
- o
o
—--—]//
-
1522-102
. TYPE OF MODEL] L [ C |G
KEY PART CODE DESCRIPTION ary T|O|(R REMARKS
TF330 clC|P
26 | V211 -~ 360 — 804 - 00 | BOLT il *
27 | V411 — 260 — 008 ~ 00 | WASHER,PL/M 8 1.
28 | 1817 - 102 — 004 — 00 | INSULATOR 11 *
29 | 1617 -102-007 - 00 | CLAMP 1l *




1617-103

FIG. 2

@;NE)
o s

£

MUFFLER SYSTEM

49

KEY PART CODE DESCRIPTION ary FIPE OF MODEL | L1 S 18 REMARKS
TF330 clL|P
111817 - 103 — 200 — 00 | MUFFLER COMP N *
2 | 1614-103~210~- 00 | COVER CoMP |t
3 | V211 - 360 - 801 — 20 | BOLT,SEMS ! N R
4 | 15694 - 105 - 001 — 00 | GASKET -
5 | v203-361-003-50 | BOLT 2
6 | V401 — 160 — 010 — 00 | WASHERSP,/M10 vi




50

1622-104

FIG. 3

CLEANER (AIR) SYSTEM

(ENGINE)

10

11

KEY PART CODE DESCRIPTION ary [UPE OF MODEL 11 & | & REMARKS
TF330 clL|P
1| 1622 - 104 -~ 200 — 00 | CLEANER/AIR ASSY 11 *
2 | 1544 -~ 104 — 205 - 00 | VALVE .
3| 15672 - 103 - 250 — 00 | ELEMENT,PAPER ASSY 1
4| 1560 — 103 = 261 — 00 | GASKET |
5 | 1610 - 103 — 250 - 00 | WING NUT ASSY I .
6 | 1419 - 101 -010 — 00 | PACKING ASSY 1
711614 - 104 ~001—- 00 | BAND/CLEANER | F
8 | 1617 — 104 — 001 — 10 | PIPE/CLEANER/INLET Nt
9 | JOB1 — 249 — 060 — 00 | CLAMP,/WIRE /48 - 60 1 .
10 | 1617 — 104 — 002 — 00 | PIPE/CLEANER/OUTLET 11—

JOB1 — 2562 - 083 - 00

CLAMP/WIRE /52 — 63

—_
N

1617 -104-210-00

BRACKET /CLEANER COMP

w

1427 - 111 - 229 — 00

CUSHION,RUBBER




1622-1042

FIG. 4

51

ELEMENT (AIR CLEANER) SYSTEM (OPTION)

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

O—

(oo’
TI6O

REMARKS

1

15672 -103 -260-00

ELEMENT ASSY

T

2

1510 -103-201-00

NUT

T

3

1419 -101~010 - 00

PACKING ASSY

T




52

1614-105

FIG. 5

FILTER SYSTEM

KEY PART CODE DESCRIPTION Ty Fore OF MODEL) 2\ § | REMARKS
TF330 clL|P
1| 1614~ 105-200- 00 | FILTER ASSY 1]
2 | 1444 - 102 - 202 - 00 | LEVER |t
3 [ 1415-102 - 007 — 00 | SPRINGVALVE 1 .
4 | V720 - 102 - 401 — 00 | O-RING/P10A 11
5 | 1415~ 102 - 008 - 00 | Vis il
6 | 1415 - 102 -009 - 00 | cup |7
7 | 1444 - 102 -204 - 00 | NUTRNG 1|
8 { V720 - 103 - 504 — 40 | O~RING/P44 ot
9| 1415-102-011 - 00 | ELEMENT 1
10 | V201 — 260 — 806 — 50 | BOLT,/M 8X65 1 Y
11 | V401 - 160 — 008 — 00 | WASHERSP./M 8 1| *
12 | 3656 — 271 ~ 310 — 00 | PUMP/FUEL ASSY i
13 | V210 - 360 -~ 603 - 00 | BOLT/SP vi
14 | 3660 — 503 — 302 — 00 | WASHERWIRE TENSION 2 *
15 | 1560 — 102 - 003 — 20 | HOSE/110 | *
16 | 1575 - 105 — 001 — 00 | HOSE il
17 | 1614 - 105 — 003 — 00 | HOSE/06X10X250 il
18 | JOB1 — 211 — 013 — 00 | CLAMP,/WIRE/11 - 13 of 1
19 | JOB2 ~111-120 - 00 | CLIP,/HOSE/11.1 ~ 12 vi I
20 | JOB2 - 104 — 111 = 00 | CLIP/HOSE/10.4 ~ 11.1 v{
21 | 1614 — 105 — 240 — 00 | BRACKET/PUMP  COMP Nt
22 | V211 =360 - 801 ~ 60 | BOLTSEMS (SP) 2l *
23 [ 1612~ 105 - 002 ~ 00 | HOSE,/850 2
24 | JOB2 — 087 — 093 — 00 | CLIP,/HOSE/8.7 ~ 9.3 viI
25 | 3640 - 586 — 004 — 00 | RESISTANCE /1.0 1




1622-111

TANK (FUEL) SYSTEM

53

KEY PART CODE DESCRIPTION oty | e OF MODEL! 21 5 (R REMARKS
TF330 c|L|P
1 [1622-111-200- 10 | TANK/FUEL COMP 1 F
2 | v211 - 360-801-60 | BOLT.SEMS (SP) d * | || |
3| 1614 -111-210- 00 | GAUGE/FUEL ASSY | R
4 | 1416 - 621 — 037 — 00 { PACKING /RUBBER I N
5 | V200 — 260 - 501 — OB | BOLT/SEAL s T
6 | 1640 — 111 — 200 — 00 | CAP/TANC ASSY | *
7 (1640 - 111 -202 ~ 00 | GASKET 1|
8 | 1620 - 111 — 004 — 00 | FILTER/FUEL L
9 [ 1614111 -001—20 | INSULATOR 1 Y 4 R A
9A| 1675 - 111 =001 — 00 | INSULATOR 1| 1%
10 1 1614~ 111 ~002 — 10 | HOSE/03X07X800 I
11 | 1614=111 =003 - 10 | PLATE/TANK N N Y
12 | 1527 -~ 604 — 002 — 00 | CLP (8 2l
13 | 1614 -111-004 - 10 | CUP/FUEL T
14 | 1640 - 111 - 001 - 00 | INSULATOR,/TANK 1 *
15 | 1614 - 111 - 005 — 00 { HOSE/04X08X110 1.
16 | 1599 - 782 — 106 ~ 10 | COLLAR/07X12X46 1.
17 WIRE v




1622-112

FIG. 7

BATTERY SYSTEM (TF330 — E42D)

KEY PART CODE DESCRIPTION Ty OF MODEL) 2 1S | R REMARKS
, TF330 c|C|P
11636 - 112 -200 - 00 | BATTERY,/80D26R ASSY 1.
2 | 1636 -112-202-00 | CAP 6 *
3 | 1593~ 112 - 002 - 50 | BOLTBATTERY 2| F
4 | 1614~112 - 003 = 00 | PLATE/BATTERY 1 I e
5 | V301 — 260 - 006 — 00 | NUT/M 6 /N Y
6 | V411 — 260 — 006 — 00 | WASHER / M6 v/
7| 1639-112-001 - 00 | INSULATOR 1 *
8 | 1550 - 112 -~ 002 — 00 | BATTERY,/CABLE 1 A
9 [ 1600 - 112 - 231 - 00 | BOLT/M0BX32 1 A
10 | 1600 - 112 - 232 - 00 | NUT/MOS |
11 | 1688 - 112 ~002 - 10 | CABLE/EARTH ASSY .
12 | 1600 - 112 - 231 - 00 | BOLT,/M06X32 1
13 | 1600 - 112 - 232 — 00 | NUT/M06 T
14 | V211 - 361 - 002 — 00 | BOLT,SEMS 1
15 | 1622~ 112 —210 — 00 | BRACKET/BATTERY COMP 11 *
16 | V211 —261 - 002 -~ 00 | BOLT,SEMS 5 *
17 | V411 - 260 - 010 - 00 | WASHER/M10 1 7
18 | 1637 =102 - 001 ~ 00 | INSULATOR 1t




1687-112

FIG. 8

BATTERY SYSTEM (TF330 — E4)

55

KEY PART CODE DESCRIPTION any TYPE OF WODEL | 11§ | & REMARKS
TF330 clL|P

1 | 1636 -112-200 - 00 | BATTERY./80D26R ASSY 1l *

2 | 1636 - 112 -202~00 | cAp o *

3| 1593~ 112~002 - 50 | BOLT,BATTERY 2l *

4 | 1687 - 112 - 001 - 00 | PLATE/BATTERY |

5 | V301 — 260 — 006 — 00 | NUT/M 6 4 F

6 | V411 — 260 — 006 — 00 | WASHER / M6 2l *

7 | 1639 - 112~ 001 - 00 | INSULATOR T Y

8 | 1650 — 112 ~ 002 — 00 | BATTERY,/CABLE *

g | 1800~ 112~ 231 — 00 | BOLT,/MO6X32 .

10 | 1600 - 112 -232~ 00 | NUT,/M06 1.

11 | 1688 - 112~ 002 — 10 | CABLE/EARTH ASSY |t

12 | 1600 ~ 112 ~ 231 — 00 | BOLT./MO6X32 1 *

13 | 1600 =112 - 232~ 00 | NUT,/M06 |

14 | V211 - 361 - 002 — 00 | BOLT,SEMS |t

15 | 1622 =112 =210 — 00 | BRACKET /BATTERY COMP .
16 | V211 — 261 — 002 — 00 | BOLT.SEMS g *

17 | V411 — 260 - 010 — 00 | WASHER/M10 74 A
18 | 1637 — 102 ~ 001 — 00 | INSULATOR | *




56

FIG. 9

LEVER (ACCELERATOR) SYSTEM

%NGINE) 10

11
1620-1174
KEY PART CODE DESCRIPTION Ty e OF MODEL 21§ | R REMARKS
TF330 clL|P
1 [1620-117-200 - 00 | LEVER COMP 11
2 | 1614-117=001 - 00 | GRIP/THROTTLE R
3| 1600- 117 -002 ~ 00 | LINING/11X40X03 1
4 | 1404~ 117 - 008 — 00 | SPRING,PRESS, 22 1.
5 | V411 =260 -010~00 | WASHER/M10 11 *
6 | V328 -262-110-00 | NUT 1N F
7 | V500 - 162 — 502 — 50 | PIN,SPLIT,/2.5X25 I
8§ | 3610440 - 018 — 00 | WASHER 1
9 | 1620 - 117—-210-00 | CABLE ASSY 1.
10 | VAT1 - 260 — 006 — 00 | WASHER / M6 7 I Y O

—
—_

V600 - 162 - 002 - 00

PIN,SPLIT 72 X20




1687120

FIG. 10

7 (ENGINE)

O

—
(0]

r
6

20 4

‘L Paa Q/l/,
A (ENGINE)

24

MAIN CLUTCH SYSTEM

57

KEY PART CODE DESCRIPTION ary e OF ODEL ) 1 8 1R REMARKS
TF330 clL|P
1] 1614 ~120-240 — 10 | HOUSING/CLUTCH ASSY 1|t
2 | 1560 - 314 - 291 - 00 | BUSH 16X18X15 o
3| 7955 - 201 - 026 - 00 | PLUGDRAIN (1/4) g
4 | V251 - 341 - 005 — 00 | BOLT,/STUD 3
5 | V201 — 361 ~ 006 — 00 | BOLT 4
6 | V211 — 561 ~ 003 — 00 | BOLT,/M10X30 1 *
7 | V401 = 160 =010 — 00 | WASHER,SP,/M10 (I
8 | 1427 - 120 - 002 — 00 | CAPBLANK /M0 4
9 | V304 - 460 — 010 - 00 | NUT/M10 3
10 | 1544 — 120 - 008 — 10 | PIPE,BREATHER 1 *
11 | 1614 — 120 ~ 005 — 00 | HOSE /400 1 *
12 | 7963 - 208 — 004 — 00 | CAPOIL 23 |t
13 | 1594 — 121 =210 — 10 | DISK,CLUTCH, 225 |
14 | 1594 -121-211-00 | FACNG 7 I N
15 | 1561 — 121 = 212 — 40 | RIVET 18 *
16 | 15680 — 120 ~ 210 — 00 | COVER,CLUTCH 1t
17 | v211 - 260 - 802 - 00 | BOLT.SEMS (9 4
18 [ 1416 - 121 - 009 — 00 | BOLT,REAMER,/M8X25 vi I
19 | V401 - 160 - 008 — 00 | WASHERSP/M 8 7
20 | 1614 - 120 - 002 — 00 | BEARING,/RELEASE |
21 | 1687 = 120 — 001 - 00 | SLEEVE RELEASE | !
22 | 1637 - 120 - 002 — 00 | GUIDE,/SLEEVE,/RELEASE 11 *
23 | v721 - 103 - 106 - 00 | 0-RING,/G60 |
24 | V211 - 260 - 802 — 00 | BOLT,SEMS (S) 2 !




58

FIG. 11

INPUT GEAR (H.S.T.) SYSTEM

1620-1254

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

O-—

roo

TIoo

REMARKS

1620 - 1256 -051 - 00

GEAR/HELICAL, 721 - 17

¥

¥

1 1
2 11817 - 244 — 004 — 00 | BEARING,/BALL 1
3 | V744 — 135 - 500 — 80 | SEALOIL-TC355008 1| F
4 | 3667 - 105 - 001 — 00 | BEARING 11 *




1626-127A

FIG. 12

DRIVE GEAR SYSTEM

89

KEY PART CODE DESCRIPTION aTY T_YPE OF MODEL' 11 § | & REMARKS
TF330 c|L|P

1 | 1620 - 127 — 061 — 00 | GEAR/HELICAL/15 | *
----- 2 | 1664 - 263 -~ 006 ~ 00 | BEARING,/BALL 2l *
3 | V744 — 120 — 350 — 70 | SEALOIL/TC20857 1.
4| 1620 - 127 — 052 — 00 | METAL/INPUT | *
5 | V211 — 360 ~ 803 — 00 | BOLT,/M8X30 g *
6 | V523 - 101 =002 ~ 40 | PN 2l
7| 1620 - 127 - 053 — 00 | METAL 1 *
8 | V211 - 260 — 805 — 50 | BOLT/ (S) M8X55 3
9 | V623 -101 —002 - 40 | PN v/
10 | 1620 - 126 — 002 — 00 | GEAR/HELICAL,/25 .
11 | 1650 — 209 — 005 — 00 | BEARING,/BALL 2l *
12 | 1620 — 128 — 002 — 00 | GEAR/HELICAL/25 .
13 | 1600 - 211 - 052 — 00 | BEARING/BALL 2l *

~

V744 — 120 -350-70

SEALOIL/TC20357




60

1687-130

FIG. 13

SPACER (H.S.T.) SYSTEM (TF330 — E4)

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

TF330

O-—

roo

TaIO

REMARKS

1687 - 130 - 500 - 00

CASE/SPACER,/HST SET

3664 —-540 - 001 - 00

BUSH./22X25X20

V211 -561 -003 -00

BOLT,/M10X30

16

V304 - 460~010-00

NUT/M10

V401 - 160-010-00

WASHER,SP,/M10

1444 - 406 - 005 - 00

WASHER,/11X20X4.5

1421 ~ 433 - 004 - 00

PIN,KNOCK

V763 — 150 - 000 — 00

NIPPLE,GREASE /PT1,8

Wimiwim|oisiwirn —

1432 -616-002 - 00

RUBBER,CUSHION

—_
fend

V760 - 150 ~ 000 - 00

NIPPLE,GREASE

=l = s = NN




1622-130A

FIG. 14

SPACER (H.S.T.) SYSTEM (TF330 — E42D)

61

KEY

PART CODE

DESCRIFTION

TYPE OF MODEL

TF330

o4

—o0

hesin]

REMARKS

1622 -130-510-00

CASE/SPACER/HST SET

3664 - 540 - 001 =00

BUSH /22X25X20

V211 =661 -003-00

BOLT/M10X30

V304 - 460-010-00

NUT./M10

V401 - 160 -010-00

WASHER,SP/M10

1444 - 406 - 005 - 00

WASHER,/11X20X4.5

1421 - 433 - 004 - 00

PIN,KNOCK

V763 -150-000-00

NIPPLE,GREASE /PT1,/8

W 00!~ O Wi N =

1432 -616 - 002 - Q0

RUBBER,CUSHION




62

FIG. 15 CLUTCH SHAFT SYSTEM

1537-133

TYPE (F MDDEL

KEY PART CODE DESCRIPTION ary 716 |8 REMARKS
TF330 clL (P
1| 1637 - 133 -200 - 00 | ARM,/CLUTCH COMP 11
2 | 1414 -312 - 002 — 00 | SPRING,TENSION,/53 |1 7
3 | 1480-122-001 - 10 | YORKCLUTCH 1 *
4 | V201 - 460 -~ 802 — 50 | BOLT/M 8X25 1 *




1622-1354

FIG.

16

PEDAL (CLUTCH) SYSTEM

63

KEY PART CODE DESCRIPTION ry FIPE OF MODEL Q REMARKS
TF330 c P
1| 1620 - 135-200— 10 | PEDAL/CLUTCH CoMP 1l
2| 1824 -122-001-00 | PAD |
3| 1421 -602 - 005 10 | CUSHION,B RUBBER |
4| V304 - 260 - 008 - 00 | NUT/M 8 7 A
5 | V763 - 150 — 000 — 00 | NIPPLEGREASE/PT1,/8 1| *
6 | 1444 — 122 — 230 — 10 | RODCLUTCH A COMP | *
7 | 1614135210 - 00 | SCREW,/RH COMP T
7a| 1600 -123-210- 10 | ROD/0S5 COMP )| %
8 | 1444 — 122 — 002 — 00 | TURNBUCKLE /M8 1| 7
9 |1560-132-007-30 | \UT M8 |
10 | V304 - 260 - 008 ~ 00 | NUT/M 8 11
11 | 1432 -242-001-00 | PN 7 R
12 | v411-260-008-00 | wasERPL M 8 | o
13 | V50O - 162 — 002 - 00 | PINSPLIT,2 X20 ol *
14 | 3650 — 741 - 002 — 00 | SPRING,/HESO | *
15 | 1544 — 123 — 005 - 00 | ROD | *
16 | V411 — 260 - 006 — 00 | WASHER ./ M6 I
17 | V500 - 162 - 002 — 00 | PINSPLIT,/2 X20 |
18 | V201 ~ 260 — 803 ~ BO | BOLT/M 8X35 1 *
19 | V304 - 260 — 008 - 00 | NUT/M 8 11




1622-201

FIG. 17

FRONT MISSION CASE (H.S.T.) SYSTEM

24-1

KEY PART CODE DESCRIPTION Ty Pt OF MODELI 1§ | B REMARKS
TF330 clL|P
1| 1622201 - 051 — 10 | CASE/TRANSMISSION,/H 1.
2 | V252 - 341 — 003 - 50 | BOLTM10x35 o < T
3 | V251 — 341 — 005 - 50 | BOLT./STUD 4
4 | V251 — 260 — 802 ~ OD | BOLT,/STUD,/SEAL vI
5 | V211 -~ 661 — 003 — 50 | BOLT/SP 10 *
6 | V623 - 101 - 002~ 40 | PN 2l ¢}




1622-202

FIG. 18

H.S.T. SYSTEM

65

TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION arTy T|o|[R REMARKS
TF330 clL|p
1 | 1622 - 202 - 500 - 00 | HST ASSY | FIG 109
1A| 1622 =202 =500 - 10 | HST ASSY 1| 16 1 FIG 109
2 | 1435 - 120 - 002 — 20 | HUB20X30X62 1| s
2A| 1435 — 120 — 002 — 30 | COUPLING/16X27X62 | 176 2
3| V304 -260-010-00 | NUT 4 *
4 | V411 =260 -010— 00 | WASHER/M10 4
5 | V401 - 180 - 010 — 00 | WASHER,SP./M10 4
6 | VB23 - 101 —002—40 | PIN v
7 | VBE80 - 140 — 603 — 20 | PINSPRING/6 X32 W 1.
8 | 1620 -~ 203 - 051 — 00 | GEAR/SPUR/33 i
9 | VBOO — 110~ 600 — 60 | BEARING,RB 6006 2l *
10 | 1620 — 203 -~ 052 — 00 | METAL/INPUT 1| *
11 { V211 - 260 -~ 802 — 00 | BOLTSEMS (9 3

—
[aS]

V720 - 103 ~-504-40

O - RING./P44




66

1622-208

FIG. 19

SUB COUNTER GEAR (H.S.T.) SYSTEM

KEY PART CODE DESCRIPTION QTY TYPE_OF MODEL 11' (C) CFi:J REMARKS
TF330 clL|P
1 | 1622 - 208 - 052 — 10 | SHAFT/PTO/HST 1 F
2 | V744 — 120 - 350 — 70 | SEALOIL/TC20357 1*
3 | 1564 ~ 263 — 006 — 00 | BEARING,/BALL 11 *
4| 1435 - 120 - 002 — 20 | HUB20X30X62 1|
4A| 1875 - 203 = 003 — 00 | COUPLING,/16X27X65 1| 1
5 | 1564 — 263 — 006 — 00 | BEARING,/BALL 1.
§ | V704 — 140 — 020 — 00 | RING,SNAP,/20C |
7 | 1622 -208 - 051 ~ 00 | GEAR/35-31-22- 14 | *
8 | 1614 — 208 — 002 —~ 00 | BEARING,/NEEDLE 1.
9 | 1614 - 205 - 015 - 00 | BEARING,/NEEDLE 1 *
10 | 1622 - 208 — 055 — 00 | RING/SNAP i1 *
11 | V60O - 110 — 600 ~ 60 | BEARING,RB 6006 |t
12 | 1617 =208 - 002 — 00 | BUSH 1
13 | 1660 ~ 208 — 018 — 40 | WASHER,/30X46X2 1.
14 | 1622 — 208 — 053 ~ 00 | GEAR/SPUR38 i F
15 | 1622 - 208 — 057 — 00 | HUB,/25X40X40,/HST 1.
16 | 1622 - 208 — 056 — 00 | GEAR/SPUR,/30 T
17 | 1622 - 208 — 054 - 00 | GEAR/SPUR/21 |
18 | 1614 — 203 - 005 — 00 | WASHER/20X36X02 |
19 | V704 - 140 — 020 — 00 | RING,SNAP,/20C ] R I




1622-216

FIG. 20

SUB CHANGE (H.S.T.) SYSTEM

67

KEY PART CODE DESCRIPTION ary rE OF MODEL ) 1 8 1R REMARKS
TF330 c|L|P
11622 -216-052 - 00 | STAY,/SHIFT/SUB 1]
2 | 1622 -216~053 ~ 10 | FORK,/SHIFT,/SUB | *
3 | 1507 — 307 ~ 003 - 00 | SPRING,SHIFTER 1 N
4 | V682 - 200 - 001 - 00 | BALL T
5 | 1617~ 216 - 250 — 00 | ARM/SHIFT/SUB  SET /I >
5A| 1617 — 216 - 250 — 10 | ARM/SHIFT/SUB  SET T 1
1614 — 216 — 003 — 00 | PIN/TAPER,/08X45 1 Y
7 | V411 - 260 -018— 00 | WASHERPL/M18 T
8 | V704 — 140 -018 - 00 | RINGSNAP/18 C | I A
9 | V720-102-401 - 40 | O-RING/P14 |
10 | 1622 - 216 - 500 - 00 | ROD,/SUB COMP | *
11 | V411 — 260 — 008 — 00 | WASHERPL/M 8 T
12 | V50O - 162 - 002 — 00 | PINSPLIT2 X20 1l

V704 -140-010-00

RING,SNAP /10 C




68

FIG. 21

AWD GEAR (H.S.T.) SYSTEM

10
1622-221A
KEY PART CODE DESCRIPTION ary P OF MODEL' 1|5 | & REMARKS
TF330 c P
1] 1617-221-001-10 | GEAR/SPUR/16 1l *
2 | 1617 =221 = 002 — 00 | GEAR/SPUR/27 1l *
3| 1622 -221-051 — 00 | SHAFTFRONT 11 f
4 | 1617 =221 — 004 — 00 | BEARING/BALL 1 *
5 | V600 — 110 — 600 — 40 | BEARING,RB,6004 1 F
6 | 1614 - 222 - 007 - 00 | SEAL/OIL -
7 (1617 -221~005 - 00 | GEAR/SPUR/21 11 *
8 | 1620 - 221 - 051 ~ 00 | METAL/CLUTCH 1 F
9 | 1614 ~203-014 - 00 | RING,/SNAP./CH |t
10 | V211 - 360 — 803 — 00 | BOLT,/M8X30 R
11 | v211 - 360 — 804 - 50 | BOLT./SP 2 *
12 | 1620 — 201 — 052 — 00 | SEALOIL 1




1620-228

FIG. 22

e

AWD CHANGE SYSTEM (TF330 — E42D)

69

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

O—-

roo

R0l

REMARKS

1620 = 225 - 200 - 00

ARM/SHIFT /4WD  COMP

V720 - 102 - 401 - 40

O - RING/P14

1560 - 265 -002 - 10

HOUSING

1302 -225~ 003 - 00

SPRING,SHIFTER

V682 — 200 - 001 - 00

BALL

V211 -260-802-50

BOLT.S

V304 — 260 ~ 008 - 00

NUT/M 8

QN | AW P —

V401 - 180 - 008 - 00

WASHER,SP/M 8

NN N = o




70

1687-225

FIG. 23

4WD CHANGE SYSTEM (TF330 — E4)

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

o--

roo

TR

REMARKS

1687 — 225 - 200 - 00

ARM/SHIFT/4WD  COMP

*

V762 — 150 - 000 - 00

NIPPLE,GREASE /B ~ MBF

¥

V720 - 102 — 401 — 40

0 - RING/P14

P

15660 - 265 -002-10

HOUSING

P

1302 -225-003-00

SPRING,SHIFTER

V682 - 200 - 001 - 00

BALL

V211 - 260 -802 - 50

BOLT.S

V304 - 260 - 008 - 00

NUT/M 8

W 0 N DG W —

V401 ~ 160 - 008 - 00

WASHER,SP,/M 8

AN S]




1622-241

FIG. 24

REAR MISSION CASE SYSTEM

UNALY
-

-

71

KEY PART CODE DESCRIPTION aTY TYPE OF MODEL| 11 § | 5 REMARKS
TF330 c P
111622 ~-241 =001 ~ 20 | CASE/TRANSMISSION,/RE 1 _ég
14| 1622 — 241 — 001 — 30 | CASE/TRANSMISSION/RE 1| I 3
18| 1622 — 241 — 001 ~ 40 | CASE/TRANSMISSION,/RE 1|5
1| 1622 — 241 — 001 — 50 | CASE/TRANSMISSION,/RE 1 1% 1
2 | VIO7 — 140 — 080 — 00 | RING/SNAP 1 *
3 | VTO7 — 140 — 062 — 00 | RING,/SNAP 1 *
4 | V707 —= 140 — 072 — 00 | RING/SNAP 1 *
5 | V251 - 341 - 003 — 00 | BOLT,/STUD 2 *
6 | V251 — 341 — 003 — OD | BOLT/STUD,/SEAL 3l ¥
7 | V251 = 341 = 003 ~ 00 | BOLT,/STUD 11 *
8 | V261 — 341 - 005 — OD | BOLT,/STUD,/SEAL 11 *
9 1617 — 241 - 003 — 00 | PLUG,/SEAL. 780 1 *
10 | 1614~ 241 = 004 - 00 | PLUG,/SEAL/25 2
11 | V782 - 160 — 000 — 8B | PLUG,/SCREW,/SEAL 1 7
12 | 1444 — 314 - 009 ~ 10 | CAPPTO SHAFT 1
13 | V211 = 360 — 802 — 00 | BOLT (SP) M8X20 2l *
14 | 1614 —241 - 003 -~ 00 | PLATE/1/18X50 1
15 | V201 - 260 — 801 — 60 | BOLT/M 8X186 vI
16 | V401 — 160 — 008 — 00 | WASHERSP/M 8 2 *
17 | 1427 - 201 = 016 — 00 | CAP,BLANK,/M12 4




72

FIG. 25

1622-243

P.T.0. COUNTER GEAR SYSTEM (TF330 — E42D)

KEY PART CODE DESCRIPTION ary TYPE OF MODEL) 21 § | & REMARKS
TF330 clL|p
11622 -243-001 - 10 | GEAR/SPUR,20 - 13 -
2 | V600 - 110~ 630 — 50 | BEARING,RB,/6305 I
3 | V60O - 110 -601 — 00 | BEARING,RB/6010 1
4 | 1421 -134-019 - 00 | COUPLING 1.
5| 1622 — 244 — 001 - 10 | SHAFT/PTO 1
6 | 1650 — 209 — 005 — 00 | BEARING,/BALL i
6A| 1678 — 244 — 003 — 00 | BEARING,/BALL 66-
7| 1617 - 244 - 004 ~ 00 | BEARING,/BALL '
8 | 1602 - 322 — 003 — 00 | SLEEVE 35X40X17 '

V744 - 140 — 621 ~ 10

SEALOIL /TC406211

3

V704 - 140 - 035 - 00

RING,SNAP,/35 C

1622 - 244 - 002 - 00

GEAR/SPUR, /40 - 47




1687-243

FIG. 26

73

P.T.0. COUNTER GEAR SYSTEM (TF330 — E4)

KEY PART CODE DESCRIPTION ary e OF MODEL 1 1§ | & REMARKS
TF330 C|L|P

1 | 1687 — 243 - 001 ~ 00 | GEAR/SPUR/20 - 13 1| *

2 | 1694 — 218 — 001 — 00 | BEARING/BALL 6305SH2 N ot

3 | V600 - 110 -601 — 00 | BEARING,RB,6010 11

4 | 1673 - 431 ~001 — 10 | COUPRING,/16X27X55 1 *

5 | 1687 — 244 — 001 — 00 | SHAFT,/PTO/REAR T

6 | 1678 — 244 — 003 — 00 | BEARING,/BALL | ¥

7 | 1617 — 244 - 004 — 00 | BEARING,/BALL .

8 | 1602 ~ 322 — 003 — 00 | SLEEVE 35X40X17 1| *

9 | V744 - 140 — 621 — 10 | SEALOIL/TC406211 1|

94| 1678 — 244 — 002 — 00 | SEAL/OIL 1| B

10 | 1614 - 208 — 003 — 00 | WASHER,/20X48X05 1

11 | 1687 — 244 — 002 — 00 | GEAR/SPUR/47 ol

12 | 1656 — 214 — 006 — 00 | WASHER,/30X50X03 1 N
13 | V654 ~ 430 — 363 — 00 | BEARNG 1 e
14 | 1687 - 244 — 003 - 00 | GEAR/SPUR/40 1




74

1622-245

FIG. 27

P.T.0. CHANGE SYSTEM (TF330 — E42D)

o

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

o--

o0

prerio]

REMARKS

1622 - 245 -001 - 00

STAY /SHIFT/PTO

¥

V720 -102 -401-00

O —RING/P10A

X

1622 - 245 -002 - 00

FORK,/SHIFT/PTO

X

1302 - 225 -003 - 00

SPRING,SHIFTER

¥

V682 - 200 - 001 - 00

BALL

1617 -245-200-10

ARM/SHIFT/PTO  SET

-
-50

1617 - 245 - 200 - 20

ARM,/SHIFT/PTO  SET

51-

2502 -221 -236-00

BUSH,/18X20X15

N

V723 - 102 -002-50

O -RING

—




1687-245

FIG. 28

A

Ju

| N

P.T.O. CHANGE SYSTEM (TF330 — E4)

b

75

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

TF330

REMARKS

O--—
roo
IR

1687 — 245 - 001 - 00

STAY /SHIFT/PTO

¥

V720 - 102 - 401 -00

0 —RING/P10A

¥

1687 — 245 - 002 - 00

FORK,/SHIFT /PTO

%
*

1302 - 225 -003 -00

SPRING,SHIFTER

¥

V682 - 200 - 001 - 00

BALL

18617 -245 - 200 - 20

ARM/SHIFT/PTO  SET

2502 -221 -236-00

BUSH,/18X20X15

i Nio]lolaiwinl —

V723 - 102 -002 -50

O —RING




76

1620-251

FIG. 29

TRAILER HITCH SYSTEM (OPTION)

KEY PART CODE DESCRIPTION oty FPE OF MODEL |11 8 1 5 REMARKS
TF330 c|L|P
1 | 1620 - 251 - 200 — 00 | HITCH/TRAILER  SET | T
2 | 1639 - 520 — 003 — 00 | PLATE 1 22x104 of T
3 | V201 - 361 — 203 - 00 | BOLT,/M12X30 4 T
4 | V251 — 341 - 202 - 80 | BOLT/STUD 4 T
5 | V304 — 460 ~ 012 — 00 | NUT/M12 4 T
6 | V401 — 160 =012 — 00 | WASHERSP,/M12 g T
7 | 1488 - 247 - 250 - 00 | PN ASSY ] Y A
8 | 1421 - 502 - 002 — 00 | PIN.LINK 1 R I




FIG. 30

MID P.T.O0. SYSTEM (TF330 — E42D)

7

162C-261A4

KEY PART CODE DESCRIPTION ary TYPE OF MODEL |11 § | & REMARKS
TF330 c|L|P
1 | 1427 -201 =016 — 00 | CAP,BLANK/M12 4 F
2 | 1427 =201 =016 — 00 | CAPBLANK/M12 2l *
3 | 1620 - 255 — 201 — 00 | CASE/PTO/MID |t
4 | 1620 - 255 — 202 — 00 | METAL/SPACER TR R
5 | V201 — 361 — 005 — 00 | BOLT/MI10X50 4
6 | V211 — 561 — 003 — 00 | BOLT/M10X30 5| F
"7 | V40T - 160 — 010 — 00 | WASHERSP,/M10 4 *
8 | VB23 - 101 -004-00 | PN 2l *f
9 | V782 — 160 - 000 — BT | PLUG,/SCREW,/SEAL 1 F
10 | 1620 ~ 255 — 204 — 10 | SHAFT/PTO/MID -
11 | VBOO — 110 — 620 ~ 60 | BEARING,RB/6206 1
12 | V60O — 110 — 620 — 50 | BEARING,RB,6205 I Y
13 | 1480~ 212 - 004 — 10 | SLEEVE |t
14 | V744 — 135621 - 00 | SEALOIL/TC356210 1
15 | V707 — 140 ~ 062 - 00 | RING/SNAP 1| F
16 | 1620 — 255 ~ 205 — 00 | GEAR/SPUR/21 1 *
17 | 1302 — 225 — 003 — 00 | SPRING,SHIFTER it
18 [ V682 — 200 - 001 ~ 00 | BALL |t
19 | 1620 - 255 — 206 - 00 | GEAR/SPUR./49 N A I
20 | 1620 - 255 — 207 — 00 | SHAFT 1
21 | 1603 - 322 - 003 — 00 | BEARING,BALL vi
22 | 1668 ~ 731 = 103 — 00 | PLATE/I 25X60 -
23 | V211 - 260 — 801 — 60 | BOLT.SEMS (S) M8X16 L Y
24 | 1620 — 255 — 220 — 00 | ARM/SHIFT/MID  COMP 1 *
25 | V720 - 102 - 401 — 40 | O-RING/P14 1




8

FIG. 30

MID P.T.0. SYSTEM (TF330 — E42D)

1620-2514
B TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION aTy T|o|R REMARKS
TF330 clL|pP
26 | 1620 — 255 — 208 — 00 | PLATE/1/30X50 11 !
27 | V211 - 260 — 801 — B0 | BOLT,SEMS (S) M8X16 1
28 | 1444 — 314 - 009 — 10 | CAPPTO SHAFT 1
29 | 1687 — 255 — 004 — 00 | PLATE |
30 | V211 — 3680 — 802 — 00 | BOLT (SP) M8X20 v/




1687-255

FIG. 31

MID P.T.O. SYSTEM (TF330 — E4)

79

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

o-—

—o0

VIG

REMARKS

—a

1620 - 255 -201 - 00

CASE,/PTO/MID

¥

1620 - 255 - 202 - 00

METAL,“SPACER

¥

V201 — 361 - 005 - 00

BOLT“M10X50

3

V211 =561 -003 - 00

BOLT,/M10X30

V401 - 160 -010-00

WASHER,SP,/M10

V523 -101 -004 - 00

PIN

V781 - 160 - 000 - 6B

PLUG,/SCREW,“SEAL

1687 - 255 - 001 - 00

SHAFT,/PTO/MID

V600 - 110 - 620 - 60

BEARING,RB,“6206

DWW~ |l

V600 - 110 -620 - 50

BEARING,RB,/6205

1480 -212-004-10

SLEEVE

ro

1687 — 255 — 005 — 00 |

SEAL/OIL

w

V707 — 140 - 062 - 00

RING,/SNAP

=

1687 — 255 - 002 - 00

GERA,“SPUR,21

—
[#a]

1302 - 225 -003 - 00

SPRING,SHIFTER

[o2]

V682 — 200 -001 - 00

BALL

-~

1687 - 2565 - 003 - 00

GEAR/SPUR/49

oo

1620 — 255 - 207 - 00

SHAFT

w2

1603 -322-003-00

BEARING,BALL

™~
(=)

1568 - 731 - 103 - 00

PLATE/I 25X&0

~N>
—

V211 -260-801 - 860

BOLT,SEMS (S) M8X18

~N>
ro

1620 — 2565 - 220 - 00

ARM/SHIFT/MID  COMP

~No
w

V720 - 102 - 401 - 40

O - RING /P14

N
~

1620 - 255 - 208 - 00

PLATE,”1,/30X50

™~
w

V211 - 260 -801 -860

BOLT,SEMS (S) M8X1&




80

FIG. 31

MID

P.T.0. SYSTEM (TF330 — E4)

1687-255
TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION ary T|O0|R REMARKS
TF330 cll|P
26 | 1444 - 314 - 008 — 10 | CAPPTO SHAFT *
27 | 1887 - 255 — 004 —~ 00 | PLATE *
28 | V211 - 380 — 802 — 00 | BOLT (SP) M8X20 i




FIG. 32 CHANGE LEVER SYSTEM

(TF330—-E42D)

1622-262

TYPE OF MODEL
TF330

OO
e

KEY PART CODE DESCRIPTION ary REMARKS

[oke!

111817 ~262-210— 10 | LEVER/SUB COMP 1 *

"""" 1614 — 262 —~ 003 — 00 | GRIP,/SUB if*

2
3 | 16814 - 262 — 006 — 00 | INSULATOR/LEVER,/SUB 1.

"""" V211 — 361 - 002 — 00 | BOLT.SEMS

1687 — 262 - 200 - 00 | LEVER/SUB COMP

1614 - 262 - 003 - 00 | GRIP/SUB

V211 -361 -002 ~ 00 | BOLT,SEMS 1

1617 — 264 — 200 — 00 | ARM/PTO COMP 1

4
5
6
711614 -262 - 006 — 00 | INSULATOR/LEVER,SUB 1
8
9
0

1614 - 262 - 003 — 00 | GRIP/SUB

11 1614 - 262 — 006 — 00 | INSULATOR/LEVER,/SUB

12 | V211 - 361 - 002 — 00 | BOLT,SEMS 1

13 | 1622 — 264 - 210 - 00 | LEVER/PTO COMP 1l *




82

1622-2634

FIG. 33
/QW /\</>l\\ \

CHANGE LEVER (4WD,H.S.T.) SYSTEM

11 .
[

\%E

5

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

TF330

O--
(feYe!

VIO

REMARKS

1614 -263 -200-10

ARM/4WD COMP

V580 - 140 - 803 - 20

PIN,SPRING,/6 X32 W

WIRE

1614 - 263 - 003 - 00

PLATE/1,/16X200

V411 - 260 - 008 - 00

WASHERPL/M 8

V500 ~ 1682 -~ 002 -~ 00

PIN,SPLIT,”2 X20

1617 - 263 -200 - 00

ARM./4WD,/ A COMP

1620 - 263 - 001 - 00

LEVER/4WD

W' N idm|oT Al N —

1612 -531-003 - 00

GRIP

o

V211 - 260~801 - 60

BOLT,SEMS (S) M8X16

—
—_

1622 - 263 — 200 - 00

BRACKET,/LEVER  COMP

e I O B S N % IR Y Vo e S

N

V211 -260-801-60

BOLT,SEMS (S} MB8X186




1622-265

FIG. 34

CHANGE LEVER(MID P.T.0.) SYSTEM(TF330-E42D)

83

KEY PART CODE DESCRIPTION ary TYPE OF MODEL 1 & | R REMARKS
TF330 clC|p
1 | 1620 - 265 — 300 — 00 | ARM/PTO/MID comP 1.
2 | V580 - 140 - 603 — 20 | PIN.SPRING/6 X32 W 1.
3 WIRE 1.
4| 1622 —265~-011 ~ 00 | PLATE//16X435 0 !
5 | V411 - 260 — 008 — 00 | WASHERPL/M 8 ol
6 | V600 - 162 — 002 — 00 | PIN,SPLIT/2 X20 v/
7 | 1620 — 265 — 330 ~ 00 | ARM/MID AssY | |
8 | 15618 -313 - 109~ 00 | BUSH ,/18X20X25 1|
9 | 2144 — 419 - 022 - 00 | WASHER,/18X26X02 1
10 | V704 — 140 - 018 — 00 | RING,SNAP/18 C 1 *
11 | 1622 - 265 - 012 — 00 | PLATE/1./16X215 |
12 | V411 — 260 ~ 008 -~ 00 | WASHERPLM 8 2| *
13 | V500 - 162 — 002 — 00 | PINSPLIT/2 X20 7 I
14 | 1620 — 265 — 320 — 00 | ARM./MID/A COMP 1 *
15 | 3653 — 108 ~ 005 — 00 | WASHER,/36X43X23 1
16 | V704 — 140 - 035 ~ 00 | RING,SNAP,/35 C |
17 [ 1612 -531 - 003 - 00 | GRIP |
18 | 1620 - 265 - 013 — 10 | LEverR,MO |
19 | V211 - 260 — 801 — 60 | BOLT,SEMS (S) M8X16 2 !
20 | 1674 - 262 - 006 — 00 | INSULATOR/LEVER,/SUB 1




1687-265

FIG. 35

CHANGE LEVER(MID P.T.0.) SYSTEM(TF330-E4)

KEY PART CODE DESCRIPTION ary |ForE OF NODEL |1 S 1 8 REMARKS
TF330 clL|p
1| 1620 - 265 - 300 - 00 | ARM/PTO/MID COMP il
2 VB8O - 140 - 803 — 20 | PINSPRING/6 X32 W ]
3 WIRE T
4| 1622 - 265011 - 00 | PLATE/I/16X435 il
5 | V411 — 260 - 008 — 00 | WASHERPL/M 8 v/
6 | VB0OO ~ 162 ~ 002 — 00 | PINSPLIT/2 X20 2l *
7 | 1687 -~ 265 - 200 ~ 00 | ARM/MID ASSY 1l *
8 | P112-711~-201 - 00 | BUSH/18X21X25 =1t 7ty
9 | 2144 — 419 — 022 — 00 | WASHER/18X26X02 ]
10 | V704 - 140 — 018 — 00 | RINGSNAP/18 C | *
11 [ 1622 -~ 265 - 012 — 00 | PLATE/1/16X215 1
12 | V411 — 260 ~ 008 — 00 | WASHERPL/M 8 v{ I
13| VB0O ~ 162 - 002 — 00 | PINSPLIT,2 X20 7/ R N I
14 | 1620 - 265 — 320 — 00 | ARM/MID/A comp 1T 11
15 | 3653 = 108 — 005 — 00 | WASHER/36X43X23 1
16 | V704 — 140 ~ 035 — 00 | RING,SNAP,/35 C 1
17 | 1614 - 262 - 003 — 00 | GRIP/SUB 1|
18 | 1687 - 265 - 001 - 00 | LEVER/MID T I
19 | V211 - 260 -801 - 60 | BOLT.SEMS (S) M8X16 2l *




1622-27}

FIG. 36

LINK (H.S.T.) SYSTEM

85

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

TF330

—o0

il

REMARKS

1622 -271 -540- 00

PIVOT/TRUNNION COMP

¥

V201 - 361 - 004 -50

BOLT./M10X45

¥

V401 =160 -010- 00

WASHER,SP/M10

¥

1620 -271 -550- 00

PLATE

COMP

V201 - 380 - 803 - 50

BOLT/M8X35

V401 - 160 - 008 - 00

WASHER,SP/M 8

1620 - 271 - 560 - 00

ROD,M08X65 COMP

1560 - 695 - 021 - 00

JOINT BALL MO8RH

1660 -~ 695 - 022 - 00

JOINT BALL MO8LH

DI W: o NI O Wi

1560 - 132 - 007 — 30

NUT /M8

j—

V304 - 260 - 008 - 00

NUT/M 8

PO

V304 - 260 - 008 - 00

NUT/M 8

w

V401 - 160 - 008 - 00

WASHER,SP/M 8




86

1622-272

FIG. 37

PEDAL (H.S.T.) SYSTEM (TF330 — E42D)

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL
T

ron0

R0l

REMARKS

TF330
111622272 -520 - 00 | PEDAL/HST SET 1
2 | 3670 -~ 703 - 008 — 00 | BUSH./20X23X20 S N
3 | V411 - 260 - 020 - 00 | WASHER/M20 T
4 | V704 — 140 - 020 - 00 | RING,SNAP,/20C 1 )
511620 -272-051 - 00 | PAD 1 P 1 5
6 | 1620 - 272 — 570 — 00 | PEDAL/HST./REVERSE 1 *
7 | V304 - 260 - 008 - 00 | NUT/M 8 JETTTYT YO T T
8 | V401 — 160 — 008 — 00 | WASHERSP/M 8 |
g [ 1620-272-051~-00 | PAD 1 %
10 | 1620 = 272 - 580 — 00 | ARM comp T
" 1620 — 272 -~ 053 - 00 | BEARING/BALL 1 *
12 | V704 — 140 - 015 — 00 | RING,SNAP/15 C o ¥
13 | 1395 —710 ~ 004 - 00 | CLUTCH SPRING L
14 | 1620 — 272 — 590 — 10 | BRACKET,/WIRE COMP Y e
15 | V211 - 260 - 802 ~ 00 | BOLT,SEMS (S) e
16 | V201 - 260 — 802 — 50 | BOLT/M 8X25 N
17 | V304 - 260 — 008 — 00 | NUT/M 8 O
18 | 1600 — 240 ~ 550 - 10 | DAMPER/OIL ASSY I
19 | 15664 — 560 — 005 — 00 | COLLAR/09X14X10 | *
20 | V304 - 260 - 008 - 00 | NUT/M 8 e ——
21 | V401 - 160 - 008 — 00 | WASHER,SP/M 8 ol *
22 | V411 - 260 -008 — 00 | WASHERPL/M 8 N

23

V201 - 260 -804 - 00

BOLT /M 8X40




1687-272

FIG. 38

PEDAL (H.S.T.) SYSTEM (TF330 — E4)

87

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TF330

O~—
o0

REMARKS

—_

1687 - 272 - 500 - 00

PEDAL/HST SET

¥

P112 -301 -201-00

BUSH.”20X23X%25

X

V411 - 260 -020-00

WASHER,/M20

*

V704 — 140 - 020 - 00

RING,SNAP,/20C

1608 —207-014-00

PAD (HST)

1687 - 272 -520 - 00

PEDAL/HST,/REVERSE

V304 - 260 - 008 - 00

NUT/M 8

V401 - 160 - 008 - 00

WASHER,SP/M 8

1620 — 272 - 051 - 00

PAD

O W00 NN W N

1620 - 272 -580 - 00

ARM COMP

—
—_

1620 — 272 - 053 - 00

BEARING,/BALL

N

V704 - 140-015 - 00

RING,SNAP, /15 C

w

1395 -710~-004 - 00

CLUTCH SPRING

~

1620 - 272-580-10

BRACKET /WIRE COMP

15

V211 -260-802-00

BOLT,SEMS (S)

V201 - 260 - 802 - 50

BOLT/M 8X25

V304 - 260 - 008 — 00

NUT/M 8

1600 — 240 - 650 - 10

DAMPER,/0IL ASSY

1564 - 560 — 005 ~ 00

COLLAR/09X14X10

V304 - 260 - 008 - 00

NUT/M 8

V401 - 160 - 008 - 00

WASHER,SP/M 8

NN

V411 - 260 - 008 - 00

WASHER,PL/M 8

V201 - 260 - 804 - 00

BOLT/M 8X40




88

1820-2724

FIG. 39

LEVER (H.S.T.) SYSTEM

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

O——

~oo0

pyIn]

REMARKS

1620 -272-052-10

CABLE/HST

¥

1620~ 313 - 004 - 00

PIN,/08X19

¥

V411 - 260 -008 - 00

WASHER,PL/M 8

®
*

V6500 - 162 -502 - 00

PIN,SPLIT/2.5X20

N NN

1376 — 402 - 003 - (0

BAND,WIRE,/ 140

1620 - 272 - 600 - 00

LEVER/BAR/14 COMP

V211 —260-802-00

BOLT,SEMS (&)

1614 - 261 ~003 - 00

GRIP,/MAIN

Wi NI M| Wi N

15644 - 215 -004 - 00

TUBE.~14X130

1620 —-272 -520 - 00

LEVER/HST COMP

1620 -272-530-10

HOLDER “LEVER COMP

V304 - 260 - 008 - 00

NUT/M 8

V401 - 160 - 008 ~ 00

WASHER,SP/M 8

3747 -155-013 -00

SLIPPER,BRAKE B

1636 - 271 - 006 - 00

LINING, /17X64X05

3650 -212-001-00

ARMHST LEVER

V304 -260-014-00

NUT




1622-273

FIG. 40

PIPING (H.S.T.) SYSTEM

89

KEY PART CODE DESCRIPTION ary T_YPE OF WODEL 115 | R REMARKS
TF330 cl|L|pP
1| 1620-273~570 - 00 | FILTER COMP -
2 | 1622 — 273 - 500 — 00 | PIPE/SUCTION  COMP 1| *
3 | V720 - 103 - 502 - 80 | 0-RING/P28 ]
4 | V211 - 260 - 801 — 60 | BOLT.SEMS (S) M8X16 | *
5 | 3867 — 355 — 003 — 00 | HOSE,/19X29X70 | F
6 | JOB1 ~ 116 — 028 ~ 00 | CLAMP,/WORM, /16 — 28 2l *
7 11622-273-510~00 | PIPE/SUCTION  COMP 1
8 | V720 - 103 - 502 — 40 | O-RNG/P24 o ¥
9 | 1622 — 273 -~ 630 — 00 | ADAPTER/PF1,2 1
10 | 1622 =273 - 520 — 10 | PIPE/BOOST COMP | *
11 | V720 - 102~ 401 - 80 | O-RING/P18 3
12 | 1820~ 273 - 051 — 00 | CONNECTOR,/M16X79 |t
13 | 1600 — 243 - 056 — 10 | SPRING,/HC25 |t
14 | 1600 — 243 — 055 — 10 | POPPET 1
15 | 1600 ~243 — 057 — 10 | SHIM/08X14X01 11
16 | V705 - 140 — 015 — 00 | RINGSNAP/15 C .
17 | V211 - 360 - 801 — 60 | BOLT,SEMS (SP) | *
18 | 1594515 - 200 - 20 | FILTER ASSY T N
19 | 1560 —515 - 272 — 00 | CARTRIDGE |
20 | V720 - 102 - 402 - 00 | 0-RING/P20 2 *
21 | V201 =261 - 009 — 00 | BOLT,/M10X90 1t
22 | V411 - 260 - 010 — 00 | WASHER/M10 ol f
23 | V401 — 160 - 010 — 00 | WASHERSP,/M10 I
24 | V201 - 261 — 005 — 00 | BOLT,/M10X50 )|
%5 | 1622 ~ 273 — 550 ~ 10 | PIPE/RETURN COMP T




90

1622-273

FIG. 40

PIPING (H.S.T.) SYSTEM

KEY PART CODE DESCRIPTION ory e OF MODEL | 31 8 1 3 REMARKS
TF330 cli|p
26 | 1620 - 273 - 011 ~ 00 | COLLAR/14X25X30 1
27 | V720 - 102 — 401 - 80 | O-RING/P18 2
28 | 1600 — 243 — 051 ~ 00 | BOLT,CONNECTOR/M16 1
29 | 1622 - 273 - 620 - 10 | PIPE/FRONT comP N
30 | 1620 - 273 - 055 — 00 | HOSE/14X22X90 o
31 [ JOBT — 114 —024 - 00 | CLAMP,/WORM,/14 - 24 g
32 | 1620 - 273 - 056 — 00 | HOSE of
33 | V201 - 261 ~ 202 - 00 | BOLT/MI2X20 |7
34 | V40T — 160 — 012 = 00 | WASHERSP/M12 | Y R
% | VAT1 — 260 - 012 — 00 | WASHER /M2 1
36 | 1822 — 273 —540 - 10 | PIPE/TANK CoMP 1
| 37 | V211 - 260 - 802 — 00 | BOLTSEMS (S) of ¥
38 | V720 - 103 - 502 - 40 | 0~RING/P24 2l f
39 | 1620 - 273 — 052 — 10 | CONNECTOR/PF1,/2X54 1 e
40 | V720 ~ 102 = 402 -~ 00 | O - RING,/P20 2l f




FIG.

41

DRIVE PINION (H.S.T.) SYSTEM

1622-301A

91

TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION ary T|O|R REMARKS
TF330 C|L|P
1622 — 301 — 500 — 00 | GEAR08 - 47 SET *
7932 - 201 — 002 — 00 | BEARING,RB,/E306SH2 *
1560 — 208 — 018 — 40 | WASHER,/30X46X2 *

1614 -301 -001~-00

BEARING,/NEEDLE

1614 -205-015-00

BEARING,/NEEDLE

18617 -301 - 002 -~ 00

CIRCLIP,/30

~N IO WP =

V653 — 420 - 261 - 60

BEARING




92

1617-304

FIG. 42

DIFF CASE SYSTEM

KEY PART CODE DESCRIPTION oty PPE OF WODEL ) 21 § | § REMARKS
TF330 clLl|p
11617 —304 - 001 — 00 | METAL/DIFF 1 !
2 | V211 - 360 - 802 — 50 | BOLT,SEMS 4
3| 1617 - 304 - 002 — 00 | CASE/DIFF T
4| 1817 -304-003- 00 | PIN/14X115 il
5 | 1817 — 304 - 004 — 00 | GEAR/BEVEL,12 2l ¥
6 | 1617 —304 - 018 — 00 | WASHER v/
7 | 1617 — 304 — 006 — 00 | GEAR/BEVEL14 2l f
8 | 1544 — 304 - 007 — 00 | PIN STRAIGHTA 14 R R I
" 8A| 1672 - 301 - 002 - 00 | PIN |
9 | VB23 - 100 - 801 -~ 60 | PIN 1
10 | V211 - 561 — 002 — 50 | BOLT/MI10X25 4
11 | V600 — 110 -601 - 10 | BEARING,RB/6011 7 R A I
12 | 1617 - 304 - 008 — 00 | SHIM/0.2 /N N
13 | 1617 - 304 - 009 — 00 | SHIM0.1 7 I
14 | 1617 =304 -011 — 00 | WASHER/75X30X03 7
15 | V707 = 140 - 090 ~ 00 | RING,/SNAP 2l *
16 | 1617 - 304 - 012 — 00 | GEAR/HELICAL /11 of 1 T
17 | V60O - 110 ~ 620 — 70 | BEARING,RE, /6207 I
18 | V600 — 110 — 630 ~ 70 | BEARINGRB,6307 A
19 | V707 — 140 — 072 — 00 | RING,/SNAP 2 *
V704 ~ 140 — 035 — 00 | RING,SNAP,/35 C 2l f




1622-306

FIG. 43

REAR AXLE HOUSING SYSTEM

93

KEY PART CODE DESCRIPTION qry e OF MODEL 1| 81 8 REMARKS
TF330 clL|P _
1| 1678~ 306 — 001 — 00 | HOUSING,/AXLE,/LH |
2 | 1678 — 306 — 002 — 00 | HOUSING /AXLE /RH 1 Y
3 | V707 - 140 — 080 — 00 | RING/SNAP 2
4 | 7955 - 201 - 026 - 00 | PLUGDRAIN (1,/4) 7 N
5 | 1427 - 120 — 002 - 00 | CAPBLANK,M10 4 0
6 | V6523~ 101 - 002 - 40 | PN 4 F
7 | v211 - 561 - 003 -~ 50 | BOLT/S S R
8 | V201 — 361 — 006 — 00 | BOLT 1 R
9 | V201 - 361 - 006 — 50 | BOLT s * | | | |
10 | V304 - 260 - 010 - 00 | NUT 0T
11 | V401 - 160 =010 — 00 | WASHERSP,/M10 13 *
12 | 1617 = 306 — 009 — 00 | PLATE Tyt
13 | V580~ 140 - 501 — 60 | PINSP.(W) /5.0X16 !
14 BOLT,SEMS /1A Y R

V210 - 260 -8601 - 20




94

1617-307

FIG. 44

WHEEL SHAFT SYSTEM

TYPE OF MODEL

TIHO

KEY PART CODE DESCRIPTION U] g I § REMARKS

111617 -307~001 - 00 | METAL/WHEEL 2
2 | V211 - 561 - 003 - 00 | BOLT./M10X30 a
3| vB23-101-002-40 | PN N
4| 1617 - 307 — 002 — 00 | SHAFTWHEEL Jd 1

5 | 1444 - 314 - 004 — 10 | COLLAR (35X50X2) 2
6 | V704 - 140 — 035 — 00 | RING,SNAP,/35 C v{ I
7 | V60O ~ 110 - 630 — 70 | BEARING,RB/6307 v{ I
8 | 1617 — 307 - 003 — 00 | GEAR/HELICAL/62 2}
3 | V60O — 110 — 620 — 90 | BEARING,RB,6209 2}
10 | V707 ~ 140 - 085 — 00 | RING/SNAP 2l f
11 | 15650 ~ 307 - 006 — 00 | SEALOIL v/
12 | V201 — 261 - 603 — 00 | BOLT MI16X30 12l *
13 WASHER,SP,/M16 12 *

V401 - 160-016 - 00




95

FIG. 45

DIFF LOCK SYSTEM

1617-308

KEY

PART CODE

DESCRIPTION

Ty

TYPE OF MODEL

TF330

roo

VIO

REMARKS

—

1617 -308~-001 =00

CLUCH/DIFF

¥

1614 - 308 - 003 - 00

FORK,/SHIFT,/DIFFLOCK

¥

1614 -308 -002-00

PIN/SHIFT /DIFFROCK

¥

1614 - 308 - 004 - 10

PIN,/08X25

V704 - 140 - 022 - 00

RING,SNAP, 722 C

V720 —-102-401 - 80

O - RING,/P18

1622 - 309 - 200 - 00

ARM /DIFF COMP

V704 — 140 -022-00

RING,SNAP,22 C

1620 -309 -001-00

SPRING,/HT043

QI 00~ O W N

—

15660 -314-001 =00

INSULATOR




96

1617-310

FIG. 46 BRAKE SYSTEM

KEY PART CODE DESCRIPTION ary PUPE OF MODEL) 218 | & REMARKS
TF330 L|p
1| 1614310 -201 - 00 | PLATE/PRESSURE/LH 1| &
1A| 1614 - 310 - 201 - 10 | PLATE/PRESSURE/LH R T I
2 | 1617 -310-201 - 00 | PLATE/DISK i
24| 1617 =310 - 201 ~ 10 | PLATE/DISK 3 %
3| 1614 —310 - 203 - 00 | PLATE /SEPARATE i *
4 | V682 ~ 200 - 001 — 90 | BALL 3 ¢
5 | 1602 - 310 — 202 — 00 | SPRING/HE023 7 L R I
6§ | 1614 —-310~-211 =00 | PLATE/PRESSURE/RH |k
BA| 1614 =310 -211— 10 | PLATE/PRESSURE /RH |
7| 1617-310-201-00 | PLATE/DISK ¢ I e
7A| 1617 =310 - 201 - 10 | PLATE/DISK 3 %
8 | 1614 ~310 - 203 ~ 00 | PLATE/SEPARATE 3 f
9 | v682 — 200 - 001 - 90 | BALL T
10 | 1602 — 310 — 202 — 00 | SPRING /HE023 7 L R R
11 | 1614 =310 = 220 - 00 | CAM,/BRAKE CoMP 7/
11A[ 1614 ~ 310 — 220 - 10 | CAM./BRAKE COMP 7 %
12 | V720~ 102 - 401 -~ 80 | O-RING/P18 2l ¥




1687-312

FIG. 47

PEDAL (BRAKE) SYSTEM (TF330 — E4)

97

KEY

PART CODE"

DESCRIPTION

TYPE OF MODEL

TF330

—oO0

TJJQ

REMARKS

—

1687 -312-500 - 00

PEDAL/BRAKE,/LH COMP

¥

1687 -312-510- 00

PEDAL/BRAKE/RH COMP

]

1675 -312-051 - 00

LOCKPLATE

*

3560 - 203 - 004 - 00

SPRING,CONE

P120 -605 - 031 - 00

U-NUT

1620 - 312 - 240 - 00

HUB,/BRAKE/LH SET

1620 -312 - 260 - 00

HUB,/BRAKE,/RH COMP

3650 - 835 -008 - 00

BUSH.”30X34X30

V511 - 100 - 805 - 00

PIN,TAPER,/8X50

O W ~N DO W RN

V201 - 261 - 004 - 00

BOLT./M10X40

—

V304 -260-010-00

NUT

—
[~

V201 =381 -011-00

BOLT

w

V304 — 260 — 010 — 00

NUT

—
'S

3656 - 665 - 008 - 00

SPRING,“HEQ66

—
o

V411 - 260 - 022~ 00

WASHER,PL,/M22

[=p]

V704 — 140 - 022 - 00

RING,SNAP,/22 C

—
~

V760 - 150 - 000 - 00

NIPPLE,GREASE

—
oo

1524 - 122 - 001 - 00

PAD

—
>

3768 -112-001 - 00

SPRING,CLUTCH RETURN

o
<

14156 -312-500-00

YOKE,LH

[
—

1415 -312 -600 - 00

YOKE,RH

[N
[

1427 —312-230-00

ROD,BRAKE

[N~
wr

1660 - 132 - 007 - 30

NUT, M8

N
=~

V304 - 260 - 008 - 00

NUT/M 8

~nY
o

1404 -312 - 006 - 00

PIN,YOKE A

BRI IR I




98

1687-312

FIG. 47

PEDAL (BRAKE) SYSTEM (TF330 — E4)

25

46—~ 11

TYPE OF MODEL c |G
KEY PART CODE DESCRIPTION aTyY T|0O|R REMARKS
TE330 L|p
26 | V411 — 260 — 008 — 00 | WASHERPL/M 8 4 f
27 | V500 - 182 - 002 - 00 | PINSPLIT/2 X20 4 F
28 | 1617 —~312 - 001 — 00 | ARM,/BRAKE 2l *
2

29

V704 - 140 - 022 - 00

RING,SNAP, 722 C

*




1622-3124

FIG. 48

2A

PEDAL (BRAKE) SYSTEM (TF330 — E42D)

99

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
T

TF330

roo0

R rin

REMARKS

1622 -312-200-10

PEDAL/BRAKE/LH COMP

¥

N

1622 -312-210-20

PEDAL,/BRAKE/RH COMP

i
-65

no
ko

1622 -312-210-30

PEDAL/BRAKE/RH COMP

66-

1675-312-051-00

LOCKPLATE

66~

3560 - 203 -004-00

SPRING,CONE

66-

P120 - 605 - 031 - 00

U—-NUT

66-

1620 -312-240 - 00

HUB/BRAKE /LH SET

1620 -312-260-00

HUB,/BRAKE,RH COMP

3650 - 835 - 008 - 00

BUSH./30X34X30

V511 - 100 - 805 - 00

PIN,TAPER,”8X50

O | Wi~ o] & W

V201 - 261 -004-00

BOLT./M10X40

V304 -260-010-00

NUT

V201 -361-011-00

BOLT

V304 -260-010-00

NUT

3656 — 565 — 006 — 00

SPRING,/HE066

V411 - 260 -022- 00

WASHER,PL/M22

V704 - 140 - 022~ 00

RING,SNAP, /22 C

V780 - 150 - 000 - 00

NIPPLE,GREASE

1524 - 122 -001 -00

PAD

37868 -112-001-00

SPRING,CLUTCH RETURN

1415 -312-500- 00

YOKE,LH

1415 -312 -600- 00

YOKE,RH

1427 -312-230-00

ROD,BRAKE

1560 -132-007 - 30

NUT, /M8

V304 - 260 -008 - 00

NUT/M 8

AR TN TN NI NN




100

FIG. 48

PEDAL (BRAKE) SYSTEM (TF330 — E42D)

27
26
k\ 21
i
22 )T
23 24
~
“\‘&
46-11 '
28
29
1622-3124
TYPE OF MODEL| | [ ¢ |G
KEY PART CODE DESCRIPTION ary T|o R REMARKS
TF330 clC|p
25 | 1404 =312 - 006 — 00 | PIN,YOKE A 4 *
26 | V411 - 260 - 008 — 00 | WASHERPL/M 8 4 *
27 | V500 - 162 - 002 — 00 | PINSPLIT/2 X20 4
28 | 1617 —312 - 001 — 00 | ARM/BRAKE 2l f
2

29

V704 — 140 - 022 - 00

RING,SNAP/22 C




1620-313

FIG. 49

BRAKE (PARKING) SYSTEM

101

KEY PART CODE DESCRIPTION ary o DF MODEL 21§ (R REMARKS
TF330 clL|P
1 | 1442 —313 - 200 - 10 | BRAKEPARKING ASSY |o*
2 | 1442 -313 - 202 - 00 | ROD 1
3 | 1444 -328 -~ 273 - 00 | SPRING 1 *
4 | 1444 - 328 - 272 - 00 | BUTTON |
5 | 1442 — 313 - 203 - 00 | GRP I
6 | V211 — 260 - 803 ~ 00 | BOLT,SEMS 2l *?
7 | 1620 ~313-210 - 20 | BRACKET/BRAKE  COMP 1
8 | V211 -360-802— 50 | BOLT.SEMS 7 I I
g | 1620 -313-001 — 10 | CABLE/PARKING (1.
10 | 1620 =313 - 002 — 10 | PLATE 11
11 | 1427 - 601 - 001 = 10 | BOLTHINGE 1 *
12 | 3659 — 221 — 223 — 00 | ROD./08X110 1
13 | 1620 =313~ 004 - 00 | PIN/08X19 !
14 | 1404 -312 - 006 - 00 | PINYOKE A 1
15 | V411 — 260 - 008 — 00 | WASHERPL/M 8 4
16 | V600 — 162 — 002 — 00 | PINSPLIT/2 X20 4




102

1639-317

FIG. 50

REAR WHEEL (12.4 —6) SYSTEM (OPTION)

44-12

1509 - 317 ~342 - 00

TUBE/124 - 16

TYPE OF MODEL| I [ C |G

KEY PART CODE DESCRIPTION 4 e T|0|R REMARKS

1| 1639 ~317~230-00 | WHEEL/16XW11  COMP | 7T 6G

2 | 1509 - 317~ 341 -00 | TIRE/12.4~16 4PR | T

3| 1509 ~317~342 - 00 | TUBE 124~ 16 1

4 | V999 — 200 ~ 003 — 00 | CAP,TIRE VALVE | T
5 | 1639 -317~230 — 00 | WHEEL/16XW11  COMP )| T 6G

6 | 1509 —317~341-00 | TRE/12.4~ 16 4PR | T

7 | T

8 1

V889 - 200 ~ 003 - 00

CAP,TIRE VALVE




1622-317B

FIG. 51

REAR WHEEL (TURF) SYSTEM(TF330-E42D STANDARD/TF330-E4 OPTION)

103

TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
TF330 clC|p
111622-317-270- 00 | WHEEL/16— 10LB  COMP 11 f 6G
1602 — 317 — 231 = 00 | TIRE/315,/80D - 16 - 4 11 *
1386 — 241 - 002 — 00 | BULB 1.
V999 — 200 — 003 — 00 | CAPTIRE VALVE 11 *
1622 - 317 =270 — 00 | WHEEL/16 - 10LB  COMP 1 6G

1602 - 317 - 231 - 00

TIRE/315,/80D - 16— 4

1386 - 241 -002 -00

BULB

(o B B2 B4, - Ay JURE AN V]

V899 - 200 - 003 - 00

CAP,TIRE VALVE




104

FIG. 52

REAR WHEEL (9. 5-22) SYSTEM(TF330-E4 OPTION)

44-12
1
5
1622-317D
TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION oty T|O |R REMARKS
TF330 cl|L [P
1615 - 317 -210 - 00 | WHEEL COMP T 6G
1622 -317-311-00 | TIRE/95-22—-4
V889 - 000 - 092 - 20 | TUBE 8-18
VY999 - 200 — 003 — 00 | CAP,TIRE VALVE
1815 -317-210- 00 | WHEEL COMP 6G

1622 -317-311-00

TIRE/95-22-4

V889 - 000 - 092 - 20

TUBE/ 8-18

OO~ i | O el DR

V999 — 200 - 003 - 00

CAP,TIRE VALVE

| I S )




FIG. 53

WHEEL (STEERING) SYSTEM

105

2A
2B
/
1620-401
TYPE OF MODEL| I [ C [G
KEY PART CODE DESCRIPTION ) e T10R REMARKS
1 | 2157 ~ 301 — 220 — 00 | STEERING WHEEL ASSY 1| -
1A[ 2161 =331 = 400 — 10 | STEERING,/2/380 ASSY 1|
2 [ 2157 - 301 - 222 — 00 | STEERING CAP | b
24| 2161 - 331 = 401 — 00 | CAP/STEERING 1
8| 2161 — 331 ~ 401 — 10 | CAP/STEERNG | 1 1260 1
3| Vv328-262-110-00 | NUT 1| *
4 | VB0OO - 162 - 002 - 50 | PINSPLIT/2 X25 1|
4A| VBOO - 162 = 002 — 00 | PINSPLIT/2 X20 | %
5 | V411 =260 - 010 - 00 | WASHER/M10 -
6 | 1639 - 401 — 200 — 00 | HOLDER/SHAFT  ASSY (N I A
7 | 1620 - 401 — 220 — 00 | HOLDER/SHAFT  COMP 1|
8 | V600 — 130 — 800 — 30 | BEARING,RB,/6003ZZ |
9 [ 1637 ~401 211~ 00 | SHAFT ASSY ik
10 | 1426 — 406 — 203 - 00 | BUSH,COLUMN 1|
11| V704140~ 017 — 00 | RINGSNAP/17 C |
12 | 1620 — 401 — 200 — 00 | HOLDER/SHAFT  ASSY T
13 | 1620 — 401 = 220 — 00 | HOLDER/SHAFT  COMP | %
14 | V600 — 130 — 600 — 30 | BEARING,RB,/600322 1 86-
15 | 1620 = 401 — 001 — 10 | SHAFT /STEERING 1 %
16 | 1432 — 406 — 007 — 00 | BUSH,STEERING il
16A| 1429 — 406 — 205 = 00 | BUSH T
17 | V704 -140-017 - 00 | RNGSNAP17 C | 8
18 | V211 - 260 — 801 — 60 | BOLT,SEMS (S) M8x16 4

1614 -401 -003 - 00

COVER/STEERING




106

1622-402

FIG. 54

SHAFT (STEERING) SYSTEM

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

O-1-

roon

T

REMARKS

1622 — 402 - 200 - 00

SHAFT,/STEERING COMP

¥

V211 - 560 -802 - 50

BOLT,SEMS,/M8X25 7T

*

SHAFT,/STEERING

P

V704 - 140 -015-00

RING,SNAP15 C

V742 - 116 - 240 - 40

SEALOIL/VC16244

1614 - 402 - 007 - 00

SEAL/OIL

V653 - 616 -221 ~ 20

BEARING

1614 -402 - 002 - 00

GEAR/BEVEL 14

1614 -402-003 - 00

GEAR/BEVEL. 14

1614 - 402 - 004 - 00

METAL/GEAR

1600 - 406 — 003 - 00

PLATE

V653 — 318 — 241 - 20

BEARING

V720 -102-401 - 80

O -RING/P18

V211 - 360 -803 - 00

BOLT,/M8X30

1622 - 402 -210-00

SHAFT,/STEERING COMP

V211 - 560 -802 ~ 50

BOLT,SEMS,/M8X25 7T




1622-407

107

STEERING (POWER) SYSTEM

(ENGINE) §—35.35A
- .

KEY

PART CODE

DESCRIPTION

aTY

TYPE OF MODEL

TF330

REMARKS

O—-
—o0
VIO

1

1614 -407-210-10

STEERING/POWER ASSY

1-
-106

FIG 108

—
p-g

1614 - 407 -210~ 20

STEERING/POWER ASSY

107-

1 FIG 108

1614 — 407 - 201 = 00

ARM/PITMAN

*

V3356 - 460 -020-00

NUT/M20 7T

¥

V401 - 1680 -020-00

WASHER,SP/M20

*

V203 - 361 -203-00

BOLT

V401 - 1680 -012 - 00

WASHER,SP/M12

K135 - 020 - 000 - 00

PUMP,GEAR ASSY

K135 -020-100-00

PUMP SET

K135 -017-008-00

COVER,PUMP

—

V744 -114-280-70

SEALOIL

— O] W=l OT | BN

V721 -113-105- 00

O ~RING HSS0 G50

V720 -112-402 - 20

O —-RING/P22

V720-111-900 - 60

O —RING P& HSS0

K135 -002-009-00

BOLT/M8X28 11T

V401 - 170 - 008 - 00

Sw

1404 - 503 - 006 - 00

PACKING,0IL PUMP

1617 - 407 - 200~ 10

TANK0IL COMP

V211 -3680-801-60

BOLT,SEMS  (SP)

1326 - 706 -002-10

PLUG,DRAIN

1518 — 407 - 240 - 00

CAPOIL (B) ASSY

1518 - 306 — 203 - 00

PACKING

1620 — 407 - 200 - 00

PIPE/OIL COMP

1415 -505-014 - 00

BOLT,CONNECTOR

V720-112-401-80

O —-RING/P18




108

1622-407

FIG. 55

STEERING (POWER) SYSTEM

KEY PART CODE DESCRIPTION Ty PIPE OF MODEL |1 8| & REMARKS
TF330 c P
25 | 1576 — 408 -~ 002 — 00 | HOSE,/OIL 11
26 | JOB1 — 116 — 025 — 00 | CLAMP,/WORM,/16 - 25 2
21 | 1617 = 407 - 220 - 10 | PIPE/OIL COMP 1 *
28 | V720 -~ 112 - 402 — 00 | O-RING,/P20 1 *
29 | V210 - 260 - 604 - 00 | BOLT/S 3
29A| V210 - 560 - 604 — 00 | BOLT/S 3 %
30 | 1444 - 408 - 007 — 00 | HOSEOIL 10X15X80 1.
31 | JOB1 — 116 — 025 — 00 | CLAMP,/WORM,/16 - 25 2 5
31A| JOBT — 108 -~ 016 — 00 | CLAMP,/WORM,08 - 16 2 %
32 | 1617 — 407 — 230 - 00 | PIPE/OIL COMP .
33 | 1426 - 506 - 002 — 00 | CONNECTOR 1
34 | V720 - 112 - 402 - 00 | 0O-RING/P20 I
% | V210 - 260 - 603 — 00 | BOLT (S) M6X30 VI
BA| V210 - 560 - 603 — 00 | BOLT/S 4
3 | 1614 - 407 - 260 — 00 | FILTER/OIL ASSY 1 *
37 | V720 - 102 — 401 - 20 | O -RING/P12 1]
38 | V720 - 103-503 - 10 | O-RING P31 |

39

V210 - 360 -801 -860

BOLT (SP) /MBX16




1622410

109

BRACKET (AXEL) SYSTEM

(ENGINE)
N

3
& 2
\L%

c

TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION Y TI0o|R REMARKS

1] 1622 -410-200- 10 | BRACKET/AXLE  COMP .

2 | V201 - 361 =203 - 00 | BOLT,/M12x30 1B "

3 | V401 — 160 — 012 — 00 | WASHERSP/M12 18] *

4| 1620 - 410 = 002 — 00 | INSULATOR .

5 | 1620 - 410 - 001 — 00 | PLATE/BUMPER |

5A| 1620 - 410 — 001 — 10 | PLATE/BUMPER I 1

V201 - 261 — 202 — 50 | BOLT/M12x25 R Y I
7 | V401 =180 - 012 — 00 | WASHERSP,/M12 4




110

1622-431A

FIG. 67

9 P
6 P
% /

DRIVE SHAFT (H.S.T.) SYSTEM

&
g

3
3A

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

TF330

o-—

roo
Py

REMARKS

1815 - 431 -001 -00

SHAFT

¥

V704 - 140 -020 - 00

RING,SNAP,/20C

*

1421 - 134 -019-00

COUPLING

i-
-95

1673 -431-001-10

COUPRING,16X27X55

N RN

96-

1615 -431 -200 - 00

TUBE COMP

¥

V723 -102-003 - 40

RING, 0

%

1620 — 431 - 200 - 00

TUBE, /300 COMP

V720 -103-503-40

O - RING, /P34

Q]|

V211 -260-801-860

BOLT,SEMS (S) M8X186

1444 - 4370 -002-10

CLAMP

10

V211 - 280 -803-50

BOLT (S) M8X35

i-
-85

10A

V201 - 260 -803 - 50

BOLT/M 8X35

86-

V304 - 260 - 008 - 00

NUT/M 8

i-
-85

11A

V362 - 260 -008 - 00

NUT,/WASHER

86-

12

V411 -260-008-00

WASHER,PL/M 8

86-




1620-432

FIG. 58

BEVEL CASE SYSTEM

111

KEY PART CODE DESCRIPTION AL OF MODEL' 1§ | R REMARKS
TF330 clLC|p
1| 1620 - 432~ 200 — 00 | GEAR/09~ 20 SET 1
2 | 1614 -432~210 - 10 | BEARING/TAPERROLLER 1A R
3 | 1650 — 432 — 001 — 00 | COLLAR/48X52X17 1 f
4 | 1614432 -001 - 00 | NUT/M25 |
5 | 1444 -411-012-00 | SHM (© 4 1|
6 | 1444 -411~013-00 | SHM D T=0.1 4
7 | 1427 - 432 - 016 - 00 | SEALOIL/21 |
8 | V705 - 140 — 052 — 00 | RINGSNAP,/52 C |
9 | 1614 - 432 - 002 - 00 | CASE/DIFF (.
10 | 1614 - 432 — 003 - 00 | PINION,/BEVEL,/11 [ L L
11 | 1614 - 432 — 004 — 00 | GEAR/BEVEL/15 2 *
12 | 1614 - 432 - 005 — 00 | wASHeR 2|
13 | 1674 - 432 = 006 — 00 | PIN/12X75 1 Y A
14 | V580 — 140 — 502 ~ 50 | PINSPRING/5 X25 W I
5 | WIRE T N R A
16 | V60O — 110 - 601 — 10 | BEARING,RB,/6011 |
17 | V600 - 110 - 601 — 00 | BEARING,RB/6010 1 R
18 | V706 - 140 - 055 — 00 | RNG/SNAP 1 Y I
19 | V706 = 140 — 040 ~ 00 | RING,/SNAP 1 *




112

FIG. 59

AXLE HOUSING SYSTEM

14
6224330
KEY PART CODE DESCRIPTION oty Pe OF MODEL | 1 8 1] REMARKS
TF330 clL|P

1]1616~433-001- 10 | HOUSING /AXLE 1t

2 | 1518 ~ 432 - 250 ~ 00 | CAPOIL ASSY |

3 | 1518 -306 — 203 — 00 | PACKING 1.

4 | V782 - 160 - 000 — 4B | PLUG/SCREW./SEAL I Y I
5 | V721 =103 - 107 ~ 00 | O -RING/G70 1

6 | 1620 — 433 - 200 ~ 00 | METAL/PIVOT /FRONT 11

7 | 1614 ~ 433~ 202 — 00 | BUSH,62X67X15 1|l F

8 | 1614 — 433 - 002 — 00 | SEAL/OIL I N A

9 | V201 — 261 - 203 - 50 | BOLT./M12X35 1.

10 | V304 — 260 - 01200 | NUT 1

11 | 1620 - 433 - 210 — 00 | METAL/PIVOT/REA ASSY 1.

12 | 1614 — 433 - 212 — 00 | BUSH,/62X67X30 11

13 | v720-103-503-80 | o-RNGP88 |t

14 | V761 — 150 - 000 — 00 | NIPPLE/GREASE 1 N R
15 | V763 — 150 — 000 — 00 | NIPPLE,GREASE/PT1,/8 11

16 | V201 — 361 — 403 — 50 | BOLT vi I

17 | V401 ~ 160 =014 — 00 | WASHERSP/M14 4 F

18 | V251 — 441 - 403 ~ 50 | STUD,/M14X35 2l *

19 | V304 - 460 -~ 014~ 00 | NUT/M14 2l *
20 | 1427 = 120 - 002 — 00 | CAPBLANK/M10 4




FIG. 60

1622-434

FINAL GEAR CASE SYSTEM

113

KEY PART CODE DESCRIPTION Ty s OF MODEL 0} 8 1 3 REMARKS
TF330 c|LC|P
1| 1614~ 434 - 001 - 00 | CASE/FINAL vi
2 { V721 =103 -110- 00 | O-RING/G100 2
3 | V251 - 441 - 202 - 80 | STUD/M12x28 g *
4 | V523~ 101 - 002~ 40 | PIN 4
5 | V401 — 160 — 012 — 00 | WASHER:SP,/M12 g
6 | V304 — 460 - 012 - 00 | NUT/M12 g *
7 | 1614 - 434 - 002 - 10 | GEAR/BEVEL /12 2l
8 | V600 — 110 — 630 - 60 | BEARING,RB, /6306 o *
9 | V707 - 140 - 072 — 00 | RING/SNAP 2 *
10 | 1614 — 434 — 003 - 10 | GEAR/BEVEL/17 7 R
11 | 1594 — 221 — 001 - 00 | BEARING,/BALL B205SH2 2 *
12 | 1614 ~ 434 — 004 — 00 | SEAL/OIL ASSY 2l *
13 | V60O - 110 — 690 - 90 | BEARING N
14 | V60O - 110-691 - 10 | BEARNG 7/ L I
15 | V706 — 140 — 045 — 00 | RING,/SNAP 2t
16 | V707 — 140 ~ 068 — 00 | RING,/SNAP 2l *
17 | 1620 — 434 — 001 — 00 | CASE/FINAL/LH |t
18 | 1421 - 201 - 003 — 00 | SEAL/52 |
19 | V705 — 140 — 052 — 00 | RINGSNAP,52 C 1.
20 | V782 — 160 — 000 — 4B | PLUG,/SCREW,/SEAL 2l *
21 | 1427 = 120 = 002 — 00 | CAP,BLANK,M10 2l *
22 | 1620 - 434 - 002 — 00 | CASE/FINAL/RH |t
23 | 1421 - 201 - 003 — 00 | SEAL/52 1 N
24 | VT05 — 140 - 052~ 00 | RING,SNAP,/52 C 1ot
25 | V782 — 160 — 000 - 4B | PLUG,/SCREW,/SEAL 7 I




114

FIG. 60

1622-434

FINAL GEAR CASE SYSTEM

KEY PART CODE DESCRIPTION arY TYPE OF MODEL 11 § | & REMARKS
TF330 clL|P
26 | 1427 - 120 — 002 — 00 | CAP,BLANK./M10 v/
27 | 1614 — 434 — 007 — 00 | SHAFT 2l ¥
28 | 1614 — 434 — 008 — 10 | GEAR/BEVEL/10 o T
29 | 1594 — 221 — 001 — 00 | BEARING/BALL 6205SH2 vi I
30 | 1617 - 434 - 001 — 00 | SHAFT/WHEEL 2l *
31 | 1614 -434-011 - 10 | GEAR/BEVEL/48 2l *
32 | 1480 - 434 ~011 - 10 | SEALOIL 2l *
33 | V600 — 110 — 620 — 60 | BEARING,RB,/6206 o *
34 | V600 — 110 — 620 — 70 | BEARING,RB,/6207 A R
35 | 1814 - 434 -013 — 00 | RING/SNAP/CS vi
36 | 1814 — 434 —012 — 00 | COVER/WHEEL vi
37 | V523 - 101 -002-40 | PN 4 F
38 | V211 - 361 — 003 — 00 | BOLT./M10X30 20 *
39 | V201 - 361 — 202 — 50 | BOLT/M12X25 12 *
40 | V401 ~ 160 - 012 — 00 | WASHERSP./M12 12 *
41 | 1616 — 435 — 001 — 00 | SHAFT 11
£ | 1616 — 435 - 002 — 00 | SHAFT 11




—
w
o

FIG. 61

TIE ROD SYSTEM

(NEW PARTS)

25

115

60-17
18
te2z-43
KEY PART CODE DESCRIPTION oty e OF WODEL | 2 § | ] REMARKS
TF330 c|C|p
1 | 1616 — 436 — 200 — 00 | ROD/TIE ASSY 1
2 | 1614 — 436 — 202 ~ 00 | BOOT,/ROD,/TIE 2 i
3 | 1614 - 436 -203-00 | RNG/BOOT 2k
41622 -436-211-00 | ROD/TE |
5 | 1550 — 403 - 210 — 00 | END,TIE ROD ASSY | b
6 | 1614 — 436 — 202 - 00 | BOOT,/ROD,/TIE 1| b
7 | 1614 ~ 436 - 203 - 00 | RING,/BOOT 1|k
8 | 1650 — 403 - 220 — 00 | END,TIE RODR ASSY 11—
9 | 1614 — 436 - 202 — 00 | BOOT/ROD/TIE 11—
10 | 1614 — 436 - 203 — 00 | RING,/BOOT 1| 5
11 | 1421 — 403 - 001 = 00 | NUT 1| i
12 | 1421 — 403~ 002 — 00 | NUTLLH THREAD,/M17 | b
13 | V328 -262- 112~ 00 | NUT/M12X1.25 4 o
14 | V500 - 163 — 002 ~ 00 | PINSPLIT/3 X20 4 5
15 | V401 — 180 - 012 — 00 | WASHERSP,/M12 VI
16 | 1677 — 436 — 200 — 00 | ROD/TIE ASSY | 1
17 | 1404 — 402 — 001 — 00 | COVERDUST T LA I I
18 | 1404 - 402 — 002 — 00 | NUTSLOTTED | 10
19 | 1404 — 402 — 005 - 00 | NIPPLEGREASE | BT
20 | 1404 — 402 = 001 — 00 | COVERDUST 1 o
21 | 1404 — 402 — 002 - 00 | NUT,SLOTTED TG
22 | 1404 — 402 — 005 — 00 | NIPPLEGREASE 1| 1T
23 | V500 - 163 - 002 — 00 | PINSPLIT/3 X20 2| 107
24 | V40T — 160 — 012 = 00 | WASHERSP,/M12 of T
%5 | 1622 - 436 - 211 - 00 | ROD/TIE | WE




116

1622-4364

FIG. 61

36

TIE ROD SYSTEM

(NEW PARTS)

KEY PART CODE DESCRIPTION ary TTYFZZOOF MODEL| 11§ | & REMARKS
cC|L |P
26 | 1421 — 400 — 054 — 10 | ENDROD,/L+R ASSY T
27 | 1404 - 402 - 001 — 00 | COVERDUST " 1| T
28 | 1421 — 403 - 003 — 00 | NUT,SLOTTED,/M12P1.25 i
29 | V500 - 163 - 002 - 00 | PN.SPLIT/3 X20 )| o
30 | 1404 — 402 — 005 — 00 | NIPPLEGREASE 1R LLaN I R
31 | 1421 = 400 -~ 065 ~ 00 | ENDROD RH ASSY T
i 32 | 1404 — 402 - 001 — 00 | COVERDUST i T
33 | 1421 - 403 - 003 — 00 | NUT,SLOTTED,/M12P1.25 1| W
3% | V500 - 163 ~ 002 - 00 | PINSPLIT/3 X20 )| B
%5 | 1404 — 402 - 005 — 00 | NIPPLEGREASE |10
36 | 1421 - 403 - 001 -~ 00 | NUT T
37 [ 1421 - 403 - 002 — 00 | NUT.LH THREAD,/M17 L
38 | V401 — 160 - 012 — 00 | WASHERSPM12 L I




117

FIG. 62 FRONT WHEEL (4WD) SYSTEM (OPTION)
1617-437
TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION aTy = T|0|R REMARKS
TF330 clL|P
1| 1590 - 441 - 210 - 00 | WHEEL,/14X5J CoMP T 6G
2 | 1560 — 437 - 341 — 00 | TIRE R
3] v883-000-061-40 | TUBE/ 6-14 1t
4 | V999 - 200 — 003 — 00 | CAP.TIRE VALVE 1 7
5 | 1590 — 441 — 210 — 00 | WHEEL14X5J COMP T 6G
6§ | 1560 — 437 - 341 — 00 | TRE | T
7| v883 - 000 - 061 - 40 | TuBE/ 6- 14 | T
8 A

V899 - 200 - 003 ~ 00

CAP,TIRE VALVE




118

FIG. 63 FRONT WHEEL (TURF)SYSTEM(TF330-E42D STANDARD/TF330-E4 OPTION)
1622-437A
TYPE OF MODEL clG
KEY PART CODE DESCRIPTION oty T|O|R REMARKS
TF330 clL|P
1| 1622 -437 - 260 ~ 00 | WHEEL/12-7JA  COMP | * 6G
2 | 1602 - 441 - 201 — 00 | TIRE/24%8.50 - 12~ 4 1T 11!
3 | 1386 -241 - 002 - 00 | BULB | Y
4 | V999 — 200 - 003 - 00 | CAPTIRE VALVE | *
5 | 1622 — 437 ~ 260 — 00 | WHEEL /12— 7JA COMP il 6G
6 | 1602 — 441 — 201 — 00 | TIRE/24X8.50 — 12~ 4 it
"7 | 1386 -241-002-00 | BULB R
8 ¥

V899 — 200 - 003 - 00

CAP,TIRE VALVE




FIG. 64

1622-501

CYLINDER CASE SYSTEM

119

KEY PART CODE DESCRIPTION ary Pk OF MODELI 11§ | & REMARKS
TF330 clL|p
1 | 1678 =501 — 200 — 10 | CASE/CYLINDER  ASSY |k
1A| 1678 — 501 — 200 — 20 | CASE/CYLINDER  ASSY 1| e 1
2 | 1688 - 501 — 002 — 00 | BUSH,/50X50X37 1 *
3| 1660 - 501 — 202 — 00 | BUSH,/45X50X42 1
4| 1614 -501-016-00 | PLUG/10 |
5 | V211 - 261 - 003 — 50 | BOLT,SEMS 1t
6 | V211 — 261 - 003 — 00 | BOLT (S) M10X30 5| *
7 | V201 =261 -011-00 | BOLT/MI0X110 3
""" 8 | V201 — 261 — 008 — 00 | BOLT,/M10X80 |
9 | V201 - 261 - 005 - 50 | BOLT/M10X55 2|
10 | V401 - 160 =010 ~ 00 | WASHERSP,/M10 6| *
11 | vB23 - 101 - 002 - 40 | P o
12 | 1622 - 501 —= 001 — 00 | HEAD/CYLINDER 1
13 | V201 - 361 - 203 — 00 | BOLT./M12X30 vi I
14 | V201 ~ 361 — 204 ~ 00 | BOLT./M12X40 3 !
15 | V401 - 160 — 012 — 00 | WASHERSP,/M12 5| ¢
16 | K231 ~ 006 — 000 ~ 10 | VALVE ASSY -
17 | V720 -111 =800 - 90 | O-RING/P 9 1
18 | V730 — 101 — 200 — 90 | RING,/BACKUP 1
19 | K231 - 004 - 006 - 00 | COLLAR/11X21X3 11
20 | V705 ~ 140 ~ 021 ~ 00 | RING,SNAP,21 C .
21 | K231 = 004 - 007 - 00 | SEALDUST |t
22 | V720 - 112 - 402 — 00 | 0 ~RING/P20 1
23 | V720 - 112~ 401 - 40 | O~ RING/P14 1
24 | K250 - 015 — 000 — 00 | VALVE 1




120

FIG. 64

1622-501

CYLINDER CASE SYSTEM

KEY PART CODE DESCRIPTION aTy T_YPE OF MODEL | 11§ | & REMARKS
TF330 c|L|P
25 | V720 - 112 - 401 - 20 | O-RING/P12 1 7
26 | V720 - 112 -~ 401 — 80 | O~RING/P18 1
27 | V721 =113 - 107 - 00 | O-RING/GT0 1 O
28 | V720~ 112 — 401 — 40 | O-RING/P14 3
29 | V782 - 160 - 000 — 2T | PLUG/SCREW,/SEAL 3
3 | 1614 —-501 =015 10 | CAP/OIL/30 | 5
30A| 7956 — 205 - 016 — 00 | CAPOIL/30 | %
31 | 1678 — 501 - 004 — 00 | GAUGEOIL 1 7
32 | 1675 - 501 — 004 — 00 | PIPE/50 1
33 | 1544 - 120 - 008 — 10 | PIPE,BREATHER 11 %
34 | 3652 - 311 - 005 — 10 | HOSE/FUEL |5
34A| 3653 — 311 — 055 — 00 | HOSE/FUEL 1| 08
2

35

1650 - 111 -032 - 00

CLIP,HOSE /15 - 16.8




1622-501B

FIG. 65

121

SHAFT (SLOW RETURN) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TF330

o-—

roo

T

REMARKS

1614 -501 -230-00

COLLAR COMP

V500 - 1863 ~ 003 ~ 50

PIN,SPLIT/8 X35

1560 - 507 - 007 - 00

KNOB

V111 - 186 -004- 00

SCREW,/M8X40

V401 - 1680 - 006 - 00

WASHER,SP/M 6

18617 -501 -004-10

SHAFT./SLOWRETURN

V304 - 260 -010~ 00

NUT




122

1522-502

FIG. 66

LIFT ARM SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TF330

o-—

o0

IO

REMARKS

1617 ~502 ~001-200

BAR

1-
-95

1617 -502-001-10

BAR

96-

1444 - 501 - 004 - 10

SEAL,OIL 70845554

3

W N

1617 ~ 502~ 002 - 00

CRANK/LIFT

*

1688 - 502 ~ 003 - 00

ARM,LIFT

¥

V706 — 140 — 045 - 00

RING./SNAP

~N R

V706 — 140 - 050 - 00

RING./SNAP

—

1600 - 502 -~ 003 - 00

BOLT,SM./M08X25

V3056 - 260 - 008 ~ 00

NUT/M 8

™~ N

1617 - 502 - 004 - 00

ROD

1480 - 503 - 200 - 00

PIN,ROD COMP

—

_l_ll
—ilo|lwiomi~

V211 -5661-002-00

BOLT./M10X20

—

—_
N

16756 -511~001-00

PIN (22X85)

—
w

V304 - 260-016 - 00

NUT./M16

&

V401 - 180 -016 - 00

WASHER,SP/M16

SR NS IS




1622-503

FIG. 67

CYLINDER SYSTEM

123

KEY PART CODE DESCRIPTION ary TYPE OF MODEL 11 § | R REMARKS
TF330 c|L|P
1| 1444 - 503 - 001 — 20 | PISTON 1.
2 | V720 - 115 - 706 ~ 50 | O~ RING,/P85 HS90 | *
3 | 1415 - 505 ~ 006 — 00 | RING,BACK UP |t
4 | K211 - 026 — 000 -~ 00 | CONTROL VALVE  ASSY |
5 | K211 =026 — 100 — 00 | VALVE SET 1| *
6 | K211 — 001 ~ 006 — 20 | SPRING 1 *
7 | K211 =001 - 007 — 00 | SPRING 11 *
8 | K211 - 001 - 008 — 00 | PLUG 3
9 | V720 - 112 -401 - 20 | 0-RINGPI2 I
10 | V780 — 140 = 000 — 2T | PLUG,/SCREW,/SEAL 2l F
11 | V211 - 260 — 804 — 00 | BOLT,SEMS 3 f
12 | V720 = 112 - 401 - 40 | O—-RING/P14 v/
13 | 1617 -~ 503 - 001 — 00 | SPRING/HE123 1
14 | V201 - 260 - 802 - 50 | BOLT/M 8X25 it
15 | V304 — 260 - 008 — 00 | NUT/M 8 11
16 | 1617 =503 — 002 — 00 | PIN 1 *
17 | V40T — 160 — 008 — 00 | WASHERSP/M 8 T
18 | 1617 -~ 503 — 003 - 00 | PLATE/1/19x75 1
19 | V411 - 280 — 008 - 00 | WASHERPL/M 8 2l *
20 | V500 — 162 — 002 — 00 | PINSPLIT/2 X20 P
21 [ 1617 =503 - 210 — 00 | LINK/SPOOL COMP 1 *
22 | 1614 - 503 — 005 — 00 | PIN,/05X23 1 F
23 | VB0O — 162 - 002 — 00 | PINSPLIT/2 X20 1
24 | V411 - 260 — 005 — 00 | WASHERPL/M 5 I
25 | 1614 -503 =270 — 10 | LINK/SUPPORT ~ COMP 1 *




124

1622-503

FIG. 67

CYLINDER SYSTEM

KEY PART CODE DESCRIPTION a7y e OF MODEL |1 8 | § REMARKS
TF330 clL|p

26 | 1614 — 503 — 280 — 00 | PIN,/SUPPORT oOMP 1 *

27 | V211 - 360 - 801 - 60 | BOLT,SEMS (SP) 1

28 | V720 - 101 = 900 — 70 | 0-RING,/P 7 I A

29 | V411 - 260 =008 — 00 | WASHERPL/M 8 1 R

30 | V500 - 162 - 002 - 00 | PINSPLIT/2 X20 i T

31 | 1614 -503 - 290 - 00 | ARM/POSITION ~ COMP |o*

32 | V742 - 112 - 220 — 40 | SEALOIL/VC122204 il

33 | 1614 - 503 - 300 — 10 | ARM/AUTO coMP 1 Y Y

34 | V742 - 112 - 220 — 40 | SEALOIL/VC122204 11 *

% | 1614 -503-310 - 00 | LINK/AUTO COMP 1

36 | V411 ~ 260 - 008 ~ 00 | WASHERPL/M 8 1

37 | V500 - 162 - 002 — 00 | PIN,SPLIT/2 X20 |

38 | 1614 - 503 — 320 — 00 | ARM/AUTO COMP 1

39 | V742 - 112 -220 - 40 | SEALOIL/VC122204 1 N

40 | 1614 — 503 — 003 — 00 | PLATE/U,/30X50 ot

41 | 1614 - 503 — 006 — 00 | PLATE/I/25X62 11




FIG. 68

8

LINK (POSITION) SYSTEM

125

69-4
1622-504
KEY PART CODE DESCRIPTION ary TYPE OF MOELI 71§ |& REMARKS
TF330 clL|P
1| 1622 — 504 ~ 200 — 00 | ARM/POSITION  COMP 1 F :
2 | V680 — 140 — 502 ~ 00 | PINSPRING/5 X20 W | *
3| 1436 -122-011-00 | PN 1 N
4 | V411 = 260 — 008 — 00 | WASHERPL/M 8 T
5 | V500 — 162 — 002 - 00 | PINSPLIT/2 X20 1 *
B | 1620 —504 — 001 — 00 | ROD,/MO8X70 .
7 | V411 — 260 - 008 — 00 | WASHERPL/M 8 .
8 | V500 — 162 — 002 ~ 00 | PIN,SPLIT,/2 X20 1.
9 | V304 - 260 - 008 - 00 | NUT/M 8 | *
10 | 1642 = 105 ~ 005 — 00 | NUT,/SM,/08 1 *




126

FIG. 69

)

LEVER (POSITION) SYSTEM

: '|7
(e
1622-508
KEY PART CODE DESCRIPTION ary e OF MODEL 01 81 REMARKS
TF330 clL|P
1| 1622 - 505 - 200 — 00 | BRACKET/LEVER  COMP 11 *
2 | V201 — 260 - 807 — 00 | BOLT/M 8X70 3 *
3 | V401 - 160 - 008 — 00 | WASHERSP/M 8 3l ¥
4| 1622 -505-210— 00 | ARM/POSITION COMP 1
5 | 1614 -505-002—00 | PLATE 3
6 | 1614 -5056—003 — 00 | LINING,/11X30X02 2l f
7 [ 1614 - 505 ~ 004 — 00 | SPRING/WASHER 1 I
8 | V304 - 260 -010-00 | NUT v{ I
9 | 1620 - 262 - 001 — 10 | LEVER/SUB 1 *
10 | V211 =361 - 002 — 00 | BOLT,SEMS 1.
11| 1614 - 262 - 003 - 00 | GRIP/SUB .
12 | 1614 - 262 - 006 — 00 | INSULATOR/LEVER,/SUB 1
13 | 1614 - 501 - 003 — 10 | COVER |
14 | V201 - 261 =004 — 00 | BOLT./M10X40 3 *
15 | V401 ~ 160 — 010 — 00 | WASHERSP,/M10 f ¢
16 | V720~ 112 =401 — 40 | O~RING/P14 3l f
17 | 1614 - 501 — 003 — 10 | COVER 1
18 | V201 — 261 — 004 — 00 | BOLT.M10X40 ¢ I Y
19 | V401 = 160 — 010 — 00 | WASHERSP,/M10 g *




1622-507

FIG. 70

VALVE (STACK”R1) SET (OPTION)

127

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

TF330

O—-—

—oO0

TI®

REMARKS

1622 - 507 -~ 200 - 00

VALVE,/CONTROL.SUB,R1

1640 - 530 -600-00

VALVECONTROL  ASSY

—

FIG 110

V201 - 281 -008-00

BOLT /M10X80

V401 - 160 -010- 00

WASHER,SP/M10

W

1622 - 507 -410- 10

ARM 1ST COMP

1640 -~ 530 - 260 - 00

HOLDER COMP

~Ni G b N

V211 - 260 ~801-60

BOLT,SEMS (S) MB8X16

1620 - 507 - 006 - 00

LEBER,/SUBCON

V211 -2680-801-60

BOLT,SEMS (S) M8X16

2144 -519-007-00

PIN,/08X31

2130-601~-018-00

PIN,SNAP, 6

1612 -531 - 003 - 00

GRIP

1614 - 262 - 006 - 00

INSULATOR,”LEVER,/SUB

1620 - 507 - 450 - 10

HOSE.~“500 COMP

1640 - 530 - 003 - 00

CONNECTOR

1620 — 507 — 460 - 00

STAY /PIPE COMP

V782 - 160 - 000 - 6T

PLUG,“SCREW /SEAL

1584 ~ 522 - 001 - 00

ADAPTER,90°

V211 -360-802-00

BOLT (SP) M8X20

V362 - 260 - 008 - 00

NUT,“WASHER

15618 - 903 - 006 - 00

MARK,PORT A

1518 — 903 — 007 ~ 00

MARK,PORT B

1640 - 6530 - 007 - 00

LABEL./CONTROL./SUBCON

L I T | I I R R |




128

FIG. 71

1622-5074

VALVE (STACK,”R2) SET (OPTION)

KEY PART CODE DESCRIPTION ary ore OF MODEL) 21 8 | § REMARKS
TF330 clL|p

1 | 1622 ~507 - 210 - 00 | VALVE/CONTROL/SUB,/R2 | T
2 | 1640 - 530 - 600 - 00 | VALVE/CONTROL  ASSY of T FIG 110
3 | v201 =261 - 012 - 00 | BOLT,/M10X120 3 !
4 | V40T - 160 - 010 — 00 | WASHERSP,/M10 3 T
5| 1622 -507-410- 10 | ARM/1ST CoMP | T
6 | 1622 - 507 — 420 — 10 | ARM/2ND COMP | T
7 | 1640 - 530 — 260 — 00 | HOLDER COMP 2 T
8 | V211 - 260 -801 - 60 | BOLT,SEMS () M8X16 o T | |
9 | 1620 — 507 — 006 — 00 | LEBER,/SUBCON 2l T

10 | V211 ~ 260 - 801 - 60 | BOLT,SEMS (S) M8X16 2 T

11 | 2144 - 519 - 007 ~ 00 | PIN/06X31 7 T

12 | 2130 - 601 — 018 — 00 | PINSNAP./B o T

13 | 1614 - 262 — 006 — 00 | INSULATOR/LEVER,/SUB 7 T

14 [ 1612 - 531 - 003 — 00 | GRIP o T

15 | 1620 = 507 - 450 — 10 | HOSE./500 COMP 4 T

16 | 1640 — 530 — 003 — 00 | CONNECTOR o T

17 | 1640 ~ 530 — 009 — 00 | CONNECTOR /L of T

18 | V782 — 160 — 000 — 6T | PLUG/SCREW,/SEAL 4 T

19 | 1620 — 507 - 460 - 00 | STAY./PIPE COMP 7 !

20 | 1584 - 522 = 001 — 00 | ADAPTER/90° 4 T

21 | V211 =360 — 802 - 00 | BOLT (SP) M8X20 4

22 | V362 - 260 — 008 — 00 | NUT/WASHER 4 T

23 | 1518 — 903 — 006 — 00 | MARK,PORT A of 7T

24 | 1518 -~ 903 ~ 007 — 00 | MARK,PORT B ol T

25 | 1640 — 530 — 007 — 00 | LABEL/CONTROL,/SUBCON |t




FIG. 72

1622-508

PIPING SYSTEM

129

KEY PART CODE DESCRIPTION Ty iPE OF MODEL 21 8 1§ REMARKS
TF330 clL|p
1 1620 -508 - 230 - 00 | FILTER/SUCTION ASSY 1|
2 | V721 =103 - 104 - 50 | 0 -RING/G45 |t
3 (1620 -508—-240- 10 | PIPE/SUCTION  COMP ot
4 | V721 -103 - 103 -50 | 0—RING/G35 | Y
5 | V721 -103-104~50 | O-RNG/G&5 |t
6 | V211 -361 - 002~ 50 | BOLT/SP 2l *
7| 1488 -510 - 005 - 10 | PIPESUCTION (A) 11 F
8 | 1488 ~510-005 - 10 | PIPESUCTION (A) 1.
g | JOB1 - 125 - 040 — 00 | CLAMP,/WORM,/25 — 40 4
9A| JOB1 ~ 232 — 040 ~ 00 | CLAMP/WIRE/32 - 40 4 %
10 | 1622 ~508 — 240 ~ 10 | PIPE/SUCTION ~ COMP Nt
1 | 1622 - 508 - 250 ~ 00 | PIPE CoMP 1| *
12 | v720 - 102 - 402 - 00 | 0-RING,/P20 |
13 | V200 - 260 — 605 — 00 | BOLT,/M 6X50 7 L Y
14 | V401 — 160 — 006 — 00 | WASHERSP/M 6 7
15 | V211 - 260 - 802 - 00 | BOLT,SEMS (S) 1| *
16 | K135 - 022 — 000 - 00 | PUMP.GEAR ASSY |
17 | K135 - 022 - 100 ~ 00 | PUMP SET 0
18 | K135 -017 - 005 — 00 | COVER,PUMP 11 *
19 | V744 - 114 - 280 - 70 | SEALOLL |
20 | V721 - 113 - 105 - 00 | O-RING HS90 G50 1 f
21 | V720 - 112 - 402 - 20 | 0~ RING, /P22 d
22 | V720 -111 -900 - 80 | O-RING P8 HS90 1 N
23 | K135~ 002 - 009 - 00 | BOLT/M8X28 11T 6 *

V401 =170 - 008 - 00

SW




130

FIG. 72

&
11 9

(ENGINE)

PIPING SYSTEM

14— 9A
E’B

1522-308

KEY PART CODE DESCRIPTION ary LI OF MODEL) 0\ 818 REMARKS

TF330 clL|p

25 | V411 — 260 ~ 008 — 00 | WASHERPL/M 8 4

26 | V304 -~ 260 - 008 — 00 | NUT/M 8 o| 7

27 | V401 - 160 - 008 — 00 | WASHER.SPM 8 4 *

28 | 1560 — 515 - 004 — 40 | NUT/M8 2

29 | 1404 - 503 - 006 — 00 | PACKINGOIL PUMP |

30 | 1622 - 508 — 220 — 00 | PIPE/DELIVERY  COMP 1 F

31 | V720 - 112 — 402 - 00 | 0-RING,P20 1.

32 | V210 - 260 - 603 - 00 | BOLT (S) M6X30 | A A N
33 | V211 — 260 — 802 - 50 | BOLT/S 2|t

3% | V720 -112-401-20 | 0-RNG/P12 1

35 | V211 - 260 — 802 — 00 | BOLT.SEMS (S) 1 F

3 | 1614508 - 002 — 10 | METAL/RELIEF ]
37 | V201 - 261 — 004 — 00 | BOLT,/M10X40 3 !
38 | V401 - 160 010 — 00 | WASHER,SP/M10 3

39 | 1326 - 706 - 002 ~ 10 | PLUGDRAIN 1

40 | V720 - 112 —401 - 40 | O -RING/P14 4
41 | K250 - 035 — 000 - 10 | VALVE/RELIEF  ASSY |
42 | V720 - 112 -402 - 00 | 0-RING,/P20 |
43 | 1622 — 508 — 230 ~ 00 | PIPE/DELIVERY  COMP T
44 | V720 - 112 - 401 — 40 | O-RING,/P14 1.

45 | V720 - 112 — 401 — 20 | O -RING/P12 1 *

46 | V211 - 260 - 802 ~ 50 | BOLT/S vI

47 | v211 - 260 - 803 — 50 | BOLT (S) M8X35 7 R R




1622-514

FIG. 73

LINK (3P) SYSTEM

131

KEY PART CODE DESCRIPTION oty T_YPE OF MODEL' 116 | R REMARKS
TF330 clL|P
1 | 1620 -514 - 200 - 00 | UNK/LOWER/LH  COMP |t
2 11620-514-210 - 00 | UNK/LOWER/RH  COMP 1 F
3| 1614-514-340-00 | PN coMP 7 e
34| 1622 - 514 - 500 — 00 | PIN/LH COMP 1 0
41 1622-514-510 - 00 | PIN/RH COMP R
5 | V211 - 561 — 002 - 50 | BOLT./M10X25 4
6 | 1622 - 514 - 502 — 00 | COLLAR14X25X10 g 107
7 | V201 — 361 — 204 — 00 | BOLT,/M12X40 2| 07
§ | V201 — 361 — 203 — 50 | BOLT,/M12X35 of HE
9 | V401 — 180 =012 — 00 | WASHERSP,/M12 J T
10 | 1421 =502 - 002 ~ 00 | PIN,LINK vi
11 | 1560 - 525 — 001 — 40 | SPRING |
12 | 7963 - 611 - 230 — 00 | CHAIN,CHECK /A of
13 [ 1617 =514 - 290 - 00 | CHAIN,/CHECK coMP v/
14 | 1444 -514 - 230 — 00 | TURNBUCKLE/A 2l ¢
15 | V304 —260~016 — 00 | NUT/M16 2l *
16 | V304 - 260 - 016 - 00 | NUT/M16 4 F
17 | V401 —= 160 =016 — 00 | WASHERSP,/M16 v/
18 | V411 =260 - 016~ 00 | WASHER / M16 2l *
19 | 7963 -~ 611 - 003 — 00 | PIN/12X48 v{ I
20 | V500 — 163 - 002 - 00 | PINSPLIT/3 X20 v/
21 | 1660 -~ 525 - 290 — 10 | LINK/TOP/LH COMP . 1
22 | 1668 ~ 525 - 300 — 10 | LINK/TOP/RH COMP 1.
23 | 1650 =514 — 280 — 00 | TURNBUCLE COMP | Y S
24 | 1402 ~-511 - 600 — 00 | NUT,TOP LINK LOCK 1 I




132

1622-514

FIG. 73

LINK (3P) SYSTEM

KEY PART CODE DESCRIPTION ary e OF MODEL 141 €1 8 REMARKS
TF330 clL|P

25 | 1421 —502 - 002 - 00 | PIN.LINK 2l *

26 | 1620~ 514 — 005 — 00 | PIN/19x94 1

27 | 1640 - 525 - 001 - 00 | PN 19x132 1

28 | 15694 ~ 520 ~ 240 ~ 00 | COVER/SHIELD  COMP 1.

20 | V211 -360 - 801 — 60 | BOLTSEMS  (SP) g *

30 | 1620 - 514 - 280 — 00 | BRACKET comp 1| .

31 | 1622 - 514 - 230 - 00 | ROD,/FORK/LH CoMP 1 *

32 | 1600 -515-210 - 10 | SCREW.RH,/M24 COMP 1|

33 | 1600 ~ 515 - 230 — 10 | SCREW,LH,”M24X160COMP T

34 | 1800 - 515 - 240 — 00 | BUCKLE,TURN,M24 COMP ]

35 | 1402 -511-600 - 00 | NUT,TOP LINK LOCK 1

3% | 1600 -515-001 - 00 | PIN/16X73 7 A

37 | 1427 — 431 - 003 ~ 00 | WASHER/13X32X3 7 I

38 | V304 - 460 - 012 — 00 | NUT/M12 4

38 | 1617 =514 —270 — 00 | BRACKET comp 11

40 | V201 - 261 - 203 — 00 | BOLT,/M12X30 5| *

41 | V401 — 160 - 012 - 00 | WASHERSP,/M12 ss, | ]




FIG.

1637-520Y

74  DRAW BAR SET (OPTION)

133

KEY PART CODE DESCRIPTION 7y FLLE OF MODEL 5 81 3 REMARKS
TF330 c|C|p
1| 1637 -520 — 200 — 10 | DRAWBAR SET i T
2 | 1837 —520 — 210 — 00 | BRACKET,/DRAWBAR COMP | T
3 | V201 - 361 - 203 — 00 | BOLT/M12X30 4 !
4 | V401 — 160 — 012 — 00 | WASHERSP,/M12 g T
5 | V251 - 341 — 202 — 80 | BOLT./STUD 4 T
6 | V304 —460-012-00 | NUT/MI2 4 T
7 | 1639 - 520 — 003 ~ 00 | PLATE1,/22X104 2 T
8 | 1637 - 520 — 001 — 00 | DRAWBAR T Y
9 | 1640 — 520 ~ 005 — 00 | PIN,/25X31 | T
10 | 1421 — 502 — 002 — 00 | PIN.LINK T
11 | 1640 =520 — 004 — 00 | INSULATOR 1
12 | 1637 = 520 — 220 — 00 | PLATE COMP T
V211 - 360 — 801 — 60 | BOLT,SEMS (SP) T

L w




134

FIG. 75 DRAFT SET (OPTION)

1622-535

KEY PART CODE DESCRIPTION a7y o OF MODEL |11 81 REMARKS
TF330 cll|p
1 | 1822 — 535 — 200 - 00 | CONTROLLER/DRAF SET )| T
2 | 1622 - 535 — 300 — 00 | HITCH,/LINK ASSY 1
3 | 1509 - 535 - 009 - 00 | BAR/TORSION | T
4 | 1509 - 535 - 002 — 00 | BUSH 25X30X35 T
5 | 1509 - 535 — 003 ~ 10 | BUSH 33X38X20 )| 1
6 | VB11 —101 —006 — 00 | PIN,TAPER 2 T
7 | V761 = 150 — 000 - 00 | NIPPLE/GREASE 1 Y
8 | V763 — 150 — 000 — 00 | NIPPLE,GREASE /PT1,/8 T
9 | V201 — 261 — 004 — 50 | BOLT/M10X45 v, RS
10 | V304~ 260 -010-00 | NUT/M10 o 1
11 | 1622 - 535 — 003 — 00 | PLATE/U,/1225X25 T
12 | 1560 - 522 - 007 - 40 | PIN/18X110 1 Y
13 | V211 - 360 - 801 - 60 | BOLTSEMS (SP) o T
14 | 1622 - 535 — 230 — 00 | BRACKET COMP T rrr
15 | 1622 — 535 — 240 — 00 | ARM,/DRAFT coMp |
16 | 1614 - 531 =002 — 00 | LINING,16X30X02 g T
17 | 1614 - 531 - 004 — 00 | SPRING,/WASHER | T
18 | 1614 -531 - 003 — 00 | PLATE i T
19 | 1614~ 531 -013 - 00 | PLATE (] I
20 | V201 ~ 260 — 803 — 50 | BOLTM 8X35 i
21 | V304 — 260 — 008 — 00 | NUT/M 8 2 T
22 1622—535— 001 - 00 LEVER/DRAFT 1 L e
23 | V211 - 261001 — 60 | BOLT (S) M10X16 A
24 | 1432 - 242 - 004 - 00 | GRIP.B 1 e
25 1 622".— 535".— 250—00 ARM AUTO COMP 1 1ttt r




1622-535

FIG. 75

.
[

DRAFT SET (OPTION)

135

KEY PART CODE DESCRIPTION ary e OF WOEL) 21 § | REMARKS
TF330 cl|L|p

26 | V580 — 140 - 502 — 00 | PINSPRING/5 X20 W 1

27 | 1622 - 535 - 004 - 00 | ROD T R

28 | V411 — 260 — 008 — 00 | WASHERPL/M 8 L Y

29 | V500 — 182 — 502 — 00 | PINSPLIT,/2.5X20 I

30 | 1622 - 535 - 260 — 00 | ARM coMP 1 e

31 | V680 — 140 -~ 502 — 00 | PINSPRING/5 X20 W 1

32 | 1415 - 120 - 008 — 00 | SPRING,TENSION /86 1

33 | 1622 - 535 — 002 — 00 | ROD,/DRAFT 1

3 | V411 - 260 - 008 - 00 | WASHERPL/M 8 of T

35 | V500 — 162 =502 — 00 | PIN,SPLIT/2.5X20 T

3 | 1560 — 522 — 009 — 30 | SPRING,/HCO76 il T

37 | 1660 - 522 - 008 — 30 | JOINT T

38 | V411 - 260 - 008 — 00 | WASHERPL/M 8 1 Y

39 | V500 — 162 - 502 — 00 | PIN,SPLIT,2.5X20 | T

40 | V304 -260-008-00 | NUT/M8 1

41 | 3756 — 381 - 002 — 00 | WASHER 2 T




136

FIG. 76

HOOD

SYSTEM

FIG.56 ;
oz
KEY PART CODE DESCRIPTION ary e O MODEL 21 6 | & REMARKS
TF330 cl|C|p
1 [1617-601~-210-20 | HOOD ASSY - 4G
2 | 1617-601-211-20 | NET/LH ' |
3| 1617-601-212-20 | NET/RH |
4 | W296 — 204 ~ 007 — 40 | RIVETBLIND,/4X7.5 S A Y
5 | V411 - 260 — 004 — 00 | WASHERPL/M 4 w
6 | 1617 -601 — 001 — 00 | INSULATOR/LH |t
711617 ~601-002 ~ 00 | INSULATOR/RH |
g | 1614-601-001-00 | seAL 1 A
9 | 1817 =601 — 001 — 00 | INSULATOR/LH I

10 | 1614 - 801 - 031 — 00 | INSULATOR/RH | N N A

11 | 1614 ~601 - 004 - 10 | PIN/LOCK 2l *

12 | V401 - 160 — 008 ~ 00 | wASHERSP, M B | 7
13 | v304-260-008-00 | NUTME P N Y
14 | 1614 - 601 — 006 - 00 | ORNAMENT T

15 | V350 - 160 — 006 — 00 | NUT,SPEED,/PE 7 R N

16 | 1614 -601 - 230 -00 | PN COMP |t
17 | 1814-601-013-00 | sm23 4

18 | V211 — 360 — 802 — 00 | BOLT (SP) M8X20 4 |
19 [ P103- 601 - 005 ~ 00 | HOLDER/ROD 1|
20 | V411 -260-006~00 | wASHER ~ M6 | I

21 | VBOO — 162 - 001 — 50 | PINSPLIT/2 X15 .

22 | 1620~801 -001 ~00 | stavBar [ V1

23 | 1565601 —005- 10 | NsULATOR I N I I
24 | 1444 - 601 — 015 - 00 | WASHER,/6X14X3 1
25 | 1527 - 604 — 002 ~ 00 | CLIP ® ot




1622-601

FIG. 76

HOOD SYSTEM

137

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TF330

O—-

rooO

oo in]

REMARKS

26

V411 - 260 - 008 - 00

WASHER,PL/M 8

*




138

1614-602

FIG. 77

GRILLE SYSTEM

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

O-—

imiele]

R

REMARKS

1614 -602 - 001 - 00

GRILLE

X

1614 - 602 - 002 - 00

NET

X

V350 - 160 - 006 — 00

NUT,SPEED,/P6

¥

1444 - 601 - 015 - 00

WASHER, 76X 14X3

¥

1620 - 602 - 001 - 10

GRILLE

— MDD

V211 -360-801-60

BOLT,SEMS  (SP)

1620 - 602 - 003 - 00

PLATE

1620 - 602 -210-00

BRACKET COMP

1640 - 601 -014 - 00

SCREW,“MOEX 30

QW 00!~ N

1421 - 507 - 015 - 00

SPRING,PRESS, 726

V210 -360-601-60

BOLT (SP) /MEX16

P B 2]




1614-603

FIG. 78

COVER (STEERING) SYSTEM

139

KEY PART CODE DESCRIPTION Ty e OF MODEL |4 &1 3 REMARKS
TF330 cl|L (P
1| 1614 ~603~001 =20 | COVER/DUSH,/F 1 F
2 | 1675 - 603 ~ 001 - 00 | COVER/DUSH, R BT .
3 [ 1614 -603-018- 00 | NUT/SPRING A Y
4 | 1560 - 401 — 004 — 40 | BOLT,/M5X16 v{
5 | v211 - 360 - 801 = 60 | BOLT.SEMS (SP) 2| ¢
6 | 4101 — 102 — 038 — 00 | WASHER,/24X9X3.2 2l f
7 | V120 - 376 - 002 - 00 | SCREW,/SP s | !
8 | 1614 -603 - 021 - 00 | COVER/STEERING /F il
9 | 1614 - 603 — 022 - 00 | COVER/STEERING/R 1 *
10 | V120 - 366 — 001 — 60 | SCREw /I
11| 1614-603 017 ~ 00 | INSULATOR 1 *
12 | 1614 =603 ~ 201 — 10 | INSULATOR 1 *
13 | 1614 — 603 - 202 — 00 | INSULATOR 2l *
14 | 1614 - 603 — 008 - 00 | STAY./INSULATOR 1 *
15 | 1527 — 604 — 002 — 00 | CLIP (8) g *
16 | 1421 — 602 — 008 ~ 00 | CUSHION,C/RUBBER 2 *




140

FIG. 79

COVER (SIDE) SYSTEM (TF330 — E42D)

(ENGINE)

1413
4
N
10 N
1622-604
KEY PART CODE DESCRIPTION aTyY TYPE OF WODEL % 8 g REMARKS
TF330 cli |p
1 | 1617 = 6804 — 200 — 20 | COVER/UNDER COMP B p
2 | v211 -360-801 - 60 | BOLT,SEMS (SP) N Y A I
3| 1614604 -220~- 00 | STAY/PLATE/LH  COMP 10
4| 1614 - 604 — 230 — 00 | STAY/PLATE/RH  COMP 1 R I
5 | V211 — 360 -~ 802 — 00 | BOLT (SP) M8x20 A4
6 | 1614 — 604 — 005 — 00 | INSULATOR o ¥
7 | 1614 - 604 - 240 — 00 | PLATE/LOCK/LH  COMP Tt
8 | 1617 — 604 — 240 - 00 | PLATE/LOCK/RH  COMP T,
9 | 1426 ~621 - 018 ~ 00 | SPRING,TENSION P T B B
10 | V411 — 260 - 008 — 00 | WASHERPL/M 8 JTET T
11| vB00O - 162 - 001 — 50 | PINSSPLIT/2 X15 of ¥
12 | 1614 — 604 - 260 - 00 | CABLE/LoCK ASSY [ e e —
13 | V500 — 162 - 501 — B0 | PIN,SPLIT/2.5X15 TET T
14 | V411 — 260 — 006 — 00 | WASHER / M6 o ¥
15 | 1614 — 604 — 006 ~ 00 | STAY,/PLATE SR
16 | V211 — 360 — 802 ~ 00 | BOLT (SP) M8X20 o




1687-604

FIG. 80

COVER (SIDE) SYSTEM (TF330 — E4)

T,
s >

141

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

TF330

o-—

roo

REMARKS

1687 — 604 - 200 ~ 00

COVER/UNDER COMP

¥

V211 -380-801~60

BOLT,SEMS  (SP)

*

1614 — 604 - 220 - 00

STAY/PLATE/LH COMP

¥

1614 - 6804 - 230 - 00

STAY/PLATE/RH  COMP

V211 - 360 ~-802-00

BOLT (SP) M8X20

1614 -604 -005-00

INSULATOR

1614 -604 - 240 - 00

PLATE/LOCK/LH  COMP

1617 — 604 — 240 ~ 00

PLATE/LOCK/RH  COMP

1426 - 621 -018 - 00

SPRING,TENSION

V411 - 260 - 008 - 00

WASHERPL/M 8

V600 - 162 -001 - 50

PINSPLIT/2 X15

ol S

1614 -~ 604 - 260 ~ 00

CABLE/1.OCK ASSY

V500 - 162 =501 - 50

PIN,SPLIT./2.5X15

V411 -260-006 - 00

WASHER / M6

1614 - 604 - 006 - 00

STAY /PLATE

V211 -360-802-00

BOLT (SP) M8X20

o B EEASI )




1620-608

FIG. 81

FENDER SYSTEM (TF330 — E42D)

KEY

PART CODE

DESCRIPTION

oty

TYPE OF MODEL
T

TF330

TIO

REMARKS

1620 - 606 - 200- 10

FENDER,/LH COMP

V211 - 360-801-60

BOLT,SEMS (SP)

1432 - 665-014 - 00

GROMMET /13X 17X5

1427 - 621 -012-00

GROMMET

1620 -606-210-10

FENDERRH COMP

V211 - 360 -801 -60

BOLT,SEMS (SP)

1432 - 651 - 028 - 00

GROMMET ~8X13X2

1527 - 604 - 002 - 00

CLIP (B)

W0~ iDL —

V411 - 260 - 008 - 00

WASHER,PL/M 8

o

1432 -665-014-00

GROMMET /13X 17X5

1427 -621-012-00

GROMMET

e B i e T I O T T v I N qe




1620-606A

FIG. 82

FENDER SYSTEM (TF330 — E4)

143

KEY

PART CODE

DESCRIPTION

aTY

TYPE OF MODEL

TF330

o-—

TIoO

REMARKS

1620 - 606 — 200 - 10

FENDER,/LH COMP

*

V211 -360-801-60

BOLT,SEMS  (SP)

¥

1432 -665-014 - 00

GROMMET /13X 17X5

*

1427 -621-012-00

GROMMET

¥

1432 - 651 - 028 - 00

GROMMET /79X 13X2

[ R TS I g e

1620 -606-210-10

FENDER,/RH COMP

4G

V211 -360-801-60

BOLT,SEMS  (SP)

1432 - 651 -028 - 00

GROMMET,/9X13X2

Wi~ ;M Mhiwwirpd!i—

1627 - 604 - 002 - 00

CLIP (B)

—_
<

V411 - 260 -008-00

WASHERPL/M 8

GO e —

—
—

1432 - 665-014 - 00

GROMMET,/13X17X5

—_
N~

1427 - 621 -012 -00

GROMMET




144

FIG. 83

1620-608

GUIDE (LEVER,H.S.T.) SYSTEM (TF330 — E42D)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aTyY

TF330

oo

TIO

REMARKS

—

1620 - 808 - 500~ 10

GUIDE/CHANGE/LH COMP

L3

51

1564 -830-012-00

INSULATOR

L3

1620 - 608 — 210 - 00

GUIDE/CHANGE/RH COMP

L3

51

1640 - 604 — 012 - 00

INSULATOR

1617 -722-212-00

INSULATOR

1614 - 608 - 220 - 00

PLATE/STOP COMP

1421 - 507 -014-00

WASHER /6X24X2

3256 - 702 - 004 - 00

BOLT,KNOB (M6)

V210 - 360 -601 - 60

BOLT (SP) /MBX16

O W I~ O AW N

3670 - 236 - 003 - 00

GRIP

V120 - 266 -002- 00

SCREW,SEMS

V361 - 260 - 006 - 00

NUT

Pl BN IR NN




1687-608

FIG. 84

GUIDE (LEVER,H.S.T.) SYSTEM (TF330 — E4)

145

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

o--

o0

R P0

REMARKS

1687 - 608 - 500 - 00

GUIDE /CHANGE /LH COMP

¥

51

1664 - 630-012-00

INSULATOR

¥

1620 - 608 -210-00

GUIDE /CHANGE /RH COMP

¥

51

1640 -604-012-00

INSULATOR

1617 - 722-212-00

INSULATOR

1614 - 608 - 220 - 00

PLATE/STOP COMP

~ il g W ro

1421 - 507 - 014 - 00

WASHER,/8X24X2

3266 ~ 702 -004 - 00

BOLT,KNOB (M6)

w

V210 - 360-601 - 60

BOLT (SP) /M6X16

10

3670 - 236 -003 -00

GRIP

"

V120 ~ 266 - 002 - 00

SCREW,SEMS

12

V361 - 260 - 006 - 00

NUT

PSRN TN NN




146

1520-6118

. 85

SEAT SYSTEM

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

O

—oon

IO

REMARKS

1620 -611 -210-00

BRACKET (SEAT) COMP

51

V211 -260-802~-00

BOLT,SEMS (S)

16820 - 625 — 500 — 00

BRACKET,/LH COMP

1620 - 625 -510 - 00

BRACKET,/RH COMP

V201 - 461 - 002 - 50

BOLT/M10X25

V401 -~ 160 -010~ 00

WASHER,SP,/M10

1622 - 625 - 001 ~ 00

INSULATOR

V201 ~ 461 - 002 - 50

BOLT/M10X25

W00 ~NidDd| A Wi N —

V401 - 160 -010 - 00

WASHER,SP/M10

—
[an)

V201 - 361 - 206 - 50

BOLT

—
—

V401 - 160-012-00

WASHER,SP/M12

—_
™~

1614 - 626 - 400 - 00

WASHER

COMP

NIRRT R Pt o NP0 | 00— — e —




147

FIG. 86 MOUNT (REAR,H.S.T.) SYSTEM (TF330 — E4)
M~ 820

1687~626

TYPE OF MODEL

1 JclaG
KEY PART CODE DESCRIPTION aTy T|O0|R REMARKS
TF330 C|L|P
1| 1620 - 626 — 320 - 10 | FRAME/REAR COMP * 51
2 | 1620 - 626 — 350 ~ 00 | WASHER COMP *

V201 — 4681 = 207 — 50 | BOLT/M12X75 *

*

1640 — 626 — 001 — 00 | NUT

V401 - 160 - 012 - 00 | WASHER,SP/M12

V201 - 461 - 207 — 50 | BOLT/M12X75

3
4
5
6 | V201 - 361 - 206 - 50 | BOLT
7
8

1684 ~ 715 -~ 002 — 00 | INSULATOR 1

9 | 2101 -221 —004 - 00 | WASHER

10 | 1640 -626 — 001 — 00 | NUT

1 1687 -~ 626 — 001 — 10 | COLLAR,”12X38X20

12 | 1622 - 626 — 320 — 00 | BRACKET,/REAR/LH COMP

13 | 1622 - 626 ~ 330 — 00 | BRACKET,/REAR/RH COMP

14 | 15666 — 701 ~ 102 — 00 | INSULATOR

15 | 1622 - 625 — 001 — 00 | INSULATOR

16 | V201 - 461 - 002 — 50 | BOLT/M10X25

17 | V201 — 461 - 203 - 00 | BOLT/M12X30

18 | V401 -~ 160 -~ 010 — 00 | WASHER,SP./M10

19 1| V401 - 180 ~ 012 - 00 | WASHER,SP,/M12

20 { 1620 -626-210—-20 | FRAME/SIDE/LH  COMP

21 1620 - 626 —~ 500 - 10 | FRAME/SIDE/RH  CCMP

22 | 1687 - 626 -~ 200 — 00 | BRACKET,“SIDE/LH COMP

23 | 1687 — 626 — 210 — 00 | BRACKET,/SIDE“RH COMP

24 | V211 — 561 - 002 — 50 | BOLT/M10X25

1O = 00 R IR 2 B O O B PR RN IR —
-

25 | 1620 - 626 — 230 - 10 | BRACKET/REAR COMP




148

1687-626

FIG. 86

MOUNT (REAR,H.S.T.) SYSTEM (TF330 — E4)

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL
T

roon

TG

REMARKS

TF330
26 | V211 =561 ~ 002 — 50 | BOLT,/M10X25 2l ¥
27 | V411 — 260 =010 ~ 00 | WASHER/M10 2l *
28 | 1620 — 626 - 600 — 00 | PLATE COMP | ¥
29 | 1566 — 525 — 101 — 00 | HOOK,TOP LINK T
30 | 1425 — 621 — 004 — 00 | CLAMPHARNESS |
31 | V211 - 360 — 802 — 50 | BOLT,SEMS 3




FIG. 87

1622-626C

rd

N w/
@i’» 2

= -

S~ e

~N

¢ \‘\f?\ﬁ?—mc.l%
- 24 .

7

149

MOUNT (REAR,H.S.T.) SYSTEM (TF330 — E42D)
o)

KEY PART CODE DESCRIPTION ary TYPE OF MODEL| 11§ | & REMARKS
TF330 cl|L|P
1| 1620 - 626 ~ 320 - 00 | FRAME/REAR COMP |
2 | 1620 — 626 — 350 — 00 | WASHER COMP 2l *
3 | V201 - 461 - 207 — 50 | BOLT./M12X75 2l *
4 | 1640 - 626 -~ 001 = 00 | NUT 2t
5 [ V401 =160 - 012 = 00 | WASHERSP,/M12 v{ B
6 | V201 — 361 — 206 — 50 | BOLT 2l *
7 | V201 — 461 — 207 ~ 50 | BOLT/M12X75 4 F
8 | 1684 — 715 - 002 - 00 | INSULATOR w *
9 | 1427 — 431 — 003 — 00 | WASHER/13X32X3 5 *
10 | 1640 — 626 ~ 001 — 00 | NUT 6 *
11 | 1620 - 626 ~ 001 — 10 | COLLAR/12X25X186 4 F
12 | 1622 -~ 626 — 320 — 00 | BRACKET/REAR/LH COMP 11
13 | 1622 — 626 — 330 — 00 | BRACKET,/REAR/RH COMP 1 *
14 | 1566 — 701 — 102 = 00 | INSULATOR 2l *
15 | 1622 - 625 = 001 — 00 | INSULATOR 2l *
16 | V201 — 461 — 002 - 50 | BOLT./M10X25 gl *
17 | V201 - 461 — 203 — 00 | BOLT,/M12X30 4
18 | V401 - 160 = 010 — 00 | WASHERSP,/M10 gl *
19 | V401 - 160 ~ 012 — 00 | WASHERSP,/M12 4
20 | 1620 - 626 — 210 — 20 | FRAME/SIDE/LH  COMP 11
21 | 1620 — 626 - 500 ~ 10 | FRAME/SIDE/RH  COMP 17
22 | 1622 ~ 626 — 200 — 10 | BRACKET/SIDE/LH COMP 11 *
23 | 1622~ 626 =210 — 10 | BRACKET,/SIDE/RH COMP 1 F
24 | V211 =561 — 002 — 50 | BOLT,/M10X25 g *
25 | 1620 — 626 ~ 230 ~ 10 | BRACKET/REAR  COMP 1 *




150

FIG. 87 MOUNT (REARH.S.T.) SYSTEM (TF330 — E42D)

Ry 22
& G %?—FIGJ%
24 .
1622-626C
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION aTY T|O|R REMARKS
: TF330 cl|C|p

26 | V211 -581 - 002 — 50 | BOLT/M10X25

27 | V411 - 260 -010 - 00 | WASHER/M10

28 | 1620 - 626 ~ 6800 — 00 | PLATE COMP

29 | 1666 - 525 - 101 — 00 | HOOKTOP LINK

30 | 1425 -621 — 004 - 00 | CLAMP,HARNESS

Wl — == NN

3t | V211 - 3860 - 802 — 50 | BOLT,SEMS




1687-630

FIG. 88

FLOOR (H.S.T.) SYSTEM (TF330 — E4)

82-6 .

s

sl

KEY PART CODE DESCRIPTION Ty OF NODEL) 31§ | R REMARKS
TF330 c|L|pP
111617 -630-200 - 00 | FRAME/DUSH COMP i
2 | v211-360-802-00 | BOLT (5P) Mex20 J4
3| 1480 - 601 = 005 — 00 | RUBBERCUSHION 11
4 | 1620 - 630 — 053 ~ 00 | PANEL/CENTER 1 ! sl |
5 | V211 -360-801-60 | BOLTSEMS (SP) 4
6 | 1614 ~ 630 — 007 — 00 | INSULATOR 1t
"7 | 1614 -630-008 - 00 | INSULATOR T .
8| 1620 -630-210 — 10 | PANEL/FLOOR/LH COMP 1|l * 4G
9 | 1620 - 630 ~ 220 - 10 | PANEL/FLOOR/RH COMP 1| ! 4G
10 | 1620 - 630 — 006 - 00 | FOOD/LH 1
11 | 1620 - 830 — 007 -~ 00 | FOOD/RH 1|
12 | v211 - 360-801 - 60 | BOLT.SEMS (SP) TR .
13 | 1620 - 630 - 051 — 10 | MATFLOOR/LH T .
14 | 1620 ~ 630 — 052 — 10 | MAT/FLOOR/RH 0|t
15 | 1627 - 604 — 002 — 00 | CLIP (8 4 F
16 | 1620 — 630 — 008 - 00 | CLIP/08 2l !
17 | 1687 — 630 ~ 500 ~ 00 | PANEL/SEAT CoMP 1| 7 51
18 | 1614 - 630 — 002 — 00 | INSULATOR 2 *
19 | V211 - 360 — 801 - 60 | BOLT,SEMS  (SP) of * | |
20 | 1678 - 630~ 210 - 00 | PANEL/REAR CoMP 1 51
21 | V211 - 360 - 801 — B0 | BOLT,SEMS (SP) 2t
22 | 1620 — 630 — 300 — 10 | PANEL/BACK CoMP 11 * 4G
23 | V211 - 360 - 801 ~ 60 | BOLT.SEMS (SP) L




152

1622-6308

FIG. 89

FLOOR (H.S.T.) SYS

81-5

TEM (TF330 — E42D)

KEY PART CODE DESCRIPTION aTy T_YPE OF WODEL ' - 1§ | & REMARKS
TF330 clL|P
11617 -630-200 - 00 | FRAME/DUSH COMP |
2 | V211 — 360 ~ 802 — 00 | BOLT (SP) M8X20 4
3| 1480 - 601 - 005 — 00 | RUBBER,CUSHION T
4 | 1620 — 630 — 053 — 00 | PANEL/CENTER 1. 51
5 | V211 - 360 — 801 - 60 | BOLT,SEMS  (SP) 4
6 | 1614630 - 007 — 00 | INSULATOR 1t
7 | 1614 - 630 - 008 — 00 | INSULATOR 1
8 | 1620 - 630 -210 — 10 | PANEL/FLOOR/LH COMP 1 4G
9 | 1620 — 630 - 220 — 10 | PANEL/FLOOR/RH COMP 1. 4G
10 | 1620 — 630 — 006 — 00 | FOOD/LH 1| *
11 | 1620 -~ 630 - 007 — 00 | FOOD,/RH .
12 | V211 - 360 - 801 — 60 | BOLT,SEMS  (SP) T I
13 | 1620 ~ 630 — 051 — 10 | MAT,/FLOOR/LH | *
14 | 1620 - 630 ~ 052 — 10 | MAT/FLOOR/RH 1t
15 | 1627 -~ 604 — 002 — 00 | CLIP (B 4
16 | 1620 - 630 — 008 — 00 | CLIP/08 2l *
17 | 1620 = 630 - 500 — 20 | PANEL/SEAT COMP 11— 51
17A| 1620 — 630 — 500 — 30 | PANEL/SEAT COMP 1R 1| s
18 | 1614 ~ 630 — 002 — 00 | INSULATOR 2l ¥
19 | V211 ~360 — 801 — 60 | BOLTSEMS (SP) 6 *
20 | 1425 - 621 -~ 004 — 00 | CLAMP,HARNESS 1
21 | 1678 - 630 - 210 — 00 | PANEL/REAR COMP 1. 51
22 | V211 =360 - 801 — 60 | BOLT,SEMS (SP) 7 A
23 | 1620 - 630 — 300 - 10 | PANEL/BACK COMP 1 F 4G
24 | V211 - 360 — 801 - 60 | BOLT.SEMS (SP) 3 f




153

FIG. 90  STEP (SUB) SYSTEM (OPTION)

e <

11111111

TYPE OF MODEL] 1 | C |G
KEY PART CODE DESCRIPTION ary T|6|R REMARKS
TF330 clLl|p
11617 -631-001-00 | STEP/SUB 11 T

2 | V211 =360 - 802 — 00 | BOLT (SP) M8X20 4 T




164

1620-640

FIG. 91

MIRROR AND HEAD LAMP SYSTEM(TF330-E42D)

77-7

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

TF330

-

roo

TIO

REMARKS

1640 - 619 - 200 - 00

MIRROR ASSY

8SB0 — 029 - 970 - 21

V111 -166-001 - 00

SCREW,/M6X10

1600 -619-001 -10

STAY,MIRROR

V211 -260-802-00

BOLT,SEMS (S)

V304 - 260 - 008 - 00

NUT/M 8

V411 - 260~ 008 - 00

WASHER,PL/M 8

15694 - 652 - 200 - 10

LAMP /HEAD ASSY

A248-6.0-4

CO I | OT i N —

1694 - 652 - 220 - 00

LAMP/HEAD /G ASSY

e N N B S I I T N VO SN

A282-8.0-4




1687-640

FIG. 92

MIRROR AND HEAD LAMP SYSTEM(TF330-E4)

155

KEY

PART CODE

DESCRIPTION

eTY

TYPE OF MODEL

TF330

04—

roo

TAG®

REMARKS

1674 - 619 — 300 ~ 00

MIRROR ASSY

1-
-138

1674 -619~-300-10

MIRROR ASSY

139-

1600 - 619 ~001 - 10

STAY,MIRROR

V211 -280-802-00

BOLT,SEMS (S)

V304 — 260 - 008 - 00

NUT/M 8

V411 - 260 -008 - 00

WASHER,PL/M 8

1874 - 652 ~ 200 - 00

LAMP HEAD ASSY

~SNPD IO B

1874 - 652 - 202 - 00

BULB12V,745,/40W

PRI IR PRI — — —




156

1620-660

FIG. 93

LAMP SYSTEM (TF330 — E42D)

KEY PART CODE DESCRIPTION Ty [PE OF MODEL |21 & | § REMARKS
TF330 clC|p
1 | 1600 — 622 — 360 — 00 | LAMP,/FRONT/LH,/C ASSY | * 2BEO — 031 - 820 — 91
2 | 1594 — 654 - 281 — 00 | HARNESS/LAMP 11 *
3| 1600 - 622 - 232 — 00 | BULB/LAMP/12v21W | 8GAO — 020 — 731 — 21
4 | 1600 - 622 — 233 ~ 00 | BULB/LAMP,/12V5W 1 8GMO — 020 — 921 - 21
5 | 1600 — 622 — 380 — 00 | LAMP,/FRONT/RH,/C ASSY | 2BEO - 031 - 821 - 01
6 | 1594 — 654 — 281 — 00 | HARNESS/LAMP 11 *
7 | 1600 - 622 — 232 — 00 | BULB/LAMP/12V21W 11 * 8GA0 — 020 - 731 - 21
8 | 1600 — 622 — 233 - 00 | BULB/LAMP,/12V5W | 8GMO — 020 ~ 921 — 21
9 | V111 -164-001 - 60 | SCREW,/M4X16 4 *
10 | V301 - 260 - 004 — 00 | NUT/M 4 4
11 | V401 — 160 — 004 — 00 | WASHER,SPAM 4 4
12 | V411 - 260 - 004 — 00 | WASHERPL/M 4 4
13 | 1620 - 660 — 001 — 00 | PLATE I
14 | V211 - 360 ~801 ~ 60 | BOLT,SEMS (SP) 4
15 | 1600 — 622 — 260 — 00 | LAMPCOMBI/REAR/LH | 2SD0 - 031 ~ 840 - 31
16 | 1600 — 622 - 251 — 00 | HARNESS,LAMP/REAR |
17 | 1600 - 622 — 232 — 00 | BULB/LAMP,/12v21W 2 * 8GAO — 020 — 731 — 21
18 | 1600 - 622 — 252 — 00 | BULB/LAMP,/12v10W 17 8GAO — 020 — 711 — 31
19 | 1600 — 22 - 003 — 00 | COVERLAMP/REAR 1 *
20 | 1600 - 622 — 321 - 00 | REFLECTOR |
21 | V120 - 365 — 002 — 00 | SCREW,SEMS 2l *
22 | V301 - 260 ~ 005 — 00 | NUTM5 o|
23 | V411 =260 - 005 — 00 | WASHERPL/M 5 2l *
24 | VAOT - 160 - 005 — 00 | WASHERSPM 5 o|

V301 - 260 - 006 - 00

NUT/M 6




1620-660

FIG. 93

157

LAMP SYSTEM (TF330 — E42D)

KEY PART CODE DESCRIPTION aTy TYPE OF MODEL 11§ | R REMARKS
TF330 c|L|p
26 | V401 — 160 — 006 ~ 00 | WASHERSP/M 6 1.
27 | V411 - 260 — 006 — 00 | WASHER / M6 N
28 | V201 — 260 - 801 - 60 | BOLT./M8X16 2l *
29 | 1600 - 622 ~ 280 — 00 | LAMP,COMBI,/REAR /RH |t 25D0 ~ 031 — 840 - 41
30 | 1600 — 622 - 251 — 00 | HARNESS,LAMP,/REAR | *
31 | 1600 ~ 622 ~ 232 ~ 00 | BULB/LAMP/12V21W 2l ¥ 8GAO — 020 — 731 - 21
32 | 1600 ~ 622 — 252 — 00 | BULB/LAMP./12V10W . 8GA0 - 020 - 711 — 31
33 | 1600 - 622 — 003 - 00 | COVERLAMP/REAR 1 *
34 | 1600 — 622 ~ 321 — 00 | REFLECTOR |t
35 | V120 — 365 — 002 ~ 00 | SCREW,SEMS 2l *
3 | V301 ~ 260 — 005 — 00 | NUT/M5 20 *
37 | V411 — 260 - 005 — 00 | WASHERPL/M 5 2l *
38 | V401 - 160 - 005 — 00 | WASHER,SP/M 5 2l *
39 [ V301 - 260 - 006 -~ 00 | NUT/M 6 1 *
40 | V401 - 160 — 006 — 00 | WASHERSP/M 6 1]
41 | V411 - 280 — 0068 — 00 | WASHER / M6 (1
42 | V201 - 260 -801 - 60 | BOLT/M8X16 2l ?
43 | V362 — 260 ~ 008 — 00 | NUT/WASHER 4 F
44 | 1600 — 822 — 300 - 00 | LAMP,/NUMBERPLAT ASSY | 2KAO-013 - 891 - 01
45 | 1600 — 622 — 291 — 00 | HARNESS,/NAMBER PLATE 1
46 | 1600 - 622 — 233 — 00 | BULB/LAMP/12VEW 1 * 8GMO — 020 — 921 — 21
47 | 1594 — 654 — 261 — 10 | BRACKET,/LAMP,/NUMBER . |
48 | V211 — 260 - 801 — 60 | BOLT,SEMS (S) M8X16 2l ?
49 | V362 — 260 — 008 ~ 00 | NUT/WASHER 2l *




158

FIG. 94

) -
/@10@ 15

5

1887-680

LAMP SYSTEM (TF330 — E4)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

TF330

O-

roo

TIG

REMARKS

—

1674 - 654 - 200 - 00

LAMP,/FRONT SET

¥

1674 -654-211-00

BULB/12V21W

*

18674 - 654 - 212 -00

BULB/12VBW

%

1687 — 660 — 001 - 00

PLATE/LAMP /FRONT

V211 - 360 -801 -60

BOLT,SEMS  (SP)

PP IR RN

1600 — 622 — 260 - 00

LAMP,COMBI/REAR/LH

2SD0 — 031 - 840 - 31

1600 - 6822 - 251 - 00

HARNESS,LAMP/REAR

1600 - 622 -232-00

BULB/LAMP/12V21W

8GA0 - 020 -731 - 21

1600 - 622 - 252 - 00

BULB/LAMP/12V10W

8GA0 - 020-711 - 31

OIW i N i o s w: N

—

1600 - 622 - 003 - 00

COVER,LAMP/REAR

—

1600 -822 - 321 - 00

REFLECTOR

—
N

V120 -~ 365 -002-00

SCREW,SEMS

—_
w

V301 - 260 -005-00

NUT/M5

rs

V411 — 260 - 005 - 00

WASHER,PL/M 5

[$a]

V401 - 160 - G0O5 - 00

WASHER,SP/M 5

—
(=)

V301 - 260 -006 - 00

NUT/M 6

—
-

V401 - 160 - 006 - 00

WASHER,SP/M 6

oo

V411 - 260 -006-00

WASHER / M6

w

V201 —-260-801-60

BOLT/M8X16

~N
(=3

1600 - 622 — 280 - 00

LAMP,COMBI/REAR,/RH

2SD0 — 031 -840 ~ 41

~

1600 - 622 -251-00

HARNESS,LAMP,/REAR

~N
N

1600 - 622 - 232 - 00

BULB/LAMP/12V21W

8GA0 - 020 - 731 - 21

~>
w

1800 - 622 - 262 -00

BULB/LAMP//12V10W

8GA0 - 020-711 - 31

N
N

1600 - 622-003 -00

COVER,LAMP/REAR

~No
[$a]

1600 - 622 - 321 ~00

REFLECTOR




FIG. 94

R -
_25,9-100-15

5 Y
A @"/&
R

\:%4

1687-660

LAMP SYSTEM (TF330 — E4)

159

KEY PART CODE DESCRIPTION aTY TYPE OF WODEL 16" REMARKS
TF330 c|L [P
26 | V120 - 365 — 002 ~ 00 | SCREW,SEMS 2l ¥
27 | V301 - 260 - 005 — 00 | NUT/M5 v/
28 | V411 - 260 — 005 — 00 | WASHERPL/M 5 2 *
29 | V401 — 160 ~ 005 — 00 | WASHERSP/M 5 2l *
30 | V301 - 260 — 006 — 00 | NUT/M 6 |t
31 | V401 - 180 — 006 ~ 00 | WASHERSP/M & 11 F
32 | V411 - 260 — 006 — 00 | WASHER / M6 1 *
33 | V201 - 260 - 801 — 60 | BOLT,/MgX16 2l *
34 | V362 - 260 ~ 008 — 00 | NUT/WASHER 4 F
35 | 1674 -~ 654 — 270 ~ 00 | LAMP,/NUMBERPLAT SET 1t
3% | 1674 - 654 - 271 — 00 | BULB/12V./5W | *
37 | 1674 — 654 ~ 272 — 00 | HARNESS/LAMP 11 *
38 1584 - 654 — 261 — 10 | BRACKET/LAMP/NUMBER 1 *
39 | V211 — 260 - 801 — B0 | BOLT,SEMS (S) M8X16 vi
40 | V362 - 260 — 008 — 00 | NUT/WASHER 2l *




160

1620-670

«
(FRONT)

(ENGINE)

FIG. 95

PANEL SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aTy

TF330

o-—
oo

TIO

REMARKS

1620 - 670 - 200 - 00

PANEL/INSTRUMEN ASSY

1_
-175

1620 -670—-200-10

PANEL /INSTRUMEN ASSY

176-

1620 -670-210-00

METER/HMF/T SET

1_
-175

1620 -8670-210-10

METER/HM/F/T SET

176~

1640 — 658 — 322 — 00

RING /E

176-

1673 -658-214-00

GEAR

178-

1640 - 658 -~ 324 - 00

PIN

—_ i

176-

1640 — 658 — 325 - 00

WASHER

176-

1614 - 670 - 240 - 00

ESCUTCHEON

3

1614 -670-201 - 00

GLASS

¥

1614 -670-250-00

HOUSING ASSY

¥

O WO 0o~

1614 -~ 670 - 260 - 00

BOARD/WIREING  ASSY

V120 - 264 -001 -00

SCREW./S

~N>

1660 - 658 — 202 - 00

SCREW

— :
w

V185 -183-010- 40

SCREW /TAPPING

V185 - 164 -016 - 40

SCREW,/4X16

O

1614 -670-270-00

CASE

ASSY

1=
-90

1675 - 670 -230- 00

CASE

ASSY

—

81-

3650 -270-214-00

BULB

1560 - 658 — 282 - 40

SOCKET

1614 -670—-281 - 00

VALVE/LAMP 12V /1.7W

1660 — 658 — 282 — 40

SOCKET

1614 -670-202-00

CAP

V120 -376-001-60

SCREW,/SP

P O ]| 000

1614 - 670 - 001 =00

CABLE ASSY

—

i-
-95




161

FIG. 95

REMARKS

PANEL SYSTEM

(ENGINE)

oro

0O

—rof ™

-

fe )

[

(=)

=

jE

00_

w3 [

e

Fall I

1=

=

z |

O |«

T

o

o

O

%)

i

[a)
mw
—
m
<
(&
(&)

W _

D<|

o |38

© [
(&)

(S

o |o

<« _

o |«
«©

> | =

U




162

FIG. 96

SWITCH SYSTEM (TF330 — E42D)

1620-680

=1

5

KEY PART CODE DESCRIPTION aty TYPE OF MOEL I 1§ |R REMARKS
TF330 c P
1| 1509 - 823 — 001 — 00 | HORN 1.
2 1 v211 - 360 -801 - 60 | BOLTSEMS (SP) yo!
3 | V363 - 260 — 008 — 00 | NUT,LOCK/M8 .
4 | 1575 ~-623 - 210 — 00 | SWITCH,STARTER ASSY 1 L I
5| 1488 — 621 ~ 220 — 10 | SWITCH,STARTER SET | *
6 | V411 — 260 - 004 — 00 | WASHERPL/M4 3
7 | V120 - 264 — 000 ~ 80 | SCREW,PLUS,/M4X8 3 !
8 [ V411 - 260 — 005 ~ 00 | WASHERPL/M & 3 !
9 | V120 - 265 - 001 — 00 | SCREW,PLUS,/MB5X0.8X8 3
10 | 1444 -621-311-00 | CAP ‘ 1 N e
1 | 1444 - 621 =312 — 00 | NUTRING,/M28X1.0 11
12 | 1444 — 621 — 313 — 00 | WASHER |
13 | 1444 - 621 = 320 — 00 | KEY ASSY .
14 | 1544 - 623 — 001 ~ 00 | SWITCH ASSY |
15 | 1544 — 623 — 232 — 00 | NUT/M22 1 F
16 | 15644 — 623 - 233 —~ 00 | LEVER 1.
17 | 1544 — 623 — 234 ~ 00 | KNOB .
18 | 1644 - 623 — 2835 — 00 | BOOT,/HORN I
19 | 1600 - 623 — 002 - 00 | FLASHER ASSY |t 4DMO — 033 - 600 — 01
20 | V210 -~ 360 — 601 ~ 60 | BOLT (SP) /M86X16 .
21 | 1614 — 680 — 250 — 00 | SWITCH,/PUSH SET .
22 | 1560 - 664 — 252 — 00 | NUT ' 1|
23 | 1560 -~ 664 -253-00 | BOOT |
24 | 1800 — 623 - 200 — 00 | SwiTcH |
25 | 1600 - 623 - 210 — 00 | SWITCHLAMP ASSY 1




FIG. 96

163

SWITCH SYSTEM (TF330 — E42D)

Y

3736

Jij

38

3656 - 271 - 001 - 00

PLATE/1,13X40

Q 33
&
1620-680
KEY PART CODE DESCRIPTION aTY TYPE OF MODEL| 11 5 | § REMARKS
TF330 clL|P
26 | 1600 -~ 623 — 220 — 00 | SWITCH,HAZARD ASSY 1l *
27 | 1518 - 621 — 320 — 00 | SWITCH,STOP 11 *
28 | 1432 - 621 - 006 — 10 | NUT,LOCK 2| *
29 | 1620 - 680 — 003 ~ 00 | BOLT/M8X28 1 F
30 | V304 — 260 — 008 — 00 | NUT/M 8 1|
31 | 1620 - 680 — 210 ~ 00 | SWITCH/PUSH ASSY 1l *
32 | 1518 - 621 — 007 ~ 00 | WASHER,/23X35X2 I
33 | 3737 -172-011 =00 | CLAMPHARNESS 1 *
34 | 1518 ~ 621 ~ 240 — 00 | SWITCH,LIMIT ASSY 1 *
35 | V200 - 260 - 402 —~ 50 | BOLT 2l ¢
36 | V401 — 160 — 004 — 00 | WASHERSP/M 4 2l *
37 | V411 - 260 — 004 ~ 00 | WASHERPL/M 4 ol *
1




164

FIG. 97

SWITCH SYSTEM (TF330 — E4)

1687-680

By,

34
é&? J 33—51%%%
‘ 3

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aty

TF330

O~—

REMARKS

roo
vxE

16874 - 664 - 200 - 00

HORN ASSY

¥

V211 - 360 -801-860

BOLT,SEMS (SP)

L]

V363 - 260 - 008 - 00

NUT,LOCK, /M8

L]

1575 -623-210-00

SWITCH,STARTER ASSY

1488 - 621 - 220-10

SWITCH,STARTER SET

V411 - 260 - 004 - 00

WASHER,PL/M4

V120 - 264 - 000 - 80

SCREW,PLUS,”M4X8

V411 - 260 — 005 - 00

WASHER,PL/M 5

W00 N idhlor: Wi

V120 - 265 -001 - 00

SCREW,PLUS,/MEX0.8X8

1444 -621-311-00

CAP

1444 - 621 -312-00

NUT,RING,/M28X1.0

1444 - 621 -313-00

WASHER

1444 - 621 -320 - 00

KEY ASSY

{675 -623-211-00

HARNESS,/STARTER

1544 - 623 -001 -00

SWITCH ASSY

15644 - 823 - 232 - 00

NUT,/M22

1544 - 623 - 233 -00

LEVER

1544 - 823 -234 - 00

KNOB

1544 - 823 - 235 - 00

BOOT/HORN

1800 - 623 -002 - 00

FLASHER ASSY

4DMO — 033 - 800 —

01

V210 - 360 -601 - 860

BOLT (SP) /M6X16

1687 - 680 -200-10

SWITCH,/PUSH ASSY

V120 - 364 - 002 ~ 50

SCREW,/SP

1600 - 623 - 200 - 00

SWITCH

1600 - 623 -210-00

SWITCH,LAMP ASSY




FIG. 97

SWITCH SYSTEM (TF330 — E4)

1687-680

165

KEY PART CODE DESCRIPTION ary TYPE DF WODEL 116 |R REMARKS
TF330 clL|P
26 | 1600 = 623 — 220 ~ 00 | SWITCHHAZARD ASSY 1|t
27 | 1518 — 621 - 320 — 00 | SWITCH,STOP .
28 | 1432 -621 ~006 — 10 | NUT,LOCK 2 *
29 | 1620 — 680 — 003 — 00 | BOLT,/M8X28 |
30 | V304 - 260 - 008 — 00 | NUT/M 8 1
31 | 1620 — 680 - 210 — 00 | SWITCH,/PUSH ASSY 1 *
32 | 15618 =621 — 007 — 00 | WASHER,/23X35X2 1 *
33 | 3737 - 172 ~011 — 00 | CLAMP,HARNESS 1
34 | 15618 ~ 621 — 240 — 00 | SWITCH,LIMIT ASSY 1 F
35 | V120 ~ 364 — 002 - 50 | SCREW,/SP 2l !
1

36

3656 - 271 - 001 - 00

PLATE1,13X40




166

«

FIG. 98

l{é 3,5

HARNESS SYSTEM (TF330 — E42D)
A

b

g

U

1622-690

7%

ﬁg
36
37 z

.

‘D

15

16
17

%ﬁ

13,23,26

14
24
27

KEY

- PART CODE

DESCRIPTION

TYPE OF MODEL

TF330

o-i—

roo

TIe

REMARKS

1620 - 680 -~ 300 - 00

HARNESS,/ENGINE ASSY

¥

1614 - 680 - 202 -00

FUSE,/SLOWBLOW

¥

1560 - 666 -212 - 00

DIODE

P

3650 - 261 -261-00

LINK,FUSIBLE

4318 -601 -004-00

FUSE,/250V2A

1620 - 690 - 340 - 00

HARNESS,”ENGINE /4P

15693 - 623 -6503 - 00

CAP,FUSE BOX

15660 ~ 664 - 264 - 00

FUSE,BLADE

1600 - 624 - 004 - 00

HARNESS,0iL PRESSURE

O W IO AW N

1342 - 402 -008 - 00

BAND,WIRE, /250

1560 - 685 -015-00

CLAMP

1614 - 690 - 002 - 00

CLAMP,/HOSE

1376 - 402 -003-00

BAND,WIRE,”140

1425 -621 -004 - 00

CLAMP HARNESS

1620 - 8680 -310-10

HARNESS,/MAIN ASSY

1614 -8690-212-00

CLIP/CABLE

1560 - 666 - 212 - 00

DIODE

1681 - 621 ~-280-00

RELAY /4P

1617 - 690 - 220 - 00

BRACKET /RELAY  COMP

V201 - 260 - 808 - 00

BOLT/M 8X80

V401 - 160 - 008 - 00

WASHER,SP/M 8

V411 - 260 -~ 008 - 00

WASHER,PL/M 8

j—y

1376 - 402 - 003 - 00

BAND,WIRE /140

1425 - 621 - 004 - 00

CLAMP,HARNESS

N

1620 - 680 -320-10

HARNESS,“REAR ASSY




FIG. 98

—
(ﬁw[\)

-

167

HARNESS SYSTEM (TF330 — E42D)
S

M\/D :
LU

1

B 20
“52
é\\lQ
5 bog

(ENGINE)

13,23,26
1622-690
KEY PART CODE DESCRIPTION aTY TYPE OF MODEL /11 § | & REMARKS
TF330 c|L|P
26 | 1342 — 402 - 006 — 00 | BAND,WIRE, 250 11
27 | 3737 - 172 -~ 009 — 00 | CLAMPMAIN HARNESS 2l *
28 | 1620 - 680 — 330 — 00 | CASE/FUSE ASSY 1t
23 | 1614 - 690 — 233 — 00 | COVER/FUSE 1 *
30 | 1575 - 623 — 007 — 00 | TOOL,FUSE 1
31 | 1620 — 690 — 333 — 00 | ORNAMENT 11 *
32 | 15675 -623-010 — 00 | FUSE/32V10A 3
33 | 1593 ~ 623 — 203 — 00 | FUSE/32V20A 5| *
34 | 1560 — 664 — 264 ~ 00 | FUSE,BLADE 6| *
3 | V120 -366 - 001 - 60 | SCREW 2l *
36 | 1620 — 690 — 240 ~ 00 | HARNESS/PANEL  ASSY 0t
37 | 1545 - 623 — 003 — 00 | HARNESS,WIRE,/NO.9 1 *
38 | 1600 — 624 - 201 — 00 | PLUG/7P 1 * 8JB0 ~ 019 — 430 — 01
33 | 1600 - 624 — 202 — 00 | HARNESS,SOCKET 1 °*
40 | 1560 - 630 — 021 ~ 50 | INSULATOR |
41 | V120 ~ 265 - 003 — 00 | BOLT,/M5X30 3
42 | 1637 - 690 — 260 — 00 | PLATE/SOCKET  COMP 1| ¥
43 | V211 - 360 - 802 - 00 | BOLT (SP) M8X20 of




168

FIG. 89

"HARNESS SYSTEM (TF330 — E4)

13,23,26
1587-690
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL 111 & |& REMARKS
TF330 clL|P
1 | 1620 - 890 - 300 — 00 | HARNESS/ENGINE ASSY ot
2 | 1614 - 890 — 202 — 00 | FUSE/SLOWBLOW 2l *
3 | 1560 - 666 — 212 — 00 | DIODE 2 *
4 | 3650 — 261 — 261 — 00 | LINK,FUSIBLE 1
5 | 4319 - 601 - 004 - Q0 | FUSE/250V2A 1 *
6 | 1687 — 690 — 220 — 00 | HARNESS,/ENGINE /4P 1.
7 | 1583 - 623 -503 — 00 | CAPFUSE BOX 1 *
8 | 1660 — 664 — 264 — 00 | FUSEBLADE 4 F
9 | 1600 - 624 — 004 — 00 | HARNESS,0IL PRESSURE | F
10 | 1342 — 402 - 006 — 00 | BAND,WIRE/250 v/
11 | 1660 — 695 — 016 — 00 | CLAMP |*
12 | 1614 - 690 - 002 = 00 | CLAMP,/HOSE 3 !
13 | 1376 — 402 — 003 — 00 | BAND,WIRE/140 g *
14 | 1425 - 621 — 004 — 00 | CLAMP,HARNESS 4
15 | 1687 - 690 — 200 ~ 00 | HARNESS/MAIN/E4 ASSY 1| *
16 | 1614 — 690 — 212 — 00 | CLIP/CABLE 2l *
17 | 1560 — 666 — 212 — 00 | DIODE 1 !
18 | 1681 — 621 — 290 — 00 | RELAY./4P | F
19 | 1617 — 690 — 220 — 00 | BRACKET/RELAY  COMP 1|
20 | V201 - 260 — 808 — 00 | BOLT/M 8X80 1 F
21 | V401 — 160 — 008 — 00 | WASHERSP/M 8 1 !
22 | V411 - 260 — 008 — 00 | WASHER,PL/M 8 1!
23 | 1376 - 402 — 003 — 00 | BAND,WIRE/140 3
24 | 1425 — 621 — 004 ~ 00 | CLAMPHARNESS 2
1

1687 - 690-210-00

HARNESS /REAR/E4 ASSY




FIG. 99

169

HARNESS SYSTEM (TF330 — E4)

36
: 37 :

M

b 10,11 %
13,23,26
1687-630
KEY PART CODE DESCRIPTION ary TYPE OF MODEL' 1§ |8 REMARKS
TF330 clL|P
26 | 1342 - 402 — 006 — 00 | BAND,WIRE,/250 | !
27 | 3737 - 172 - 009 — 00 | CLAMPMAIN HARNESS 2l *
28 | 1620 - 690 - 330 — 00 | CASE/FUSE ASSY |
29 | 1614 - 690 - 233 ~ 00 | COVER/FUSE 11 .
30 | 1575 - 623 — 007 -~ 00 | TOOLFUSE | !
31 | 1620 — 690 — 333 ~ 00 | ORNAMENT 1.
32 | 1575 -623 - 010 — 00 | FUSE/32v10A 3 !
33 | 1593 - 623 — 203 ~ 00 | FUSE,/32v20A 5| *
34 | 1560 - 864 — 264 — 00 | FUSEBLADE 5 *
35 | V120 - 366 — 001 — 60 | SCREW v{ I
36 | 1620 ~ 690 — 240 — 00 | HARNESS/PANEL  ASSY 11
37 | 1545 - 623 — 003 — 00 | HARNESS,WIRE,/NO.9 noF
38 | 1600 — 624 — 201 — 00 | PLUG/7P | 8JBO ~ 019 ~ 430 - 01
39 | 1600 - 624 — 202 — 00 | HARNESS,SOCKET |
40 | 1560 - 630 — 021 — 50 | INSULATOR 1.
41 | V120 - 265 ~ 003 ~ 00 | BOLT,/M5X30 3
42 | 1637 - 690 — 260 — 00 | PLATE/SOCKET  COMP 11

V211 - 360 -802-00

BOLT (SP) M8&x20

N




170

1620-702

FIG.100

FRAME (REAR) SYSTEM (OPTION)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aty

TF330

O~

—o0O

TIG

REMARKS

—_

1620 - 702 - 250 - 00

FRAME /REAR COMP

—

T

1614 - 702 - 550 - 00

PIN ASSY

1614 - 702 - 560 - 00

PIN,/19X94 COMP

1421 - 502 - 002 - 00

PIN,LINK

1614 - 702 -551 - 00

BAND

1614 -702 -5852 - 00

RING

1614 -702-053-00

BOLT/SET./M16X96

V304 -260-016 - 00

NUT/M16

O: o N D | W

V401 - 160 -016 - 00

WASHER,SP/M16

(o)

V411 -260-016 - 00

WASHER / M16

1620 - 702 - 260 - 00

STGPPER COMP

3600 -463-006-10

SPRING/A

V411 - 260 -020-00

WASHER,/M20

VBEOO - 163 - 003 - 00

PIN,SPLIT,/3X30

RN NIRRT IR NI DI NN

L e I T I e L L e | B e T [ |

1620 - 702 - 200 ~ 00

BRACKET /LH COMP

—

1620 -702-210-00

BRACKET,/RH COMP

1560 -702-102-10

STUD/M12

1640 - 626 - 001 —~ 00

NUT

V401 - 160-012-00

WASHER,SP/M12

V201 - 461 - 202 - 00

BOLT/M12X20

V401 - 160-012-00

WASHER,SP/M12

DTN NN

el oeal el el e




1822-7022

FIG.101

PIN SET (OPTION)

171

TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION ary T|0 (R REMARKS
TF330 clc|p
1| 1622 - 702 — 200 -~ 00 | PIN/SF141 SET 1| T
2 | V304 - 260 - 016 — 00 | NUT/M16 2l T
3 | V401 =160 — 018 — 00 | WASHERSP/M16 9 T
4 | V411 =260 - 016 — 00 | WASHER / M16 2 T




172

FIG.102 ORNAMENT (TF330 — E42D)

ISEKNE

‘ N

1 ¥

=
— o
OYy———{
oo
| ]

R

4

}

3 . s 15 15 20 i
re
4 T T~
1 ; :-J
3 |
; 14
[}
1
|
|
11 12
1687-901
_ TYPE OF MODEL | | | C
KEY PART CODE DESCRIPTION ary T|0 |R REMARKS
TF330 clL |P
1| 1814-901 — 001 - 00 | ORNAMENT /ISEKI 3l *
2 | 1817 -901 — 002 — 00 | ORNAMENT./SIDE,/LH 1l F
311617 -901 — 003 - 00 | ORNAMENT,/SIDE/RH 1l *
4 | 1620 -901 — 007 — 00 | LABEL/CONTROL/OPNER 1 *
5 | 1814 — 903 — 003 — 00 | ORNAMENT/STEERING 1 *
6 | 1622 — 903 - 004 — 10 | LABEL/CONTROL/SUBHST 1 f
7 | 1620 — 903 - 002 - 10 | LABEL/CONTROL/PTO 1.
8 | 1800 — 902 — 002 — 10 | LABEL,CONTROL | F
9 | 1620 — 903 -~ 003 - 00 | LABEL/COLUMNLH 1l F
10 | 1620 — 903 — 004 — 10 | LABEL,/COLUMN,/RH 11 *
11 | 1600 - 904 — 051 — 00 | LABEL/4WD 1t
12 | 1435 - 905 — 008 — 10 | MARK,HST LEVER 1l *
13 | 1802 - 902 — 061 — 00 | LABEL/MID 1 *
14 | 1622 - 903 - 003 — 10 | LABEL/SPEED,/HST | *

1620 - 904 - 011 — 00 | LABEL/SWITCHP 1

—_
ol




173

ES=0 R F i
A APNS T D&O
| U \NO | e
 BEE— | I )i
i I -
: O | O <
J= | }
of |
0 4 e
3l o 8| 10 11 A2
:r: ¥ — » i L2 i 18 - 1‘7
= = /78 9 K
[ '
4 L] 1¢ 15 nﬁ
r ALATION
Thea rasse 2B Loter fy In s ealtion
4 R e
{
3
]
1
DL '
1
=6] '
i
5
12 13 18
1687-901A
. TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION aty T|0o|R REMARKS
TF330 clC|p
111614 -901 - 001 — 00 | ORNAMENT /ISEK l f
2 | 1687 - 901 - 001 — 00 | LABEL/330 2l *
311617 -901 — 002 — 00 | ORNAMENT,/SIDE/LH 1
4 | 1617 =901 - 003 — 00 | ORNAMENT,/SIDE/RH 11
5 | 1620 - 901 — 007 — 00 | LABEL/CONTROLOPNER ot
6 | 21681 — 331 - 001 — 00 | ORNAMENT /I /STEERING 11 *
7 | 1822 — 903 — 004 — 10 | LABEL/CONTROL/SUBHST 1| *
8 | 1687 - 903 — 001 — 00 | LABEL/CONTROL/PTO 11 *
9 | 1600 - 902 — 002 — 10 | LABEL,CONTROL |t
10 | 1620 — 903 — 003 — 00 | LABEL/COLUMN,/LH 1
1 | 1620 - 803 - 004 — 10 | LABEL/COLUMN,/RH |
12 | 1600 — 904 ~ 051 ~ 00 | LABEL/4WD | *
13 | 1435 - 905 - 008 — 10 | MARKHST LEVER 11
14 | 1602 - 902 — 061 — 00 | LaBELMID -
15 | 1622 - 903 ~ 003 ~ 10 | LABEL/SPEED/HST 1
16 | 1620 ~-904— 011 — 00 | LABEL/SWITCH P 1.
164 1620 — 904 = 011 — 10 | LABEL/SWITCH/P 1 3
17 | 1683 - 902 — 004 — 00 | LABEL/DIFF | *
18 | 2500 - 901 - 027 - 00 | LABEL/CE |t




174

FIG.104

LABEL (UK) (TF330 — E4) (OPTION)

i}

fle g
'w

dil

=] ¥

——
s

i

[N

1 12
1620-804
KEY PART CODE DESCRIPTION Q7Y TYPE OF MODEL ':' 8 (R3 REMARKS
TE330 C|L |P
1 | 1640 ~ 904 - 022 ~ 00 | LABEL/C/DRIVE/G 1T
2 | 1640 - 904 - 006 — 00 | LABEL/W./FAN 2
3 | 1640 - 904 -~ 007 — 00 | LABEL/C/BATTERY i T
4 | 1640 -~ 904 — 008 — 00 | LABEL/W./SHIELD 2l T
5 | 1640 - 904 — 009 — 10 | LABEL/W,/MUFFLER | T
6 | 1640 — 904~ 011 — 00 | LABEL/W/ETHER I
7 | 1640 - 904 — 013 ~ 00 | LABEL/W./RADIATOR | 1
8 | 1640 - 904 — 012 — 00 | LABEL/W./SHIELD/PTO il T
9 | 1640 ~ 904 ~ 019 = 00 | LABEL/D/STARTER | T
10 | 1640 — 904 — 016 — 00 | LABEL/D/BATTERY 1
11 | 1427 =941 = 016 — 00 | MARK,FUEL 1
12 | 1620 ~ 904 — 006 — 00 | LABEL/FUSE/11 1
13 | 1594 - 904 — 025 — 00 | MARK,FUSE/4 |t
14 | 1640 - 904 — 005 — 10 | LABEL/START,/U | T
15 | 1640 - 903 ~ 045 — 00 | LABEL/W,/ROPS/E30 )T




175

FIG.105 LABEL (FRANCE) (TF330 —E4) (OPTION)
reR (A5S ——
; Y B | e G
a === NS
== === ( b
é 3 :
S Ao
| =TT DIESEL
7 10 e 1]
4 s ek
| N
12 13 14
1620-9044
KEY PART CODE DESCRIPTION ary e OF WODELI 115 | R REMARKS
TF330 c|L|P
1 | 1640 -~ 904 ~ 023 — 10 | LABEL/C/DRIVEF | !
2 | 1640 - 903 — 006 — 00 | LABEL/W,/FAN of T ]
3 [ 1840 — 903 - 007 — 00 | LABEL/C/BATTERY | T
4 | 1640 - 903 — 008 — 00 | LABEL/W,/SHIELD 2 T
5 | 1640 — 903 — 009 — 00 | LABEL/W,/MUFFLER T
6 | 1640 -903 - 011 — 00 | LABEL W, /ETHER | T
7 | 1640 -903 - 012 — 00 | LABEL/W,/SHIELD,/PTO | T
8 | 1640 - 903~ 013 - 00 | LABEL/W,/RADIATOR T
9 | 1640 - 903 ~ 015 - 00 | LABEL/D/STARTER T rrr
10 | 1640 — 903 - 016 — 00 | LABEL/D/BATTERY | T
11 | 1427 -934 -013 - 00 | MARKFUEL/FR 1
12 | 1640 — 903 — 019 — 10 | LABEL/C/SHIFT | T
13 | 1620 -~ 904 — 007 — 00 | LABEL/FUSE/11 T .
14 | 1594 — 904 - 025 - 00 | MARK,FUSE,/4 | T
15 | 1640 — 903 — 005 — 10 | LABEL/STARTF 1
16 | 1640 ~ 903 ~ 046 — 00 | LABEL/W,/ROPS,/E50 | T




176

FIG. 106

LABEL (GERMANY) (TF330-E42D STANDARD/TF330-E4 OPTION)

A W A_ACATUNG
e == ol = < ===
SEEE H E ==
1 -
1 2 3 6
YT €, e
S S =
| é
13 J4 15 16
16A
1620-904B
KEY PART CODE DESCRIPTION ory | LYPE OF MODEL |1 & 18 REMARKS
TF330 clL |P
1 | 1640 - 904 — 024 — 00 | LABEL/C/DRIVE/D T
2 | 1640 - 903 ~ 026 — 00 | LABEL/W,FAN 2l *
3 1640 -~ 903 — 027 — 00 | LABEL/C/BATTERY | ?
4 | 1640 - 903 - 028 — 00 | LABEL/W/SHELD 2 *
5 | 1640 — 903 — 029 ~ 00 | LABEL/W,/MUFFLER 1 Y
6 | 1640 — 903 —~ 032 — 00 | LABEL/W,/SHIELD,/PTO T
7| 1640 - 903 - 031 - 00 | LABEL/W/ETHER |t
8 | 1640 - 903 — 033 ~ 00 | LABEL/W,/RADIATOR 1 .
9 | 1640 — 903 - 035 — 00 | LABEL/D,/STARTER .
10 | 1600 — 902 ~ 023 — 00 | LABELFUEL/D L1
11 | 1640 = 903 — 036 — 00 | LABEL/D/BATTERY 1.
12 | 1640 — 903 — 039 ~ 00 | LABEL/C/SHIFT | *
13 | 1620 — 904 ~ 008 — 00 | LABEL/FUSE 11 |
14 | 1594 - 904 — 025 - 00 | MARKFUSE/4 1
15 | 1640 - 903 — 023 ~ 00 | LABEL/FILTER 11
16 | 1640 - 903 — 025 - 00 | LABEL/START 1 108
16A| 1640 — 903 — 025 — 10 | LABEL/START,/D 1| 7 1
17 | 1640 — 903 - 047 — 00 | LABEL/W,ROPS/E20 W f




1509-911

FIG.107

TOOLS

177

KEY

PART CODE

DESCRIPTION

ary

TYPE (F MODEL

TF330

O~—

—o0

IO

REMARKS

1421 ~ 806 - 001 - 00

SPANNER,BOX.22

*

1401 — Q06 - 005 - 00

WRENCH,SOCKET/17X19

*

V836 - 160 - 015 - 00

PLIERS/G150

*

2130 -831-210-00

SCREWDRIVER ASSY

V820 - 550 - 801 - 00

SPANNER,” 8X10

V920 - 551 - 201 - 40

SPANNER,/12X14

V820 - 5651 -301 =70

SPANNER,/13X17

DN D | W N

V820 - 551 - 902 - 20

SPANNER,/19X22

V920 - 552 -402-70

SPANNER,/24X27

10

3560 - 702 - 001 - 10

BAG,/TOOL

iz
-106

10A

P103 - 931 - 004 - 00

BAG,/TOOL

107-




178

1614-4072

FIG. 108

COMPONENT PARTS FOR 1614-407-210-10, 20 ON FIG. 55

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

TF330

roo

pro)

REMARKS

1614 - 407 ~ 320 - 00

CASE/GEAR

ASSY

*

1614 ~ 407 - 322-00

SEAL/OIL

X

1614 — 407 - 323 - 00

SEAL

¥

1614 — 407 — 324 - 00

SEAL

1614 - 407 - 325 -00

BEARING,/NEEDLE

V723~ 102 -002-50

0 — RING

1614 — 407 - 330 — 00

SHAFT /SCREW

ASSY

1614 - 407 - 331 - 00

SEAL

V721 - 103-104-50

0 - RING/G45

O IW 0!~ Oo AW N

1614 - 407 - 340 -10

VALVE

ASSY

1650 — 408 - 322 - 00

PISTON

()

1614 - 407 — 341 - 00

SPRING

—
w

1550 — 408 - 323 - 00

SPRING,COIL

N TN

o~

15650 — 408 - 325 - 00

BOLT

—
[$4]

1650 — 408 - 324 - 00

O - RING

(=]

1444 - 408 -312-00

SPRING,COIL

-~

1613 -408~-217-00

POPPET

—_
oo

1650 ~ 408 - 326 ~ 00

NUT

«w

1614 - 407 - 350 - 00

COVER/END

ASSY

~nNo
o

1614 - 407 - 324 - 00

SEAL

(%)

1550 ~ 408 - 302 - 00

0 - RING

~N)
(%)

V723 -102-002-50

O - RING

N
[N

1614 — 407 - 360 - 00

COVER/TOP

ASSY

~Ny
o~

1614 - 407 - 362 - 00

BEARING,/NEEDLE

™~y
o

1614 — 407 - 363 ~ 00

SEALOIL




FI1G. 108

COMPONENT PARTS FOR 1614-407-210-10,20 ONFIG. 55

179

1 38
INAL
2425_26
23
43
1614-4072
KEY PART CODE DESCRIPTION Ty e OF MOBEL |1 81 REMARKS
TF330 clL|p
26 | V705 - 140 — 030 — 00 | RING,SNAP./30 C 1]
27 | 1614 - 407 - 370 - 00 | SHAFT/SECTOR  ASSY T
28 | 1550 ~ 408 — 352 — 00 | SCREW,ADJUST ]I A
29 | 1550 — 408 — 353 — 00 | ADJUSTER R
30 | 1614 - 407 — 380 — 00 | COVER/SIDE ASSY 1 1
31 | 1588 — 408 - 232 - 00 | BEARING 1l *
32 | 1550 - 408 — 302 — 00 | O - RING i|*
33 | 1614 - 407 — 211 — 00 | BEARING 2l *
34 | 1614 - 407 - 212 — 00 | WASHER 2| ¥
'35 | 1614 - 407 - 213~ 00 | WASHER |
36 | 1614407 - 214 - 00 | WASHER |
37 | 1614 - 407 - 215 — 00 | NUT/MOBX15 |
38 | 1550~ 408 — 211 - 00 | BOLT i ¢
39 | 15650 - 408 ~ 212 - 00 | soLT 4
40 | V40T — 160 ~ 010 - 00 | WASHERSP MO | 7 ¢
41 { V720~ 101 -900 - 80 | O-RING/P 8 v
42 | 1550 - 408 - 213 - 00 | O -RING 2l
43 | 1614 -407-216 - 00 | RNG/SNAPCH i
24 | 1550 — 408 - 218 - 00 | NUT |t
45 | 1550 - 408 -219-00 | NOT 1|
46 | 1426 — 426 - 321 — 00 | PACKING vi
£ | V780 - 140 ~ 000 — 2T | PLUG/SCREW./SEAL 3 0




180

1622-2025

FIG. 109

32

COMPONENT PARTS FOR 1622-202-500-00, 10 ON FIG. 18

-
(FRONT)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TF330

O-1—

—roon

TIO

REMARKS

1622 - 202 -517-00

SEAL/OIL

¥

1622 - 202 -518 - 00

GASKET

¥

1622 - 202 - 519 — 00

GASKET

¥

V723 -102-007-00

RING/0

—

X

V723 -102-007-10

RING0

V721 -103-106-50

0 - RING/G65

1620 - 202 - 528 - 00

BONDEDSEAL

V720 - 102 - 401 - 40

O - RING/P14

V730 - 101 - 801 - 40

RING,/BACKUP

O W 0 1D BN —

V723 -102-006-70

RING/0

=N I —

V720-112-401 - 40

O - RING/P14

V720~-112-401-10

RING /0

V720 -102 - 401 - 20

O —-RING/P12

—

V720~-112-401-80

0 -RING/P18

V730 -101 =601 - 20

RING /BACKUP

1622 - 202 - 540 - 00

CHARGEPUMP ASSY

1622 - 202 - 550 - 00

CYLINDERBLOCK  ASSY

1622 - 202 - 560 - 00

COVER/A ASSY

1622 ~ 202 - 570 - 00

COVER/B ASSY

1622 - 202 -501 - 00

CASE

1622 - 202-502 - 00

CASE

1622 - 202 -503 - 00

PORTBLOCK

1622 - 202 -504 - 00

PLATE/SWASH

1622 - 202 - 505 - 00

SHAFT

1622 ~ 202 - 506 - 00

SHAFT




1622-2025

FI1G. 109

32

P

181

COMPONENT PARTS FOR 1622-202-500-00, 10 ON FIG. 18

(FRONT)

KEY PART CODE DESCRIPTION ary e OF MODEL 41 & |3 REMARKS
TF330 L [P

26 | 1622 - 202 - 507 — 00 | PLATE/VALVE 1| i
2%6A| 1622 — 202 — 507 — 10 | PLATE/VALVE | e
27 | 1622 = 202 - 508 — 00 | PLATE/VALVE 1
28 | 1622 — 202 — 509 — 00 | PLATE/THRUST | *
23 | 1622 — 202 — 511 - 00 | PLATE/THRUST 1
30 | 1622 - 202 - 512 - 00 | PLATE 1
31 | 1622 - 202 — 513 - 00 | COVER I
2 | 1622 -202 - 514 - 00 | KEY 1
33 | 1622 - 202 - 515 — 00 | BEARING/BALL 2 ¥
34 | 1622 — 202 ~ 516 = 00 | BEARING,/NEEDLE N
3 [ 1620 — 202 - 517 - 00 | VALVE 1
36 | 1620 - 202 - 518 - 00 | SPRING 11
37 | V704 - 140 — 025 — 00 | RINGSNAP,/25 C A
38 | V112 - 166~ 001 - 60 | SCREW,/M6X14 g *
39 | 1620 — 202 - 525 — 00 | PLUG .
40 | 1622 - 202 -~ 521 — 00 | POPPET 2 *
41 | 1820 - 202 - 527 ~ 00 | SPRING 2l

42 | 1620 - 202 - 536 - 00 | PLUG |
43 | 1620 - 202 -531 - 00 | PIN 4 F
44 | 1622 - 202 ~ 522 -00 | PIN 2l *
45 | V220 ~ 540 — 602 ~ 00 | SCREW./SOCKET 3
4 | 1620 - 202 - 519 — 00 | BOLT 4
47 | V411 -260-010 =00 | WASHER,M10 4770
48 | V220 - 540 - 803 — 50 | SCREW,/SOCKET 4 T
49 | 1620 - 202 - 524 - 00 | PN 2l *




182

1622-2025

FI1G. 109

32

COMPONENT PARTS FOR 1622-202-500-00, 10 ON FIG. 18

_®

(FRONT)

TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION iy TIO|R REMARKS
50 | V707 — 140 - 0682 — 00 | RING,/SNAP |t
51 | 1622 — 202 — 523 = 00 | VALVE/S/A .
52 | 1620 — 202 -~ 534 — 00 | PIN v/
53 | 1620 — 202 - 535 — 00 | SHIPPINGPLUG 2l *
54 | 1620 — 202 — 537 — 00 | SHIPPINGPLUG A T
5 | 1620 - 202 - 533 -~ 00 | PLUG 4




1640-5306

FIG. 110

COMPONENT PARTS FOR 1640-530-600-00 ON FIG. 70, 71

183

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aty

TF330

O-1—

roo0

ol

REMARKS

18640 -530-610-00

VALVE SET

T

1640 -530-613-00

HEAD,/SPOOL

T

1640 - 530-614 - 00

STOPPER,/SPRING /A

T

1640 ~530-615-00

STOPPER,/SPRING,/B

L |

K211 -012-0086 - 00

SPRING./HC042

K211 -004-007-00

SEALQIL/TC4,14247

K211 -004-006-00

COLLAR

1640 - 530 -622 - 00

SLEEVE

1640 - 530 - 623 - 00

COLLAR,/19X28X02

QW00 i Ot Wi N

1640 - 530 - 624 - 00

SLEEVE /DETENT

—
—

V682 — 200 - 000 - 60

BALL

[ETES | S | R RO

N

1640 - 530 -~ 825 ~ 00

SPRING,/HC015

—
w

1640 - 530 - 626 - 00

COVER

B

V401 — 160 — 008 — 00

WASHER,SP/M 8

—_
(2]

1 V220 - 540 -802 - 00

SCREW,/SOCKET

N

K211 -004-007-00

SEALOIL/TC4,14247

—

V705 - 140 - 024 - 00

RING,SNAP

—
oo

1640 — 530 -~ 628 - 00

PLUG/M14

—
w0

1640 - 530 -629 - 00

POPPET

[ael
(=3

K110 -00t -106 - 00

SPRING

[aS]

V720 -112-401-20

O~ RING/P12

~NO
aN}

1640 - 530 -631-00

SPOOL /DELECT

~N
w

1640 — 530 — 632 — 00

PLATE

N
=

V580 - 140 - 302 - 50

SPRING PIN (W)

L L T T T | B o T TR T | I A TR |

o
(2]

V220 - 540 - 601 - 00

BOLT




184

FIG. 110

COMPONENT PARTS FOR 1640-530-600-00 ON FI1G. 70, 71

13
1640-5306
TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION aTy T|0o|R REMARKS
TF330 clL|pP
26 | K200 - 014 - 007 — 00 | PLUG/SEAL 1T
27 0 — RING/P14 3 T

V720 - 112 -401 - 40




185

WIRING DIAGRAM (1) FOR TF330 — E42D

Yootes
WIOR SRl
YORTT

2o

PR e

It ot




B ST

—F

A | ne [ e
s TR

W ;
m%..@mm sos  MOOL MM.“M,MH,&!. - xuwmum #
H3%m

=
|
wmz | | (),
(M) Hon dalS \ul_m’ %z?
- -
g Ayl

{H¥) 1HOM WL | MOE

WIRING DIAGRAM (2) FOR TF330 — E42D

A..S._,aﬁ_nm.J zzx@wx T

186




WIRING DIAGRAM (1) FOR TF330 — E4

o]

% %
. "’é;"é—’ss

;éﬁ%

£t

COMBINATION SWITCH

187



188

WIRING DIAGRAM (2) FOR TF330 —E4

z K]
r >
T =z
. .
M »
- -

axs COBO)

—r
e LA AL
. L Pz
ik
== ] | B
Ha S
i 5: T
8 PRI
4, J h
f { ot —
~— wr] |
\K\J




189

NUMERICAL I NDEX 6005-097-150-00

PART CODE FIG. KEY PART (CODE FIG. KEY PART CODE FIG. KEY
J061-210-015-00 117 23 | 6209-030-005-00 9 8 | 6211-311-013-00 9 40
J062-076-082-00 21 4 [ 6209-030-006-00 9 9 | 6211-312-005-00 9 28
P117-303-003-00 9 23 117 28 | 6211-312-006-00 9 41
V195-164-008-30 2 4 | 6209-030-043-00 20 18 | 6211-319-003-00 9 44
V201-361-207-00 22 8 | 6209-030-044-00 18 4| 6211-322-002-00 9 53
V211-560-802-00 9 12 | 6208-030-091-00 8 3] 6211-341-025-30 8 1
117 27 | 6209-031-083-00 22 5 | 6211-361-022-20 7 1

20 7 6209-037-007-00 9 14 | 6211-510-008-00 5 11

22 3 | 6209-046-001-00 9 16 | 6211-511-007-00 5 12

V211-560-802-50 3 3 | 6209-050-001-00 9 33 | 6211-511-008-00 5 13
4 3 | 6209-050-002-00 9 34 | 6211-530-008-00 6 1

17 19 | 6209-360-011-00 21 3 | 6211-540-008-00 6 3

V220-540-602-00 16 T | 6209-360-031-00 2 9 | 6211-599-004-00 5 14
V251-340-806-00 5 21 | 6209-409-001-00 9 19 6 2
V341-120-008-00 9 20 | 6209-409-003-00 11 18 6 4
V401-160-012-00 22 9 | 6209-440-002-00 13 7| 6211-711-005-00 1 6
V411-260-006-00 20 41 | 6209-490-002-00 2 7| 6211-715-006-00 1 5
V600-110-600-40 20 14 | 6209-580-002-10 20 38 | 6211-721-003-10 1 7
¥600-110-600-50 9 49 | 6209-605-003-00 9 2 | 6211-721-004-00 1 8
V600-110-620-30 20 13 | 6209-605-004-00 1 4 | 6211-751-001-10 2 5
V600-150-600-20 15 7| 6209-605-005-10 5 30 | 6211-760-016-10 5 29
V682-200-000-60 1 10 | 6208-610-001-00 5 4 | 6211-777-007-20 10 1
V704-140-016-00 11 16 | 6209-610-003-00 1 3| 6212-111-039-20 13 1
V705-140-012-00 9 32 5 6 | 6212-114-039-20 14 1
V710-140-004-00 20 23 | 6209-610-004-00 9 3| 6212-116-039-20 14 3
20 34 | 6209-625-002-00 9 7| 6212-121-013-10 13 2

V720-101-900-80 20 37 | 6209-625-003-10 5 15 | 6212-124-013-10 14 2
V720-102-401-80 1 3 | 6209-630-002-10 23 T | 6212-126-013-10 14 4
V720-113-502-20 16 9 | 6209-740-001-00 9 27 | 6212-230-005-00 13 5
V721-103-104-00 17 12 | 6209-749-001-10 5 16 | 6212-235-002-00 13 6
V721-103-105-00 17 16 9 46 | 6212-261-009-10 13 8
V723-102-002-40 9 37 | 6209-940-004-00 11 15 | 6212-263-009-00 6 5
V723-102-005-00 9 45 | 6211-110-045-40 1 1| 6212-264-009-00 6 6
V723-102-005-50 17 31 6211-141-023-40 1 11 | 6212-310-011-20 15 1
1373-121-001-00 22 4 | 6211-150-033-10 1 2 | 6212-330-038-00 15 5
1425-621-004-00 9 15 | 6211-170-007-20 2 1| 6212-336-001-00 15 8
2145-161-211-00 21 16 | 6211-173-005-00 / 6 | 6212-371-021-10 15 10
3625-301-002-00 1 2 | 6211-179-011-20 2 2 | 6212-379-001-00 15 11
3625-540-004-00 9 39 | 6211-210-056-00 5 1| 6212-511-005-00 12 1
3640-586-004-00 21 5| 6211-258-001-00 5 9 [ 6212-521-002-00 15 3
6115-639-008-00 25 51 | 6211-258-002-00 5 10 | 6212-522-004-00 12 2
6209-000-002-00 11 19 | 6211-291-010-00 2 3 | 6212-523-006-30 12 6
6209-000-005-00 1 12 | 6211-291-013-00 5 25 | 6212-524-006-00 20 11
6209-000-006-00 5 2 | 6211-292-001-20 5 26 | 6212-530-005-10 9 48
6209-000-013-00 15 9 | 6211-310-009-20 9 1 6212-531-008-20 5 8




190

6005-097-150-00

PART CODE

PART CODE

PART CODE

6212-535-007-00
6212-535-009-00
6212-551-008-00
6212-552-008-00
6212-561-003-00

6212-563-001-00
6212-565-001-00
6212-569-002-00
6212-571-002-20
6212-575-003-00

6212-600-009-10
6212-611-004-10
6212-616-002-00
6212-619-001-20
6212-620-008-10

6212-621-008-10
6212-626-002-10
6212-628-006-00
6212-628-007-00
6213-100-004~20

6213-111-002-10
6213-119-001-00
6213-120-002-10
6213-125-002-00
6213-129-003-00

6213-140-012-00
6213-149-003-20
6213-160-002-00
6213-161-001-00
6213-164-001-00

6213-240-002-00
6213-319-001-00
6213-610~005-30
6213-611-003-20
6213-612-004-00

6213-613-002-10
6213-619-002-00
6213-619-003-00
6213-619-006-00
6213-621-003-00

6213-622-002-10
6213-631-002-00
6213-631-005-00
6213-641-012-00
6213-642-002-00

FIG. KEY
12 4
20 15
11 1
11 2
11 3
11 4
11 5
1 9
11 6
11 7
11 8
11 9
11 17
11 20
11 10
11 11
11 12
11 13
11 14
16 1
16 2
16 6
16 3
16 4
16 5
16 8
16 10
9 29
9 30
9 31
16 12
5 24
17 1
17 2
17 9
17 8
17 11
17 10
17 15
17 6
17 5
17 3
17 4
18 2
17 7

6213-660-016-00
6213-669-008-00
6213-671-011-00
6213-674-006-10
6213-711-004-00

6213-716-001-40
6213-721-003-00
6213-721-007-00
6213-729-001-00
6213-743-002-10

6214-110-003-00
6214-115-003-10
6214-141-023-00
6214-145-004-20
6215-300-005-00

6215-311-005-00
6215-315-002-00
6215-315-005-00
6215-315-006-00
6215-315-007-00

6215-330-007-00
6215-332~002-00
6215-339-002-00
6215-342-002-00
6215-343-002-00

6215-345-044-00
6215-345-045-00
6215-345-046-00
6215-345-047-00
6215-345-048-00

6215-345-049-00
6215-345-050-00
6215-345-051-00
6215-345-052-00
6215-345-053-00

6215~355-003-00
6215-359-003-00
6215-359-004-00
6215-359-006-00
6215-411~052-00

6215-411-053-10
6215-411-054-00
6215-412-004-00
6215-520-001-00
6215-526-001-10

FI1G. KEY
18 1
18 3
18 5
22 2
117 30
17 24
17 25
5 23
17 22
117 26
3 1
3 2
4 1
4 2
19 1
24 1
19 2
19 4
19 3
19 5
24 2
24 16
24 15
24 3
24 4
24 5
24 6
24 7
24 8
24 9
24 10
24 11
24 12
24 13
24 14
24 18
24 17
24 19
25 53
19 6
19 7
19 8
21 1
20 17
20 19

6215-531-006-10
6215-541-001-00
6215-541-016-20
6215-541-022-10
6215-542-004-20

6215~542-005-00
6215-542-006-00
6215-543-002-10
6215-546-003-00
6215-549-006-00

6215-549-007-00
6215-549-009-00
6215-549-010-00
6215-549-012-00
6215-549-013-00

6215-549-023-00
6215-549-024-00
6215-549-027-10
6215-549-028-00
6215-549-031-10

6215-549-035-00
6215-600-078-00
6215-611-008-00
6215-619-023-00
6215-619-024-00

6215-621-018-00
6215-622~003-00
6215-629-017-00
6215-629-035-00
6215-629-036-00

6215-629-037-00
6215-629-038-00
6215-629-039-00
6215-629-040-00
6215-629-041-00

6215-629-042-00
6215-629-043-00
6215-629-044-00
6215-629-045-00
6215-629-046-00

6215-629-047-00
6215-629-048-00
6215-629-049-00
6215-629-050-00
6215-629-051-00

FIG. KEY
20 35
20 20
20 25
20 36
9 22
9 24
20 22
20 21
9 18
20 29
20 39
20 30
20 31
20 43
5 28
20 32
20 33
20 27
20 26
20 24
20 28
20 1
25 1
25 50
25 52
20 10
25 11
25 12
25 13
25 25
25 26
25 217
25 28
25 29
25 30
25 31
25 32
25 33
25 34
25 35
29 36
25 37
25 38
25 39
25 40




191

6005-097-150-00

PART CODE

PART CODE

PART CODE

6215-629-052-00
6215-629-053-00
6215-629-054-00
6215-629-055-00
6215~629-056-00

6215-629-058-00
6215-629-069-00
6215-629-060-00
6215-629-061-00
6215-623-062-00

6215-629-063-00
6215-629-064~00
6215-629-065-00
6215-629-066-00
6215-629-067-00

6215-631-008-00
6215-634-003-00
6215-635-004-00
6215-635-005-00
6215-637-004-00

6215-639-008-00
6215-639-009-00
6215-641-002-00
6215-643-005-00
6215-644-006-00

6215-649-008-00
65215-649-009-00
6215-649-010-00
6215-649-011-00
6219-310-003-00

6219-732-012-00
6219-752-006-00
6219-752-007-00
6219-752-008-00
6219-752-009-00

6219-752-010-00
6281-100-002-10
6281-111-005-00
6281~115-008-00
6281-115-009-00

6281-115-010-00
6281-116-004-00
6281-121-006-00
6281-123-005-00
6281-124-007-00

FIG. KEY
25 41
25 42
25 43
29 44
25 45
25 486
25 47
25 117
25 18
25 19
25 20
25 21
25 22
25 23
25 24
25 2
25 14
25 8
25 49
25 48
25 15
25 16
25 3
25 4
25 6
25 5
25 7
25 9
25 10
9 36
23 4
20 2
20 3
20 4
20 5
20 6
22 7
26 1
26 10
26 20
26 23
26 11
26 2
26 8
26 5

6281-129-003-00
6281-129-005-00
6281-129-038-00
6281-129-039-00
6281-129-040-00

6281-129-041-00
6281-129-042-00
6281-129-043-00
6281-129-044-00
6281-151-009-00

6281-200-008-10
6281-213-012-00
6281-214-003~00
6281-214-004-00
6281-215-001-00

6281-216-001-00
6281-221-001-00
6281-222-004-00
6281-229-002-00
6281-229-003~00

6281-229-004-00
6281-229-005-00
6281-229-006-00
6281-229-007-00
6281-229-008-00

6281-229-009-00
65281-229-011-00
6281-229~012-00
6281-229-013-00
6281-229-014-00

6281-229-015-00
6281-229-016-00
6281-229-017-00
6281-229-018-00
6281-229-029-00

6281-229-041-00
6281-271-002-00
6281-410~002-20
6281-420-001-00
6281-910-003-00

6281-920-001-00
6281-971-003-00
6509-000-227-00
6509-360-912-10
6509-605-019-10

FIG. KEY
26 19
26 14
26 3
26
26 l
26 9
26 15
26 16
26 18
26 13
22 1
27
21 12
27 13
27 17
27 18
27 4
27 1
27 2
27 3
27 6
21 9
27 8
21 g
27 10
27 11
21 15
27 19
21 20
27 21
27 22
27 23
27 24
21 25
27 14
26 22
27 28
23 3
23 5
23 6
23 9
23 1

9 43
21 2
5 7

6511-321-083-00
6512-211-018-00
6513-770-022-10
6581-117-007-00
6581-129-092-00

6581-129-099-00
6582-450-018-00
6894-453-344-00
6901-050-850-00
5901-055-855-00

6901-066-645-00
6901-910-612-00

6901-910-616-00
6901-910-816-00
6901-910-828-00
6901-910-845-00

6901-911-020-00
6901-911-025-00
6902-050-816-00
6904-110-822-00

5904-110-840-00

6504-110-850-00
6904-110-855-00

6908-000-716-00

6908-000-750-00
6908~160-612-00
6308-160-816-00

6908-161-018-00
6908-161-022-00
6909~110-406-00

6309-110-408-00

6909-110-410-00
6909-~110-508-00

F16. KEY
9 52
13 3
17 29
26 12
26 17
26 6
23 2
5 22
9 13
11 21
15 12
5 27
T 4
12 5
20 16
23 8
9 38
16 11
17 32
17 18
10 2
8 4
9 42
5 20
9 4
9 47
5 19
17 17
9 6
9 5
12 3
20 12
15 4
5 18
5 17
15 2
8 2
9 35
20 40
3 50
9 54
22 6
9 10
11 22
17 13




192

6005-097-150-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY

6909-110-508-00 117 20
20 8

6909-111-508-00 26 21
6909-150-506-00 20 42
6909-150-508-00 9 11
9 51

9 55

17 14

117 21

20 9

6909-164-508-00 11 23
6909-202-308-00 9 25
6909-572-008-00 2 8
6909-830-212-00 1 13
6909-920-843-00 9 17
9 21

9 26

6909-950-115-00 13 4
6911-129-081-00 5 3
6911-219-195-00 5 5
6912-333-036-10 15 6




193

NUMERICAL INDEX 1687-097-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FiG. KEY
J061-108-016-00 95 31A| P112-711-201-00 35 8 | V201-260-806-50 5 10
J061-114-024-00 40 31| P120-605-031-00 47 5 V201~260-807-00 69 2
J061-116-025-00 99 26 : 48 5 | V201-260-808-00 98 20
95 31 | VI1I11-164-001-60 93 9 99 20
J061-116-028-00 40 6 | V111-166-001-00 91 2 | V201-261-004-00 47 10
J061-125-040-00 12 9 | V111-166-004-00 65 4 48 10
J061-210-015-00 1 21 | V112-166-001-60 108 38 69 14
J061-211-013-00 5 18 | V120-264-000-80 96 7 69 18
J061-224-032-00 1 17 97 7 12 37
J061-230-038-00 1 15 | V120-264-001-00 95 11 | V201-261-004-50 75 9
J061-232-040-00 72 9A| V120-265-001-00 96 9 | V201-261-005-00 40 24
J061-234-042-00 1 14 97 9 | V201-261-005-50 64 9
1 18 | V120-265-003-00 98 41 | V201-261-008-00 64 8
J061-249-060-00 3 9 99 41 70 3
J061-252-063-00 3 11| V120-266-002-00 83 11 | v201-261-009-00 40 21
J062-087-093-00 9 24 84 11 | V201-261-011-00 64 7
J062~104-111-00 5 20 | V120-364-002-50 97 23 | V201-261-012-00 71 3
J062-111-120-00 5 19 97 35 | V201-261-202-00 40 33
K110-001-106-00 110 20 | V120-365-002-00 93 21 | V201-261-202-50 o6 6
* K135-002-009-00 95 14 93 35 | V201-261-203-00 73 40
72 23 94 12 | V201-261-203-50 29 9
K135-017-006-00 95 9 94 26 | V201-261-603-00 44 12
72 18 | V120-366-001-60 78 10 | V201-360-801-20 1 9
K135-020-000-00 95 7 98 35 | V201-360-801-60 1 10
K135-020-100-00 95 8 99 35 | V201-360-803-50 36 5
K135-022-000-00 12 16 | V120-376-001-60 95 21 [ V201-361-004-50 36 2
K135-022-100-00 12 17 | V120-376-002-00 78 7 | V201-361-005-00 30 5
K200-014-007-00 110 26 [ V195-163-010-40 95 13 31 3
K211-001-006-20 67 6 | V195-164-016-40 95 14 | V201-361-006-00 10 5
K211-001-007-00 67 7 | V200-260-402-50 96 35 43 8
K211-001-008-00 67 8 | V200-260-501-0B 6 5 | V201-361-006-50 43 9
K211-004-006-00 110 7 | Vz00-260-605-00 12 13 | V201-361-011-00 47 12
K211-004-007-00 110 6 | V201-260-801-60 24 15 48 12
110 16 93 28 | V201-361-202-50 60 39
K211-012-006-00 110 5 93 42 | V201-361-203-00 29 3
K211-026-000-00 67 4 94 19 56 2
K211-026-100-00 67 5 94 33 64 13
K231-004-006-00 64 19 | V201-260-802-50 37 16 74 3
K231-004-007-00 64 21 38 16 | V201-361-203-50 73 8
L K231-006-000-10 64 16 67 14 | V201-361-204-00 64 14
K250-015-000-00 64 24 | V201-260-803-50 16 18 13 7
K250-035-000-10 12 41 57 10A| V201-361-206-50 85 10
P103-601-005-00 76 19 (5 20 86 6
P103-931-004-00 107 10A| V201-260-804-00 37 23 87 6
P112-301-201-00 38 2 38 23 | V201-361-403-50 59 16




194

1687-097-100-10
PART CODE F16. KEY PART CODE F16. KEY PART CODE F16. KEY
V201-460-802-50 | 15 4| v211-260-802-00 | 10 17 | V211-360-801-60 | 88 19
V201-461-002-50 | 85 5 10 24 88 21
85 8 18 11 88 23
86 16 37 15 89 5
87 16 38 15 89 12
V201-461-202-00 | 100 20 39 7 89 19
V201-461-203-00 | 86 17 0 37 89 22
87 17 2 15 89 24
V201-461-207-50 | 86 3 2 35 93 14
86 7 85 2 94 5
87 3 91 4 96 2
87 7 92 3 97 2
V203-361-003-50 2 5| V211-260-802-50 | 22 6 | v211-360-802-00 | 24 13
V203-361-203-00 | 55 5 23 1 30 30
V210-260-601-20 | 43 14 2 33 31 28
V210-260-603-00 | 55 35 2 46 019
72 32| V211-260-803-00 | 49 6 1 21
V210-260-604-00 | 55 29 | V211-260-803-50 | 57 10 6 18
V210-360~601-60 1 8 2 47 79 5
55 39 | V211-260-804-00 | 67 11 9 16
77T 11| V211-260-805-50 | 12 8 80 5
83 9 | v211-261-001-60 | 75 23 80 16
84 9 | V211-261-002-00 7 16 88 2
9% 20 8 16 89 2
97 21 | V211-261-003-00 | 64 6 90 2
V210-360-603-00 5 13| V211-261-003-50 | 64 5 98 43
V210-560-603-00 | 55  35A| V211-360-801-20 2 3 99 43
V210-560-604-00 | 55  29A| V211-360-801-60 5 22| V211-360-802-50 | 42 2
V211-260-801-60 | 30 23 6 2 49 8
L 30 27 0 17 86 31
31 21 55 18 87 31
31 25 67 27 | V211-360-803-00 | 12 5
33 10 329 21 10
33 12 413 54 14
3419 75 13 | V211-360-804-00 126
____________________________________________ I S S SR

35 19 77 6 | V211-360-804-50 | 21 11
40 4 78 5 | V211-361-002-00 T 14
53 18 79 2 8 14
57 8 80 2 32 4

70 7 81 2 32
10 9 81 6 32 12
11 8 82 2 69 10
110 82 7| V211-361-002-50 | 72 6
93 48 88 5 | v211-361-003-00 | 60 38
94 39 88 12 | V211-560-802-50 | 54 2




195

1687-097-100-10
PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FIG. KEY
V211-560-802-50 54 16 | V304-260-008-00 16 19 | V304-460-012-00 60 6
V211-561-002-00 66 11 22 7 73 38
V211-561-002-50 42 10 23 8 T4 6
73 5 36 11 | V304-460-014-00 59 19
86 24 36 12 | V305-260-008-00 66 8
86 26 37 7 | V328-262-110-00 9 6
817 24 317 17 53 3
817 26 37 20 | V328-262-112-00 61 13
V211-561-003-00 10 i 38 7 | V335-460-020-00 95 3
13 3 38 17 | V350-160-006-00 16 15
14 3 38 20 11 3
30 i 39 12 | V361-260-006-00 83 12
31 4 47 24 84 12
44 2 48 24 | V362-260-008-00 57 11A
V211-561-003-50 43 7 57 11 70 20
V211-661-003-50 117 5 67 15 71 22
V220-540-601-00 110 25 68 9 93 43
V220-540-602-00 109 45 72 26 93 49
V220-540-802-00 110 15 75 21 94 34
V220-540-803-50 109 48 75 40 94 40
V251-260~-802-0D 17 4 76 13 | V363-260-008-00 96 3
V251-341-003-0D 24 6 91 5 97 3
V251-341-003-00 24 5 92 4 | V401-160-004-00 93 11
24 7 96 30 96 36
V251-341-005-0D 24 8 97 30 | V401-160-005-00 98 24
V251-341-005-00 .10 4 | V304-260-010-00 18 3 93 38
V251-341~005-50 17 3 43 10 94 15
V251-341-202-80 29 4 47 11 94 29
74 5 41 13 | V401-160~006-00 65 5
V251-441-202-80 50 3 48 11 72 14
V251-441-403-50 59 18 W 48 13 93 26
V252-341-003-50 17 2 65 7 93 40
V301-260-004-00 93 10 69 8 94 17
V301-260-005-00 93 22 75 10 : 94 31
93 36 | V304-260-012-00 59 10 | V401-160-008-00 1 11
94 13 | V304-260-014-00 39 17 5 11
94 27 | V304-260-016-00 66 13 10 19
V301-260-006-00 T 5 73 15 22 8
8 5 73 16 23 9
93 25 100 8 24 16
U [y USSP ’, ______________________________________________________________________________________
93 39 101 2 36 6
94 16 | V304-460-010-00 10 9 36 13
94 30 13 4 37 8
V304-260-008-00 16 4 14 4 37 21
16 10 | V304-460-012-00 29 5 38 8




196

1687-097-100-10
PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FiG. KEY
V401-160-008-00 38 21 | V401-160-012-00 86 5 | V411-260-008-00 35 5
39 13 86 19 35 12
67 17 87 5 37 22
69 3 87 19 38 22
12 27 100 19 39 3
76 12 100 21 47 26
98 21 | V401-160-014-00 59 17 48 26
99 21 | V401-160-016-00 44 13 49 15
110 14 66 14 57 12
V401-160-010-00 2 6 73 17 67 19
10 7 100 9 67 29
13 5 101 3 67 36
14 5| V401-160-020-00 55 4 68 4
18 5| V401-170-008-00 55 15 68 7
30 7 72 24 72 25
31 5 | V411-260-004-00 76 5 75 28
36 3 93 12 75 34
40 23 96 6 75 38
43 11 96 37 76 26
64 10 97 6 79 10
69 15 | Vv411-260-005-00 67 24 80 10
69 19 93 23 81 9
70 4 93 37 82 10
71 4 94 14 91 6
72 38 94 28 92 5
85 6 96 8 98 22
85 9 97 8 99 22
86 18 | V411-260-006-00 7 6 | V411-260-010-00 7 17
87 18 8 6 8 17
108 40 9 10 9 5
V401-160-012-00 29 6 16 16 18 4
‘ 40 34 76 20 40 22
55 6 79 14 53 5
56 3 80 14 86 27
56 7 93 27 87 27
60 5 93 41 109 47
60 40 94 18 | V411-260-012-00 40 35
61 15 94 32 | V411-260-016-00 73 18
61 24 | Vv411-260-008-00 1 12 100 10
61 38 1 27 101 4
64 15 16 12 | V411-260-018-00 20 7
73 9 20 11 | Vv411-260-020-00 37 3
73 41 33 5 38 3
74 4 34 5 100 13
85 11 34 12 | V411-260-022-00 47 15




197

1687-097-100-10
PART CODE F16. KEY PART CODE F16. KEY PART CODE F16. KEY
V411-260-022-00 48 15 | V523-101-002-40 18 6 | V654-430-363-00 26 13
V500-162~001-50 76 21 43 6 V682-200-000-60 110 11
79 11 44 3 | V682-200-001-00 20 4
80 11 60 4 22 5
V500-162-002-00 9 11 L 60 37 23 )
16 13 64 11 27 5
16 17 | V523-101-004-00 30 8 28 5
20 12 31 6 30 18
33 6 | V580-140-302-50 110 24 31 16
34 V580-140-501-60 43 13 | V682-200-001-90 46 4
34 13 | V580-140-502-00 68 2 46 9
35 6 75 26 V704-140-010-00 20 13
35 13 75 31 V704-140-015-00 37 12
47 27 | V580-140-502-50 58 14 38 12
48 27 | V580-140-603-20 18 7 54 4
49 16 33 2 | V704-140-017-00 53 11
53 44 34 2 53 17
67 20 35 2 | V704-140-018-00 20 8
67 23 | v600-110-600-40 21 5 34 10
67 30 | V600-110-600-60 18 9 35 10
67 37 19 11 V704-140~020-00 19 6
68 5 | V600-110-601-00 25 3 19 19
68 8 26 3 37 4
V500-162-002-50 53 4 58 17 38 4
V500-162-501-50 79 13 | V600-110-601-10 42 11 57 2
-80 13 58 16 | V704-140-022-00 45 5
V500-162~502-00 39 4 | V600-110-620-50 30 12 45 8
75 29 31 10 47 16
75 35 | V600-110-620-60 30 11 47 29
75 39 31 ) 48 16
V500-162-502-50 9 7 60 33 48 29
V500-163-002-00 61 14 | V600-110-620-70 42 17 | V704-140-025-00 109 37
61 23 60 34 | V704-140-035-00 25 10
61 29 | V600-110-620-90 44 9 ' 34 16
61 34 | V600-110-630-50 25 2 35 16
73 20 | V600-110-630-60 60 8 42 20
¥500-163-003-00 100 14 | V600-110-630-170 42 18 44 6
V500-163-003-50 65 2 44 7| V705-140-015-00 40 16
V511-100-895-00 47 9 | V600-110-690-90 60 13 | V705-140-021-00 64 20
48 9 [ V600-110-691-10 60 14 | V705-140-024-00 110 17
V¥511~101~006~00 75 6 [ V600-130-600-30 53 8 | V705-140-030-00 108 26
V523-100-801-60 42 9 53 14 | V705-140-052-00 58 8
V523-101-002-40 12 6 | V653-318-241-20 54 12 60 19
12 9 | V653-420-261-60 41 7 60 24
17 6 | V653-616-221-20 54 7 | V706-140-040-00 58 19




198

1687-097-100-10
PART CODE FI1G. KEY PART CODE F1G. KEY PART CODE FIG. KEY
V706-140-045-00 60 15 | V720-111-900-60 55 13 | V723-102-007-00 109 4
66 5 T2 22 | V123-102-007-10 109 5
V706-140-050-00 66 6 | V720-111-900-90 64 17 | V730-101-200-90 64 18
V706-140-055-00 58 18 | V720-112-401-10 109 12 | V730-101~601-20 109 15
V707-140-062-00 24 3 | V720-112-401-20 64 25 | V730-101-801-40 109 9
30 15 67 9 | V7142-112-220-40 67 32
31 13 12 34 67 34
109 50 12 45 67 39
V707-140-068-00 60 16 110 21 | V742-116-240-40 54 5
V707-140-072-00 24 4 | V720-112-401-40 64 23 | V744-114-280-170 55 10
42 19 64 28 12 19
60 9 67 12 | V744-120-350-70 12 3
V707-140-080-00 24 2 69 16 12 14
43 3 12 40 19 2
V707-140-085-00 44 10 12 44 | V744-135-500-80 11 3
V707-140-090-00 42 15 109 11 | V744-135-621-00 30 14
V720-101-900-70 67 28 110 27 | V744-140-621-10 25 9
V720-101-800-80 108 41 | V720-112-401-80 55 24 26 9
V720-102-401-00 5 4 64 26 | V760-150-000-00 13 10
27 2 109 14 47 17
28 2 | V720-112-402-00 55 28 48 17
V720-102-401-20 55 37 55 34 | V761-150-000-00 59 14
109 13 64 22 75 7
V720-102-401-40 20 9 12 31 | V762-150-000-00 23 2
22 2 12 42 | V763-150-000-00 13 8
23 3 | V720-112-402-20 55 12 14 8
30 25 12 21 16 5
31 23 | V720-115-706-50 67 2 59 15
109 8 | V721-103-103-50 72 4 75 8
V720~-102-401-80 40 11 | V721-103-104-50 12 2 | V780-140-000-2T 67 10
40 27 72 5 108 47
45 6 108 9 | V781-160-000-6B 31 T
46 12 | V721-103-106-00 10 23 | V782-160-000-2T 64 29
54 13 | V721-103-106-50 109 6 [ V782-160-000-4B 59 4
V720-102-402-00 40 20 | V721-103-107-00 59 60 20
40 40 | V721-103-110-00 60 2 60 25
12 12 | V721-113-105-00 55 11 | V782-160-000-6T 30 9
V720-103-502-40 40 8 ‘ 72 20 70 17
40 38 | V7121-113-107-00 64 27 71 18
V720~103-502-80 40 3 | Vv723-102-002-50 27 8 | V782-160-000-8B 24 11
V720-103-503-10 55 38 28 8 | V883-000-061-40 62 3
V720-103-503-40 57 7 108 6 62 T
V720-103-503-80 59 13 108 22 | V889-000-092-20 52 3
V720-103-504-40 5 8 | V723-102-003-40 57 5 52 7
18 12 | V723-102-006-170 109 10 | V920-550-801-00 107 5




199

1687-097-100-10

PART CODE F16. KEY PART CODE FIG. KEY PART CODE F16. KEY

V920-551-201-40 | 107 6 | 1404-312-006-00 | 49 14 | 1421-502-002-00 | 73 25

V920-551-301-70 | 107 7| 1404-402-001-00 | 61 17 410

v920-551-902-20 | 107 8 el 20 100 4

¥920-552-402-70 | 107 9 61 27 | 1421-507-014-00 | 83 7

v936-150-015-00 | 107 3 61 32 84 7

v999-200-003-00 | 50 4 | 1404-402-002-00 | 61 18 | 1421-507-015-00 | 77 10

50 8 61 21 | 1421-602-005-10 | 18 3

51 4| 1404-402-005-00 | 61 19 | 1421-602-008-00 | 78 16

51 8 61 22 | 1421-906-001-00 (107 1

52 4 61 30 | 1424-101-203-00 1 23

52 8 |61 35| 142010120000 12

62 4 | 1404-503-006-00 | 55 16 | 1425-621-004-00 | 86 30

62 8 229 87 30

63 4| 1414-312-002-00 | 15 2 89 20

63 8 | 1415-102-007-00 5 3 98 14

W296-204-007-40 | 76 4| 1415-102-008-00 5 5 98 24

1302-225-003-00 | 22 4| 1415-102-009-00 5 6 99 14

23 5 | 1415-102-011-00 5 9 99 24

27 4| 1415-120-006-00 | 75 32 | 1426-406-203-00 | 53 10

28 4| 1415-121-009-00 | 10 18 | 1426-426-321-00 (108 46

30 17 | 1415-312-500-00 | 47 20 | 1426-506-002-00 | 55 33

31 15 48 20 | 1426-621-018-00 | 79 9

1326-706-002-10 | 55 19 | 1415-312-600-00 | 47 21 80 9

2 39 48 21 | 1427-111-229-00 3 13

1342-402-006-00 | 98 10 | 1415-505-006-00 | 67 3| 1427-120-002-00 | 10 8

98 26| 1415-505-014-00 W 55 23 43 5

99 10| 1416-621-037-00 6 4 59 20

99 26 | 1419-101-010-00 3 6 60 21

1376-402-003-00 | 39 5 4 3 60 26

98 13| 1421-134-019-00 | 25 4| 1427-201-016-00 | 24 17
____________________________________________ L e

98 23 57 3 30 1

99 13| 1421-201-003-00 | 60 18 30 2

99 23 60 23 | 1427-312-230-00 | 47 22

1386-241-002-00 | 51 3| 1421-400-054-10 | 61 26 48 22

51 7| 1421-400-055-00 l 61 31 | 1427-431-003-00 | 73 37
___________________________ L S A A

63 3| 1421-403-001-00 | 61 11 87 9

63 7 61 36 | 1427-432-016-00 | 58 7

1395-710-004-00 | 37 13 | 1421-403-002-00 | 61 12 | 1427-601-001-1C | 49 11

38 13 61 37 | 1427-621-012-00 | 81 4

1401-906-005-00 | 107 2 | 1421-403-003-00 | 61 28 81 11

1402-511-600-00 | 73 24 ler 82 4

73 35 | 1421-433-004-00 | 13 7 82 12

1404-117-008-00 9 4 14 7| 1427-934-013-00 105 11

1404-312-006-00 | 47 25 | 1421-502-002-00 | 29 8 | 1427-941-016-00 |104 11
48 25 73 10 | 1429-406-205-00 | 53  16A




200

1687-097-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1432-242-001-00 16 11| 1444-621-311-00 96 10 | 1518-903-007-00 70 22
1432-242-004-00 15 24 97 10 71 24
1432-406-007-00 53 16 | 1444-621-312-00 96 11 | 1524-122-001-00 16 2
1432-616-002-00 13 9 97 11 417 18
14 9 | 1444-621-313-00 96 12 48 18
1432-621-006-10 96 28 97 12 | 1527-604-002-00 6 12
97 28 | 1444-621-320-00 96 13 76 25
1432-651-028-00 81 7 97 13 78 15
82 5| 1480-122-001-10 15 3 81 8
82 8 | 1480-212-004-10 30 13 82 9
1432-665-014-00 81 3 31 11 38 15
81 10 | 1480-434-011-10 60 32 . 89 15
82 3| 1480-503-200-00 66 10 | 1544-104-205-00 3 2
82 11| 1480-601-005-00 38 3 | 1544-120-008-10 10 10
1435-120-002-20 18 2 39 3 64 33
19 4 | 1488-247-250-00 29 7 | 1544-123-005-00 16 15
1435-120-002-30 18 2A 1488-510-005-10 T2 7 | 1544-215-004-00 39 9
1435-905-008-10 102 12 T2 8 | 1544-304-007-00 42 8
103 13 | 1488-621-220-10 96 5 | 1544-623-001-00 96 14
1436-122~011-00 68 3 97 5 97 15
1442-313-200-10 49 1] 1507-307-003-00 20 3 | 1544-623-232-00 96 15
1442-313-202-00 49 2 | 1509-317-341-00 50 2 97 16
1442-313-203-00 49 5 50 6 | 1544~623-233-00 96 16
1444-102-202-00 5 2 | 1509-317-342-00 50 3 97 17
1444-102-204-00 5 7 50 T | 1544-623-234-00 96 17
1444-122-002-00 16 8 | 1509-535-002-00 75 4 97 18
1444-122-230-10 16 6 | 1509-535-003-10 75 5 | 1544-623-235-00 96 18
1444-314-004-10 44 5 | 1509-535-009-00 75 3 97 19
1444-314-009-10 24 12 | 1509-623-001-00 96 1| 1545-623-003-00 98 37
: 30 28 | 1510-103-201-00 4 2 99 37
31 26 | 1510-103-250-00 3 5 | 1550-112-002-00 7 8
1444-328-272-00 49 4 | 1513-408-217-00 108 17 8 8
1444-328-273-00 49 3 | 1518-306-203-00 55 21 | 1550-307-005-00 44 11
1444-406-005-00 13 6 59 3 | 1550-403-210-00 61 5
14 6 | 1518-313-109-00 34 8 | 1550-403-220-00 61 8
1444-408-007-00 95 30 | 1518-407-240-00 55 20 | 1550-408-211-00 108 38
1444-408-312-00 108 16 | 1518-432-250-00 59 2 | 1550-408-212-00 108 39
1444-410-002-10 97 9 ( 1518-621-007-00 96 32 | 1550-408-213-00 108 42
1444-411-012-00 58 5 97 32 | 1550-408-218-00 108 44
1444-411-013-00 58 6 | 1518-621-240-00 96 34 | 1550-408-219-00 108 45
1444-501-004-10 66 2 97 34 | 1550-408-302-00 108 21
1444-503-001-20 67 1 1518-621-320-00 96 27 108 32
1444-514-230-00 73 14 97 27 | 1550-408-322-00 108 11
1444-601-015-00 76 24 | 1518-903-006-00 70 21 | 1550-408-323-00 108 13
17 4 71 23 | 1550-408-324-00 108 15




201

1687-097-100-10

PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FIG. KEY
1550-408-325-00 108 14 | 1560-666-212-00 99 17 | 1590-441-210-00 62 5
1550-408-326-00 108 18 | 1560-695-015-00 98 11 1593-112-002-50 T 3
1550-408-352-00 108 28 99 11 8 3
1550-408-353-00 108 29 | 1560-695-021-00 36 8 | 1593-623-203-00 98 33
1550-514-290-00 73 23 | 1560-695-022-00 36 9 99 33
1560-102-003-20 5 15 | 1560-702-102-10 100 17 | 1593-623-503-00 98 7
1560-103-261-00 3 4 | 1561-121-212-40 10 15 99 7
1560-104-006-60 1 20 | 1564-263-006-00 12 2 | 1594-105-001-00 2 4
1560-104-010-40 1 22 19 3 | 1594-121-210-10 10 13
1560-132-007-30 16 9 19 5 | 1594-121-211-00 10 14
36 10 | 1564-560-005-00 317 19 | 1594-218-001-00 26 2

47 23 38 19 | 1594-221-001-00 60 11

48 23 | 1564-630-012-00 83 2 60 29

1560-208-018-40 19 13 84 2 | 1594-515-200-20 40 18
41 3 | 1565-601-005-10 76 23 | 1594-520-240-00 73 28

1560-265-002-10 22 3 | 1566-525-101-00 86 29 | 1594-652-200-10 91 T
23 4 87 29 | 1594-652-220-00 91 8

1560-314-001-00 45 10 | 1566-701-102-00 86 14 | 1594-654-261-10 93 47
1560-314-291-00 10 2 87 14 94 38
1560-401-004-40 78 4 | 1568-525-300-10 73 22 | 1594-654-281-00 93 2
1560~-437-341-00 62 2 | 1568-731-103-00 30 22 93 6
62 6 31 20 | 1594-715-002-00 86 8

1560-501-202-00 64 3| 1572-103-250-00 3 3 87 8
1560-507-007-00 65 3 1572-103-260-00 4 1| 1594-904-025-00 104 13
1560-515-004-40 T2 28 | 1575-105-001-00 5 16 105 14
1560-5156-272-00 40 19 | 1575-511-001-00 66 12 106 14
1560-522-007-40 75 12 | 1575-623-007-00 98 30 | 1599-782-106-10 6 16
1560-522-008-30 75 317 99 30 | 1600-112-231-00 7 9
1560-522-009-30 75 36 | 1575-623-010-00 98 32 7 12
1560-525-001-40 73 11 99 32 8 9
1560-525-290-10 13 21 | 1575-623-210-00 96 4 8 12
1560-630-021-50 98 40 97 4 1 1600-112-232-00 7 10
99 40 | 1575-623-211-00 97 14 T 13

1560-658-202-00 95 12 | 1576-408-002-00 55 25 8 10
1560-658-282-40 95 17 | 1581-621-290-00 98 18 8 13
95 19 99 18 | 1600-117-002-00 9 3
1560-664-252-00 96 22 | 1584-522-001-00 70 18 | 1600-123-210-10 16 TA
1560~664-253-00 96 23 71 20 | 1600-211-052-00 12 13
1560-664-264-00 98 8 | 1588-~112-002-10 7 11 | 1600-240-550-10 31 18
98 34 11 38 18

99 8 | 1588-408-232-00 108 31 1600-243-051-00 40 28

99 34 | 1588-501-002-00 64 2 | 1600-243-055-10 40 14

1560-666-212-00 98 3 | 1588-502-003-00 66 4 | 1600-243-056-10 40 13
98 17 | 1580-120-210-00 10 16 | 1600-243-057-10 40 15

99 3 | 1590-441-210-00 62 1| 1600-406-003-00 54 11




202

1687-097-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1600-502-003-00 66 7| 1600-623-210-00 97 25 | 1614-111-210-00 6 3
1600-515-001-00 73 36 | 1600-623-220-00 96 26 | 1614-112-003-00 7 4
1600-515-210-10 73 32 97 26 | 1614-117-001-00 9 2
1600-515-230-10 73 33 | 1600-624-004-00 98 9 | 1614-120-002-00 10 20
1600-515-240-00 73 34 99 9 | 1614-120-005-00 10 11
1600-619-001-10 91 3 | 1600-624-201-00 98 38 | 1614-120-240-10 10 1
92 2 99 38 | 1614-135-210-00 16 7
1600-622-003-00 93 19 | 1600-624-202-00 98 39 | 1614-203-005-00 19 18
93 33 99 39 | 1614-203-014-00 21 9
94 10 | 1600-902-002-10 102 8 | 1614-205-015-00 19 9
94 24 103 9 41 5
1600-622-232-00 93 3| 1600-902-023-00 106 10 | 1614-208-002-00 19 8
93 7| 1600-904-051-00 102 11| 1614-208-003-00 26 10
93 17 103 12 | 1614-216-003-00 20 6
93 31 | 1602-310-202-00 46 5 | 1614-222-007-00 21
94 8 46 10 | 1614-241-003-00 24 14
94 22 | 1602-317-231-00 51 2 [ 1614-241-004-00 24 10
1600-622-233-00 93 4 51 6 | 1614-261-003-00 39 8
93 8 | 1602-322-003-00 25 8 | 1614-262-003-00 32 2
93 46 26 8 32 6
1600-622-251-00 93 16 | 1602-441-201-00 63 2 32 10
93 30 63 6 35 17
94 7| 1602-902-061-00 102 13 69 11
94 21 103 14 | 1614-262-006-00 32 3
1600-622-252-00 93 18 | 1603-322-003-00 30 21 32 7
93 32 31 19 32 11
94 9 1 1608~207-014-00 38 5 34 20
94 23 | 1612-105-002-00 9 23 69 12
1600-622-260-00 93 15 | 1612-531-003-00 33 9 70 13
94 6 34 117 71 13
1600-622-280-00 93 29 70 12 | 1614-263-003-00 33 4
94 20 71 14 | 1614-263-200-10 33 1
1600-622-291-00 93 45 | 1614-102-011-00 1 3 | 1614-301-001-00 41 4
1600-622-300-00 93 44 | 1614-102-213-00 1 5 | 1614-308-002-00 45 3
1600-622-321-00 93 20 { 1614-102~214-00 1 6 | 1614-308-003-00 45 2
93 34 | 1614-103-210-00 2 2 | 1614-308-004-10 45 4
94 11 | 1614-104-001-00 3 7| 1614-310-201-00 46 1
94 25 | 1614-105-003-00 5 17 | 1614-310-201-10 46 1A
1600-622-360-00 93 1| 1614~105-200-00 5 1| 1614-310-203-00 46 3
1600-622-380-00 93 5| 1614-105-240-00 5 21 46 8
1600~-623-002-00 96 19 | 1614-111-001-20 6 9 | 1614-310-211-00 46 6
97 20 | 1614-111-002-10 6 10 | 1614~310-211-10 46 64
1600~-623-200-00 96 24 | 1614-111-003-10 6 11 | 1614-310-220-00 46 11
97 24 | 1614-111-004-10 6 13 | 1614-310-220-10 46 11A
1600-623-210-00 96 25 | 1614-111-005-00 6 15 | 1614-401-003-00 53 19




203

1687-097-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
1614-402-002-00 54 8 | 1614-434-008-10 60 28 1614-603-021-00 18
1614-402-003-00 54 9 | 1614-434-011-10 60 31 1614-603-022-00 78
1614-402-004-00 54 10 | 1614-434-012-00 60 36 1614-603-201-10 78 12
1614-402-007-00 54 6 | 1614-434-013-00 60 35 1614-603-202-00 78 13
1614-407-201-00 55 2 | 1614-436-202-00 61 2 | 1614-604-005-00 79 6
1614-407-210-10 55 1 61 6 80 6
1614-407-210-20 55 1A 61 9 1614-604-006-00 79 15
1614-407-211-00 108 33 | 1614-436-203-00 61 3 80 15
1614-407-212-00 108 34 61 7| 1614-604-220-00 79 3
1614-407-213-00 108 35 61 10 80 3
1614-407-214-00 108 36 | 1614~501-003-10 69 13 1614-604-230-00 79 4
1614-407-215-00 108 37 69 17 80 4
1614-407-216-00 108 43 | 1614-501-015-10 64 30 1614-604-240-00 79 7
1614-407-260-00 55 36 | 1614-501-016-00 64 4 80 7
1614-407-320-00 108 1] 1614-501-230-00 65 1 1614-604-260-00 79 12
1614-407-322-00 108 2 | 1614-503-003-00 67 40 80 12
1614-407-323-00 108 3 | 1614-503-005-00 67 22 | 1614-608-220-00 83 6
1614-407-324-00 108 4] 1614-503-006-00 67 41 84 6

108 20 | 1614-503-270-10 67 25 1614-626-400-00 85 12
1614-407-325-00 108 5 1614-503-280-00 67 26 1614-630-002-00 88 18
1614-407-330-00 108 7| 1614-503-290-00 67 31 89 18
1614-407-331-00 108 8 | 1614-503-300-10 67 33 | 1614-630-007-00 88 6
1614-407-340-10 108 10 | 1614-503-310-00 67 35 89 6
1614-407-341-00 108 12 | 1614-503-320-00 67 38 | 1614-630-008-00 88 7
1614-407-350-00 108 19 | 1614-505-002-00 69 5 89 7
1614-407-360-00 108 23 | 1614-505-003-00 69 6 | 1614-670-001-00 95 22
1614-407-362-00 108 24 | 1614-505-004-00 69 7 | 1614-670-001-10 95 224
1614-407-363-00 108 25 | 1614-508-002-10 T2 36 1614-670-201-00 95 8
1614-407-370-00 108 27 | 1614-514-340-00 73 3 1614-670-202-00 95 20
1614-407-380-00 108 30 [ 1614-531-002-00 75 16 | 1614-670-240-00 95 7
1614-432-001-00 58 4| 1614-531-003-00 75 18 | 1614-670-250-00 95 9
1614-432-002-00 58 9 1614-531-004-00 75 17 | 1614-670-260-00 95 10
1614-432-003-00 58 10 | 1614-531-013-00 75 19 | 1614-670-270-00 95 15
1614-432-004-00 58 11| 1614-601-001-00 76 8 | 1614-670-281-00 95 18
1614-432-005-00 58 12 | 1614-601-004-10 76 11 1 1614-680-250-00 96 21
1614-432-006-00 58 13 | 1614-601-006-00 76 14 | 1614-690-002-00 98 12
1614-432-210-10 58 2] 1614-601-013-00 6 17 99 12
1614-433-002-00 59 8 | 1614-601-031-00 76 10 1614-690-202-00 98 2
1614-433-202-00 59 7| 1614-601-230-00 16 16 99 2
1614-433-212-00 59 12 | 1614-602-001-00 11 1| 1614-690-212-00 98 16
1614-434-001-00 60 1| 1614-602-002-00 71 2 99 16
1614-434-002-10 60 7| 1614-603-001-20 18 1 1614-690-233-00 98 29
1614-434-003-10 60 10 | 1614-603-008-00 78 14 99 29
1614-434-004-00 60 12 | 1614-603-017-00 18 11 | 1614-702-053-00 100 7
1614-434-007-00 60 27 | 1614-603-018-00 78 3 1614-702-550-00 100




204

1687-097-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1614-702-551-00 100 5 | 1617-304-002-00 42 3 1617-630-200-00 89 1
1614-702-552-00 100 6 | 1617-304-003-00 42 4 | 1617-631-001-00 90 1
1614-702-560-00 100 3 1617-304-004-00 42 5 1617-690-220-00 98 19
1614~901-001-00 102 1| 1617-304-006-00 42 7 99 19
103 1 1617-304-008-00 42 12 | 1617-722-212-00 83 5
1614-903-003-00 102 5 1617-304-009-00 42 13 84 5
1615-317-210-00 52 1| 1617-304-011-00 42 14 | 1617-901-002-00 102 2
52 5| 1617-304-012-00 42 16 103 3
1615-431-001-00 57 1 1617-304-018-00 42 6 1617-901-003-00 102 3
1615-431-200-00 57 4| 1617-306-009-00 43 12 103 4
1616-433-001-10 59 1 1617-307-001-00 44 1 1620-111-004-00 6 8
1616-435-001-00 60 41 | 1617-307-002-00 44 4 | 1620-117-200-00 9 1
1616-435-002-00 60 42 | 1617-307-003-00 44 8 1620-117-210-00 9 9
1616-436-200-00 61 1 1617-308-001-00 45 1 1620-125-051-00 11 1
1617-102-001-10 1 13 | 1617-310-201-00 46 2 1620-126-002-00 12 10
1617-102-002-10 1 16 46 7| 1620-127-051-00 12 1
1617-102-003-00 1 7| 1617-310-201-10 46 24| 1620-127-052-00 12 4
1617-102-004-00 1 28 46 7A| 1620-127-053-00 12 7
1617-102-005-00 1 19 | 1617-312-001-00 47 28 | 1620-128-002-00 12 12
1617-102-006-00 1 24 48 28 | 1620-135-200-10 16 1
1617-102-007-00 1 29 | 1617-407-200-10 55 17 | 1620-201-052-00 21 12
1617-102-202-10 1 2| 1617-407-220-10 55 27 1620-202-517-00 109 35
1617-103-200-00 2 1 1617-407-230-00 55 32 | 1620-202-518-00 109 36
1617-104-001-10 3 8 | 1617-434-001-00 60 30 1620-202-519-00 109 46
1617-104-002-00 3 10 | 1617-501-004-10 65 6 1620-202-524-00 109 49
1617-104-210-00 3 12 | 1617-502-001-00 66 1 1620-202-525-00 109 39
1617-208-002-00 19 12 | 1617-502-001-10 66 1A| 1620-202-527-00 109 41
1617-216-250-00 20 5 1617-502-002-00 66 3 | 1620-202-528-00 109 7
1617-216-250-10 20 5A[ 1617-502-004-00 66 9 1620-202-531-00 109 43
1617-221-001-10 21 1 1617-503-001-00 67 13 1620-202-533-00 109 59
1617-221-002-00 21 2 | 1617-503-002-00 67 16 1620-202-534-00 109 52
1617-221-004-00 21 4| 1617-503-003-00 67 18 | 1620-202-535-00 109 53
1617-221-005-00 21 7| 1617-503-210-00 67 21 1620-202-536-00 109 42
1617-241-003-00 24 9| 1617-514-270-00 73 39 | 1620-202-537-00 109 54
1617-244-004-00 11 2 | 1617-514-290-00 73 13 | 1620-203-051-00 18 8
{ 25 7] 1617-601-001-00 76 6 | 1620-203-052-00 18 10
26 7 76 9 | 1620-221-051-00 21 8
1617-245-200-10 21 6 1617-601-002-00 76 7 | 1620-225-200-00 22 1
1617-245-200-20 21 6A( 1617-601-210-20 76 1 1620-251-200-00 29 1
28 6 1617-601-211-20 76 2 | 1620-255-201-00 30 3
1617-262-210~10 32 1 1617-691-212-20 76 3 31 1
1617-263-200-00 33 7| 1617-604-200-20 79 1 1620-255-202-00 30 4
1617-264-200-00 32 9 1617-604-240-00 79 8 31 2
1617-301-002-00 41 6 80 8 | 1620-255-204-10 30 10
1617-304-001-00 42 1 1617-630-200-00 88 1 1620-255-205-00 30 16




205

1687-097-100-10

PART CODE F16. KEY PART CODE F16. KEY PART CODE F16. KEY
1620-255-206-00 | 30 19 | 1620-313-004-00 | 49 13 | 1620-626-210-20 | 86 20
1620-255-207-00 | 30 20 | 1620-313-210-20 | 49 7 81 20

31 18| 1620-401-001-10 | 53 15 | 1620-626-230-10 | 86 25
1620-255-208-00 | 30 26 | 1620-401-200-00 | 53 12 81 25
31 24 | 1620-401-220-00 | 53 7| 1620-626-320-00 | 87 1
1620-255-220-00 | 30 24 53 13 | 1620-626-320-10 | 86 1
31 22| 1620-402-001-00 | 54 3 | 1620-626-350-00 | 86 2
1620-262-001-10 | 69 9 | 1620-407-200-00 | 55 22 87 2
1620-263-001-00 | 33 8 | 1620-410-001-00 | 56 5 | 1620-626-500-10 | 86 21
1620-265-013-10 | 34 18 | 1620-410-001-10 | 56 54 81 21
1620-265-300-00 | 34 1| 1620-410-002-00 | 56 4| 1620-626-600-00 | 86 28
35 1| 1620-431-200-00 | 57 6 81 28
1620-265-320-00 | 34 14 | 1620-432-200-00 | 58 1| 1620-630-006-00 | 88 10
35 14| 1620-433-200-00 | 59 6 89 10
1620-265-330-00 | 34 7| 1620-433-210-00 | 59 11 | 1620-630-007-00 | 88 11
1620-271-550-00 | 36 4| 1620-434-001-00 | 60 17 89 11
1620-271-560-00 | 36 7| 1620-434-002-00 | 60 22 | 1620-630-008-00 | 88 16
1620-272-051-00 | 37 5 | 1620-504-001-00 | 68 6 89 16
31 9 | 1620-507-006-00 | 70 8 | 1620-630-051-10 | 88 13
38 g 71 g 89 13
1620-272-052-10 | 39 1| 1620-507-450-10 | 70 14 | 1620-630-052-10 | 88 14
1620-272-053-00 | 37 11 1 15 89 14
38 11| 1620-507-460-00 | 70 16 | 1620-630-053-00 | 88 4
1620-272-520-00 | 39 10 119 89 4
1620-272-530-10 | 39 11 | 1620-508-230-00 | 72 1| 1620-630-210-10 | 88 8
1620-272-570-00 | 37 6 | 1620-508-240-10 | 72 3 89 8
1620-272-580-00 | 37 10 | 1620-514-005-00 | 73 26 | 1620-630-220-10 | 88 g
38 10 | 1620-514-200-00 | 73 1 89 g
1620-272-590-10 | 37 14 | 1620-514-210-00 | 73 2 | 1620-630-300-10 | 88 22
38 14 | 1620-514-280-00 | 73 30 89 23
1620-272-600-00 | 39 6 | 1620-601-001-00 | 76 22 | 1620-630-500-20 | 89 17
1620-273-011-00 | 40 26 | 1620-602-001-10 | 77 5 | 1620-630-500-30 | 89  17A
1620-273-051-00 | 40 12 | 1620-602-003-00 | 77 7| 1620-660-001-00 | 93 13
1620-273-052-10 | 40 39 | 1620-602-210-00 | 77 8 | 1620-670-200-00 | 95 1
1620-273-055-00 | 40 30 | 1620-606-200-10 | 81 1| 1620-670-200-10 | 95 1A
1620-273-056-00 | 40 32 82 1| 1620-670-210-00 | 95 2
1620-273-570-00 | 40 1| 1620-606-210-10 | 81 5 | 1620-670-210-10 | 95 2
1620-309-001-00 | 45 g 82 6 | 1620-680-003-00 | 96 29
1620-312-240-00 | 47 6| 1620-608-210-00 | 83 3 91 29
48 6 84 3| 1620-680-210-00 | 96 31
1620-312-260-00 | 47 7| 1620-608-500-10 | 83 1 97 31
48 7| 1620-611-210-00 | 85 1| 1620-690-240-00 | 98 36
1620-313-001-10 | 49 9 | 1620-625-500-00 | 85 3 99 36
1620-313-002-10 | 43 10 | 1620-625-510-00 | 85 4| 1620-690-300-00 | 98 1
1620-313-004-00 | 39 2| 1620-626-001-10 | 87 11 99 1




206

1687-097-100-10

PART CODE

PART CODE

PART CODE

1620-690-310-10
1620-690-320-10
1620-690-330-00

1620-690-333-00

1620-690-340-00
1620-702-200-00
1620-702-210-00
1620-702-250-00
1620-702-260-00
1620-901-007-00

1620-903-002-10
1620-903-003-00

1620-903-004-10

1620-904-006-00
1620-904-007-00
1620-904-008-00
1620-904-011-00

- 1620-904-011-10
1622-102-500-00
1622-102-520-00
1622-104-200~00
1622-111-200~-10
1622-112-210-00

1622-130-510-00
1622-201-051-10
1622-202-500-00
1622-202-500-10
1622-202-501-00
1622-202-502-00
1622-202-503-00
1622-202-504-00
1622-202-505-00
1622-202-506-00
1622-202-507-00
1622-202-507-10
1622-202-508-00
1622-202-509-00
1622-202-511-00

FIG. KEY
98 15
98 25
98 28
99 28
98 31
98 31
98 6
100 15
100 16
100 1
100 11
102 4
103 5
102 7
102 9
103 10
102 10
103 11
104 12
105 13
106 13
102 15
103 16
103 16A
1 1
1 4
3 1
6 1
7 15
8 15
14 1
17 1
18 1
18 14
108 20
109 21
109 22
109 23
109 24
109 25
109 26
109 264
109 27
109 28
109 29

1622-202-512-00
1622-202-513-00
1622-202-514-00
1622-202-515-00
1622-202-516-00
1622-202-517-00
1622-202-518-00
1622-202-519-00
1622-202-521-00
1622-202-522-00
1622-202-523-00
1622-202-540-00
1622-202-550-00
1622-202-560-00
1622-202-570-00
1622-208-051-00
1622-208-052-10
1622-208-053-00
1622-208-054-00
1622-208-055-00
1622-208-056-00
1622-208-057-00
1622-216-052-00
1622-216-053-10
1622-216-500-00

1622-221-051-00
1622-241-001~20
1622-241-001-30
1622-241-001-40
1622-241-001-50
-~ 1622-243-001-10
1622-244-001-10
1622-244-002-00
1622-245-001-00
1622-245-002-00
1622-263-200-00
1622-264-210-00
1622-265-011-00

1622-265-012-00

1622-271-540-00
1622-272-520-00
1622-273-500-00
1622-273-510-00

FIG. KEY
108 30
108 31
108 32
109 33
108 34
108 1
109 2
109 3
109 40
108 44
108 51
108 16
109 117
109 18
109 19

19 7

19 1

19 14

19 117

19 10

19 16

19 15

20 1

20 2

20 10

21

24 1

24 1A

24 1B

24 1C

25

25

25 11

217

27 3

33 11

32 13

34 4

35 4

34 11

35 11

36 1

37 1

40 2

40 7

1622-273-520-10
1622-273-540-10
1622-2173-550-10
1622-273-620-10
1622-273-630-00
1622-301-500-00
1622-309-200-00
1622-312-200-~10
1622-312-210-20
1622-312-210-30

1622-317-270-00
1622-317-311-00

1622-402-200-00
1622-402-210-00
1622-410-200-10
1622-436-211-00

1622-437-260-00

1622-501-001-00
1622-504-200-00
1622-505-200-00
1622-505-210-00
1622-507-200-00
1622-507-210-00
1622-507-410-10

1622-507-420-10
1622-508-220-00
1622-508-230-00
1622-508-240-10
1622-508-250-00
1622-514-230-00
1622-514-500-00
1622-514-502-00
1622-514-510-00
1622-535-001-00
1622-535-002-00
1622~535-003~00
1622-535-004-00
1622-535-200-00
1622-535-230-00
1622-535-240-00

FIG. KEY
40 10
40 36
40 25
40 29
40 9
41 1
45 1
48 1
48 2
48 24
51 1
51 5
52 2
52 6
54 1
54 15
56

61 4
61 25
63 1
63 5
64 12
68 1
69 1
69 4
70 1
71 1
70 5
71 5
71 6
72 30
72 43
12 10
72 11
73 31
73 3A
73 6
73

75 22
75 33
75 11
75 27
5 1
75 14
5 15




207

1687-097-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F16. KEY
1622-535-250-00 | 75 25 | 1640-525-001-00 | 73 27 | 1640-903-019-10 |105 12
1622-535-260-00 | 75 30 | 1640-530-003-00 | 70 15 | 1640-903-023-00 |106 15
1622-535-300-00 | 75 2 : 71 16 | 1640-903-025-00 |106 16
1622-625-001-00 | 85 7| 1640-530-007-00 | 70 23 | 1640-903-025-10 |106  16A
86 15 71 25 | 1640-903-026-00 | 106 2
87 15 | 1640-530-009-00 | 71 17 | 1640-903-027-00 | 106 3
1622-626-200-10 | 87 22 | 1640-530-260-00 [ 70 6 | 1640-903-028-00 [106 4
1622-626-210-10 | 87 23 71 7| 1640-903-029-00 | 106 5
1622-626-320-00 | 86 12 | 1640-530-600-00 | 70 2 | 1640-903-031-00 | 106 7
87 12 71 2 | 1640-903-032-00 | 106 6
______________________________________________________________________ Y U EOE
1622-626-330-00 | 86 13 | 1640-530-610-00 | 110 1| 1640-903-033-00  [106 8
87 13| 1640-530-613-00 | 110 2 | 1640-903-035-00 | 106 9
1622-702-200-00 | 101 1| 1640-530-614-00 |110 3| 1640-903-036-00 [106 11
1622-903-003-10 | 102 14 | 1640-530-615-00 | 110 4| 1640-903-039-00 106 12
103 15 | 1640-530-622-00 | 110 8 | 1640-903-045-00 |104 15
1622-903-004-10 | 102 6 | 1640-530-623-00 | 110 9 | 1640-903-046-00 |105 16
103 7| 1640-530-624-00 |110 10 | 1640-903-047-00 |106 17
1636-112-200-00 7 1| 1640-530-625-00 |110 12 | 1640-904-005-10 [104 14
8 1| 1640-530-626-00 [110 13 | 1640-904-006-00  [104 2
1636-112-202-00 7 2 | 1640-530-628-00 [110 18 | 1640-904-007-00  |104 3
____________________________________________ S NN E N SR
8 2 | 1640-530-629-00 |110 19 | 1640-904-008-00 | 104 4
1636-271-006-00 | 39 15 | 1640-530-631-00 [110 22 | 1640-904-009-10  [104 5
1637-102-001-00 7 18| 1640-530-632-00 110 23 | 1640-904-011-00 | 104 6
8§ 18 | 1640-601-014-00 | 77 9 | 1640-904-012-00 | 104 8
1637-120-002-00 | 10 22 | 1640-604-012-00 | 83 4| 1640-904-013-00 | 104 7
1637-133-200-00 | 15 1 | s 4 | 1640-904-016-00 |104 10
1637-401-211-00 | 53 9 | 1640-619-200-00 | 91 1| 1640-904-019-00 {104 g
1637-520-001-00 | 74 8 | 1640-626-001-00 | 86 4 | 1640-904-022-00 |104 1
1637-520-200-10 | 74 1 86 10 | 1640-904-023-10 |105 1
1637-520-210-00 | T4 2 87 4| 1640-904-024-00 | 106 1
1637-520-220-00 | 74 12 87 10 | 1642-105-005-00 | 68 10
1637-690-260-00 | 98 42 100 18 | 1650-111-032-00 | 64 35
99 42 | 1640-658-322-00 | 95 3| 1650-209-005-00 | 12 11
1639-112~001-00 7 7| 1640-658-324-00 | 95 5 25 6
8 1640-658-325-00 | 95 6 | 1650-432-001-00 | 58 3
1639-317-230-00 | 50 1| 1640-903-005-10 [105 15 | 1656-214-006-00 | 26 12
50 5 | 1640-903-006-00 | 105 2 | 1672-301-002-00 | 42 8A
1639-401-200-00 | 53 6 | 1640-903-007-00 | 105 3| 1673-431-001-10 | 26 4
1639-520-003-00 | 29 2 | 1640-903-008-00 | 105 4 57 34
74 7| 1640-903-009-00 |105 - 5 | 1673-658-214-00 | 95 4
1640-111-001-00 6 14| 1640-903-011-00 | 105 6 | 1674-619-300-00 | 92 1
1640-111-200-00 6 6 | 1640-903-012-00 | 105 7| 1674-619-300-10 | 92 1A
1640~111-202-00 6 7| 1640-903-013-00 | 105 8 | 1674-652-200-00 | 92 6
1640-520-004-00 | 74 11 | 1640-903-015-00 | 105 9 | 1674-652-202-00 | 92 7
1640-520-005-00 | 74 9 | 1640-903-016-00 [105 10 | 1674-654-200-00 | 94 1




208

1687-097-100-10
PART CODE F1G. KEY PART CODE F16. KEY PART CODE F16. KEY
1674-654-211-00 94 2 | 1687-272-520-00 38 6 | 3650-270-214-00 95 16
1674-654-212-00 94 3 | 1687-312-500-00 47 1| 3650-741-002-00 16 14
1674-654-270-00 94 35 1687-312-510-00 47 2 | 3650-835-009-00 47 8
1674-654-271-00 94 36 1687-604-200-00 80 1 48 8
1674-654-272-00 94 37 1687-608-500-00 84 1| 3652-311-005-10 64 34
1674-664-200-00 97 1 1687-626-001-10 86 11 3653-108-005-00 34 15
1675-111-001-00 6 94| 1687-626-200-00 86 22 35 15
1675-203-003-00 19 4A| 1687-626-210-00 86 23 | 3653-311-055-00 64 34A
1675-312-051-00 47 3 | 1687-630-500-00 88 17 | 3656-271-001-00 96 38
48 3 1687-660-001-00 94 4 97 36
1675-501-004-00 64 32 | 1687-680-200-10 97 22 | 3656-271-310-00 5 12
1675-603-001-00 18 2 | 1687-690-200-00 99 15 | 3656-565-006-00 47 14
1675-670-230-00 95 15A 1687-690-210-00 99 25 48 14
1677-436-200-00 61 16 | 1687-690-220-00 99 6 [ 3659-221-223-00 49 12
1678-244-002-00 26 9A( 1687-901-001-00 103 2 | 3664-540-001-00 13 2
1678-244-003-00 25 64| 1687-903-001-00 103 8 14 2
26 6 | 2101-221-004-00 86 9 [ 3667-105-001-00 11 4
1678-306-001-00 43 1] 2130-601-018-00 10 11 | 3667-355-003-00 40 5
1678-306-002-00 43 2 11 12 | 3670-236-003-00 83 10
1678-501-004~00 64 31 | 2130-931-210-00 107 4 84 10
1678-501-200-10 64 1| 2144-419-022-00 34 9 [ 3670-703-008-00 317 2
1678-501-200-20 64 1A 35 9 | 3737-172-009-00 98 27
1678-630~210-00 88 20 | 2144-519-007-00 70 10 99 27
89 21 71 11 | 3737-172-011-00 96 33
1683-902-004-00 103 17 | 2157-301-220-00 53 1 97 33
1687-112-001-00 8 4 | 2157-301-222-00 53 2 | 3747-155-013-00 39 14
1687-120-001-00 10 21 | 2161-331-001-00 103 6 | 3756-361-002-00 75 41
1687-130-500-00 13 1| 2161-331-400-10 53 1A| 3768-112-001-00 47 19
1687-225-200-00 23 1| 2161-331-401-00 53 2A 48 19
1687-243-001-00 26 1] 2161-331-401-10 53 2B| 4101-102-038-00 78 6
1687-244-001-00 26 5 | 2500-801-027-00 103 18 | 4319-601-004-00 98 5
1687-244-002-00 26 11 ] 2502-221-236-00 217 7 99 3
1687-244-003-00 26 14 28 7| 7932-201-002-00 41 2
1687-245-001-00 28 1] 3256-702-004-00 83 8 | 7955-201-026-00 10 3
1687-245-002-00 28 3 84 8 43 4
1687-255-001-00 31 8 | 3560-203-004-00 47 4 ] 7956-205-016-00 64 304
1687-255-002-00 31 14 48 4 | 7963-208-004-00 10 12
1687-255-003-00 31 17 | 3560-503-302-00 5 14 | 7963-611-003-00 73 19
1687-255-004-00 30 29 | 3560-702-001-10 107 10 | 7963-611-230-00 13 12
31 27 | 3600-463-006-10 100 12
1687-255-005-00 31 12 | 3610-440-018-00 9 8
1687-262-200-00 3z 5 | 3640-586-004-00 5 25
1687-265-001-00 35 18 | 3650-212-001-00 39 16
1687-265~-200-00 35 7 3650-261-261-00 98 4
1687-272-500-00 38 1 99 4




209

te L 0vX% W/L708 | 01 &8 ge 607 g L7
0z SL 9T 6§ 1T s8¢ g £2

01 LS g 6g i g 2z

81 91 cexs W/LT08 | 21 9y L 97 v 0z 11y
v1 L9 I Ly 9 97 o1 Lot

ot ge | 6 ev | L L 8% | ok 01 ___Lort T 100L/8Y4
91 L% 8 3 9 13 v 99 14T R4V
v g1 S7X8 W/108 | § 01 9 5z 9T  6¢ WAART LSH*R¥Y
ST v 91X8 K/1108 | § A v 1z L ec  lwoo V/GAY /WYY
g1 L 0SX9 N/1708 |92 1 1706 | § 61 1 g¢  [NOD aAv/ NV
8 zZ1 GSXSN(S)/1108 | 0T  G6 |KSSY  ONIHYIA/qUY(E | ¢ 61 9 I ldWoD aNZ /WYY
246 | L] 1.2 et amv g ] LT
0z 96 81 v LOE9/a4 “bNTHVEd [ 1T ¢1 g 0L JdWo? IST/W¥Y
6 ve 13 1v | THS9089/du‘oNIuvVaEd | 2 A 1 €7

6 g8 8 09 90€9/94DNIHYEE | 2 11 TIVe/9NTHYEY | 1 27 MK0D  GAV/LATIHS/W¥V
I LL ? 14 G0e9/du‘ININYAE | €8 80T g 02

68 S 6 v 6079/0U‘ONTHVEE [ 1€ 80T g 0z |13as  ans/LATHS/NWEY
8 ] T | 9IX9R/(ds)it08 | ¥ve 09 f ] vi__ o9 | 9 A
¢V 66 (A1 L0Z9/au uNTHYEd [ €1 09 [{E] X3

gy 86 ge 09 A 9 Lz | 13s  0ld/LATHS/NHY
z 08 6 1€ L ¥s T 1

/A 69 1T o0¢ 9029/9¥‘ONIHVEL | L 187 ¥Z  0€ [AN0OD  QIN/LATHS/NMYV
Z 88 [ £ el 92 1 g¢

ot o8 | 21 08 | ¢ 50Z9/9U‘ONIHNYVAE | ¥ ] 1S 0 D ONIMYEE | T ] ve HHOD QIR/0Ld/HHY.
g 08 91 8§ I 8 6 TR 0Ld/NuV
91 6L (S S 4 1109/94°DNIHVEE | T L |KSSV u¥9zaog/R¥ALLVE | ¥ 69

g 6L LT 88 8 8 i 89

81 9L £ 97 8 L ATAVO/RMALIVE | T€ L9 MNOD  NOILISOJ/NWYY
1 1L £ 4 0T09/94*DNINVEA | ¢ 5L NOISHOL/uYE | 2 5g NYRIId/NYEY
er oL | R & § ] 12 | ] y009/8U ONTHYVAE VT ¢ es | ] vi__ose |
LT {3 v ts 1 99 WY [vT ve  [dN0D V/GIR/WHY
08 ot 8 €8 ZZ€009/9U*DNI¥VAA | 92 66 L ge

A 0ZXSN (ds)LTod [ 1T 61 0T 66 L ve [|kssy aTK/NYy
Ly L 6 81 9009 QU‘ONINVEE [ 92 86 ST 6L NWOD LAVHA/RYY
01 LS GEXSN (S)1T0€ | 6T  1f 01 86 0SZ/AUIAANYE | L Sy HHOD 2410/ N¥V
[ VN 12 o0e | _” TIve‘oNINvad lez 88 | ] T 61 ldWOD _  HOLNTI/N¥V
gg g 0€X9N (S)I'06 |2 8¢ | WdTiouNadVI/ONTHVES [T 66 8¢ 8V

9 ¥9 0EXOIN (s)l10d [0z o1 ASYATHN/ONTHYVAE [ 62 88 82 L¥ aAVHE/RYY
€z §L 9IXOIH (S)l108 [ ¥E 60T el 86 sz &L

13 S 2 0EX9TH 1708 | ¥ 80T g B¢ OVI/AUIA‘QNVE | 8E L9

sz 011 g 801 L g WANVATD/ONVE | €€ L9 [HOD 0LAY/NHY
oy ___ 601 ] § ] 1520 I g 0oL anve loe  s. | e
6 80T v 1] T 01t 01 8¢

8¢ 80T 6 61 6 97 0T Lg N0 NUY
¥1 801 8 81 ATQHAN/ONTEVRE | ¥ 9¥ 87 801 $aLlSNray
ge 96 7 92 [HSG089 TIVA/DNI&VHE | 9T 1€ 0z 1L

9 L8 62 09 81 0% 8T 0L L06/431dvav
9 98 1708 | 1T 09 [ZHSS029 TIVG/DNTUVAR | § 87 TIvE | 8 0¥ 2/14d/881d4VaY
ON ° 43 NOI1dINOSAG ON * 434 NOILAI¥OSAT ON ° 34 NOTILdI¥OSAT ON * 43¥ NOILdT¥0SHq
T *d 60°50°L6 *+x  XBONI CIVOTLAGVHATY  *%x 0T-001-160-489T  6¥0de




210

A 96 10049 | L A € L1 6¢ 09

L 801 vasadanod | 2 8 17 01 anls/iliod | 9 9g SZXZIN/1708
L 99 GZX80K/HS‘L104 | 9 18 9 L 02 00T

91 141 A 18 11 12 €e oy 0ZXZTIN/1108
z 4] LL SZX8N/SKAS‘1T09 | 2 08 S L1 12 ov 06X0TN/ 1104
8e ] 4: 3500 U 2__ 6L | ) Y ¢ S | ds/1108 |8 ¢ oL\
114 £6 S 8L L 001 96XSTR/14S/1104 | 8 ¥s 08X0TN/1104
01 1L 9 LL G 9 1¥3S/1109 | 6 [ 4] GSXOTW/1108
8 14 €1 SL 9¥ L Ve 1)

6 0L el VL £e L £ 1€

L 0L 62 gL vse qs S 0g 0GX0TR/1104
8 [ S o X [ I V62 ¢ 8S .18 s, | ——
81 €5 81 L1 62 [ z ge SYXOTN/LT0
[ 4 oy L1 oy L 144 LE L

61 se 4 9 L €7 81 69

61 24 A S (dS) SHWAS‘L108 |9 22 s/1104 | ¥1 69

A £e 1€ L8 g 9e SEX8W/1704 | 01 152

or ¢ ee | ) 18 98 | ] bl ___ ] ve |l [} S Ly |« OFX0TIR/1T09
[:}4 1€ 01 69 01 12 4 LT SEX0TW/1T04
12 1€ 11 L9 S Z1 0EX8N/170€ | 8¢ 09

L2 0¢ g ¥9 €2 L 4 474

€7 0€ | 9TX8N (S) SHAS‘L109 | 8 6¥ Vi S§ LTIT 8ZXgK/1704 | ¥ 1€

¢ 8 9 6¥ 62 L6 9 0e

A w_ |l PL ¢ ey | U 62 __¢ 96 | . __S 87XgK/1108 | ¢ % v
Z 58 7 47 £e v6 3 €1

14 2L 21 it 61 v6 9 01 0EX0IR/1108
ST 2L g AN 47 £6 97 L8

Le ov 2 it 82 €6 24 L8

L 6¢ 91 8 01 1 9IX8K/170d | 91 L8

8T 8¢ | L S T AL 6 __ ] LN N ZIXgW/1004 {92 88 | .
ST Le 91 L 47 66 ¥e 9¢

11 81 Vi L 184 86 0EXSR/1104 | 91 98

Ve 01 g 4 sWas‘liod | ¥ 8L STXSK/170d | 8 sg

L1 01 (S) SHWAS‘L1049 | 81 01 GZXSH/UANVAY“1109 | L L8 S qg -

A L6 g Ve 3 L8 S gL

7! 6 | ] : S g8 | (9W)qoN¥‘LT08 | L ¢ 98 | (1) S 4 20 . SZX0TR/1LT08
g V6 4 6v | ADNIHLT08 | € 98 SLXZTH/1108 | 11 99 0ZX0TR/10€
VI €6 87 oy 9TH/40L0ANN0D*108 | L gL £ 1L 0ZIXQIN/1108
24 68 €7 L1 YOLDANNOD 1108 | ¥1 ¥9 0¥XZTINH/L17T04 | 4 v9 O0TIX0TR/1108
27 68 3 8 8 gL 21 g

61 68 3 L X¥arLLya‘riod | 6 69 SEXZIR/1104 | 6 8

FATN 68 { ol g f 2 N LY. L8 1A S L\
[4 68 9 v L1 98 [ L ZEX90N/ 104
4 88 i4 WAl TVAS/ANLS/1108 | € VL 02 66

12 88 S VL (112 eL 02 86 08X8 K/L104
61 28 2 62 el ¥9 4 69 0LX8 K/17T04
A 88 L 24 A 9g 01 8 49X8 /1704
g 28 (ds) sWas‘i1od | § 24 an1s/1108 | € 62 0EX2TIN/1704 | €2 8¢ 0pX8 W/1708
ON * 49¥ NOILJIYDSAQ ON * 47¥ NOLLdINOSda ON * 48¥ NOIL4I¥DSHA ON ° AH¥ NOILdIY¥DSHQ
7 °d 60°60°L6 xkx  XHAANT  IYDILAGVHLTY  #xx 0T-00T~L60-L89T 6¥0dd



211

17 86 | SSANUVE NIVA'ANVID | L1 09 W1/1VNId/7asYD W11 o 7t t6
vZ 66 1 09 TUNT4/BSYD | 11 9 fzou TAVHA/NYD | 8T €6 AOTAZI/dNY1/97T0E
¥ 86 § g9 6 e ONIN4V4/2T8YD | 9T <
Vi 86 g v d41a/asvo | 21 08 L £9
¥ 86 V1 v9 21 6L [KSSV ¥001/2°78¥9 | € £9
ee LB |l T ¥9 KSSY  NAQNITRO/ESVO | T _ ¢ 68 | 1 LSH/ATAVD | L ] w6l
¢e 96 73 ST T e £ T R
0z 68 81 6 [ASSV asyo | 11 L [kssy HLWYA/ETEYO | V€ £L |4KOD VZH/NUAL‘@THONE
0g L8 12 601 22 S6 I 6V | ASSY DNINHVA‘TNVHE
0¢ 98 SSANUVHCANVIO | 02 60T asvolzz g6 ¥ 8¢
6 2L 0v-SZ/KHOA/dNYTD | 6T  OF 4DaTHLYVO | 6 6 [KssY a7ayo | ¥1 L€ MRWOD  muTA/LaNovud
P or | s 82-91/KUOA/dHVTD | 8 g9 | v 6y | Noiind ez e |
T v £9 ) T BNTHAALS HSNG | €7~ 98  HW0D Hu/ddIs/idNovud
9z % 5Z-91/KUOA/dRVT | 8 29 01 £§ NKQT00°HSNE | 22 L8
e ov V-V 1/NUOA/dRYT0 | ¥ 79 1 8BS 0EXL9XZ9/HSAS | 22 98 MK0D WI/3QIS/1ENDVUE
Vig ¢SS 91-80/KE0A/dNVTI | 8 28 L 69 GTXLOXZ9/HSNE | 8T 001
It £9-7G/HUTA/dNYT | ¥ 78 Z v9 LEX0SX0S/HSNg | ¥ e Lwod HH/1ENOVEE
6 £ | 09-By/ANIA/ZANVIO |8 ] e | ] g ve | ZyX0Sxsv/msnd |61 e |
) S v Ts 8 8y 61 " 7ge T HWOO T KVIHU/LENOVEE
Vi1 2v-VS/TUIA/ANVD | 8 0§ 8 Ly 0EXVEX0E/HSNE | €1 L8 :
V6 7L 0v-2€/TUIA/dNVTO | ¥ 08 AATVA ANILdVD |2 ¥ €1 98 MKOD Hu/uva¥/LaNOVHE
a1 1 RC-0S/3UTIA/JRVT0 [ 92 1¢ z £ ozxszXzz/usna | 21 L8
A 78-vZ/AUIA/RVIO | 82 o z 8¢ GZXEZX0Z/HSNE | 21 98 |WOO H1/4Va¥/1INIVHE
I CI-TI/34IA/dNYD | 21 ve | LAVHS 01d“dVD |2 2 T3 0ZXSZX0z/HSng |sz .8 |
17 1 GT-0T/34TA/dNVIO [f0E 79 08/110°dV0 |8 ce azXTzXe1/HSNE |87~ 98 “HK0D T WvHU/LENOVHE
i1 86 0z s ASSV(8)110°dVD | L 82 12 ¢ lK0D  dWNd/1ENDVHE
AT TS FSOH/AWYTID | 21 OF £z 110°avo | L Lz SIX0ZXST/HSAE | ST 001
11 66 Z 66 ASSY 110°d¥0 | 2 01 SIXRIX9T/HSNG | € ¢8 MNOD H1/13%0VHE
1T 86 L 66 g oL 0ZXgeXLe HSnE | 1 69
6 s | R L 86 | ) 08 ASNA‘Q¥d | ¥ ¢ aL | GEX0EXSZ WSNE | 11 £e MKWOD  ¥mAm1/1axovig
62 T dWvio |z 08 g Ve GzX0zx81/ HSna [ 8¢ V6
9 132 0E/dITO¥I0 | T 0g por Lv g6 | wAENNN/dNYT/1ANOVHE
91 601 [Kssv JRNJADYVHD | LT ¥2 ZIR/ANVTECAVD [ 2T 61 usnd | z vL |aK0D ¥vaAvHaQ/LaXOVHE
It gL V/XDEHONIVED | 92 09 g V6 ASAZI/ING | 21 € WHOD MANVE1O/18NOVHS
g1 gL lawoo ¥OAHO/NIVHD | 12 09 Z ¥6 ATZAZT/2I04 | L 6V KNOD  ANVHE/LANOVEE
T ] ve |y 0z 88 | e 9t ¥6 | as/azisamnglst ¢ L
T Ve g &v | L 76 AOV/Sy/AZ1/870G | ST L kW0D KWHLIVE/LaNovdd
V1 ve 2 01 OTH/ANVIEdVD [ 9F €8 1 9¢ kR0 AINV/1ANOVEE
1 vZ |39/NOTSSIWSNV¥L/3SVD | 9 R ONVL/dVD | 8 £6 1 58 dR0D (1V3S) 1aN0Vye
I L1 | H/NOISSTHSNVHL/ESVD fz £g v £6 ASAZT/dKY /8708 | 8 LL
1 vl vz £g oNTHAALS/dV0 | 22 v6 v oL
1 g1 | 18s ISH/uAovds/asvo |og 9 | ¢ 08/110/d¥0 | 8 1 we | 6s &L |
T 1t | 01 L6 1677 €6 I T TR TaNovud
g 0¢ QIN/01d/3SVD | 0T 96 LT €6 6 19
1 20T [ASSY ¥VED/ASYD | 07 96 L £6 g 19
82 66 7 8 g £6 ATZAZT/dNYI/20E | 2 19 a11/0048/1008
82 86 [ASSV gsnd/asvo | z L £ ¥6 61 L6
220 HY/TYNIJ/3SV0 | ¢ 1 ava | 6 ¥6 MOTAZI/dRY1/970G [ 8T 96 NHOH/L00E
ON 434 NOILdTH0SHQ ON * 43y NOTLAT¥OSAM ON * 43y NOT1dT¥DSAq ON * 43y NOILdTH40SHQ

£ "d 80°50°L6 #xx XHANI  TVOILHGVHATIV  #xx 01-001-L60-1891 6¥0d8



212

6 44 dI¥9 | v¢ 86 1 VL 14s UVHAVHQ |¥E LS
g LL 8 88 q4y14d“asnd | § VYL YYEAVYHG | ¥ 97 GGXLZXST/INIUANOD
1 LL 411149 | €¢ 66 el 01 §ZZ/HILNT124NSIa [¥¥ 61 GaXLZX9T/INITdNOD
8 g6 SSVT19 | €8 86 YOZAZE/3S04 | LT 66 14 81 Z9XLZXST1/9NIT4N0D
vl 1€ 1Z/4NdS/VYdD | Z¢€ 66 £ 66 € LS
| L 81 ] _ 13 P1-22~-1€-GE/¥VAD | 78 ¢ 86 1 ] YOTAZE/HSNE | LT ___ 886 | ________ IO I A sz | . - ___BNINdNod
T 8¢S L3S 02~60/4V4AD | S 66 € 86 ao1 1 SL 13S 4VHG/¥ATTOUINQD
1 18 LAS Ly-80/4VE9 | § 86 ¥ZA08Z/4Sna | 81 8¢ v L3 [ASSY HATVA TOHINOD
L1 1€ 4 66 81 LE |ASSY TI0/42dWVQ | 6€ (1} PGXZ/14d4/40104NNOD
61 0¢ 6b/4NndS/¥van | 7 86 AQTdA0TS/ASM | LT 60T JASSY XDOTEHHANINAD | 21 14 GLXITN/HOLDENNOD
11 97 Ly /¥4NdS/8V¥4D | 12 L8 €1 € dAGEANY *NOIHSND | L1 TL T/401JDANNOD
IL_ ST | Ly-0p/4NdS/4YVAD | 12 98 WHOD _ MM/HAQIS/ARVHA | OT _ 84 | saggnu/o“NorEsmo fo1  yg |
A 97 0F/4NdsS/4van | 02 L8 € 91 yaqdany /d“NOTHSND | o1 0L
1A 61 8€/4NdS/¥vED | 02 98 rzoo HT1/3AIS/ANVYE | €1 9 1a04/dn0 | €€ SS
8 81 ge/UNdS/4vVED | 1 001 9 4 dno | 2z 1 HOLOHANNOD
91 61 0t/4NdS/avan | 1 L8 € 99 L14IT/3NVYO | € 8¢ LTIXZSX8V/4V 110D
14 12 LZ/4nds/4vaD | 1 98 |dW0D dVHU/ANVYS | 81 L [ 0TI 20X8ZX61/4V110D
jor _0e | T 68 | 6 ¢ 10 S dHNd‘uAA0D |92 op | 0EXSTXV1/4YT100
L 1Z 1 88 [WO0D HSNA/3NVYS | VT v6 9 gL QIXGZXPI/4VT1T0D
LT 61 12/40dS/74vdD | 2 02 anS/1AIHS/MY¥04 | 0T v6 11 98 0ZX8EXZT/UVTT0D
1 92 € 82 €€ €6 11 L8 9IXGZXZ1/4VT1100
T A €1-0Z/4NdS/¥VED | € LT 0Ld/14IHS/¥404 | 61 €6 UVAN/dNVTUHAOD | 6T 9 eXTZXTT1/4¥170D
T 12 91/40dS/4van ¢ 2 Sy ¥O0T4A1Q/14THS/XU0A | 2€ 19 61 8¢
8 ] v | Z9/TVOLTAH/UVAD | 11 I A ¥ LT ] 15 T R BT Le | QIXPIXG0/HYTT00.
1 21 11 88 HY/0004 | 02 19 91 9 gyXZ1XL0/4V110D
01 Z1 §Z2/1V21NMdAN/4Vad | 01 68 LT 19 Isna‘ydaon | ¢ 147 (ZX058XS8€)4vV1100
1 11 LT-12/1V021TAH/¥VED | 01T 88 H1/0004 | 91 01 HOINTO“HAAOD | T 69 HWO0D 4¥17100
1 Z1 ST/1¥VJITdH/4VaD | 02 L6 9¢ 09 THEHA/HIAQD | L 011 H¥1100
91 144 TT/1VOITAH/¥VHD | 61 96 |ASSY HAHSYVId | T 08 gl 8¢
1609 ] 8y/1AAAA/NYAD | T 7 2L _[ASSV._ NOILONS/MALNTA | T { 8L MHOD UAGNA/HAAQD [ €T 48 | ¢ ONIHAS HOIATD
01 09 L1/1dAA49/49VED | 9¢ G5 JASSY 1107431114 | €2 80T |ASSY dOL/¥AA0D | T 14 4410/H20710
11 8§ G1/13A49/4VaD | 8 9 1304/4321114 | 6 8L Y/ONIHYAHLIS/¥EA0D | O1 68
6 (41 1 [1}4 1:00 YAI114 | 8 8L 4/79NTHRALS/43A0D | 91 88 80/4110
8 vs 81 ov 61 34 ONIYAALS/HAAQD | V2 § €°6-L°8/4S0H/dITD
L v PT/74A39/4VED | 1 g ASSY Y41714 | 0€ 80T [ASSY HAIS/43A00 | S¢€ ¥9 8°91-ST/4S0H/dTTD
Lo 09 | s 9 4 I N 82 ___f €L _K0OD ___ QIAIHS/¥AAQD | 6T ¢ S ] Z1-T1°11/4SOH/dITD
g v Z1/74A39/4VAD | § 18 dKOD HY/490aN34 | 62 66 02 g 1°T1-%°01/4S0H/d110
82 09 0T/13A38/4VEAD [ T 8 67 86 ASA4/44A00 | 91 66
¥ S6 4yan | 1 18 [dKHOD H1/44GNHA | 61 80T [ASSY ANA/43A00 | 91 86 219¥2/dITD
1€ b9 110/490V9 | ¥1 01 ONIOV4 | 2 8L 4/HSNA/43A00 | ST 68
€ 9 ASSY 1aN4/490¥9 | L g6 NOHHOINDSH | T 8L A/HSNA/¥AA0D | GT 88
£ sor ] s 8 ] 19 | ASSV ¥‘qoM AT1‘ONA | 6T ___ ¢ 60T ASSY a/44A00 | 6 7 e« |
4 601 S 19 ASSY Q0¥ HIr‘aNA | 8T 60T IASSY V/43A00 | 8 18
L 9 9z 19 ASSY ¥-1/004‘aNA | 2 4 dH0D 42A00 | <1 8L
¥ € 1€ 19 ASSY HY ao¥‘aNa | €1 011 14 9L
v Z LA¥SYD | € € ASSY ¥ddVd‘INARATE | 1€ 601 Z1 9 : (4)d1190
144 66 T ¥ ASSY INIWNHTE | LT 69 1 € KSSY HIV/HENVETO
' 86 qay1ga‘dsna l 6 g INAWHENE | €1 69 YRA0D | L2 66 SSHNYVH NIVN‘JRY¥ID
ON ° JH4¥ NOILdIYOSHQ ON ° 43¥ NOT1dI¥DSaa ON 44y NOILdI¥DSHA ON ° 434 NOI1dIY¥ISHAQ
¥ °d 60°60°L6 *%%x  XHANT IVOILHQVHATY  xxx 01-001-L60-1891 6v0dd




213

01 ¥ol ANALLVE/0/T3AVT] 8T 98 6 S8 [ASSY SNISNOH | £ 6

L £01 L 89 v €2 0¢ €6

9 20T |SHENS/TOUINOD/THRY | 9 88 £ 44 DNISAOH | 9T €6 UYAY/dNVT* SSANYVH
§7 1L ST L8 0¢ &g 08XSTXOT TIQ‘ASOH | ¥1 L6 WHINYLS/SSRNUVH
€2 0L [NODEAS/T0MINOD/TEAVT [ VT L8 g2 & 0S9/ASOH | 62 66 [ASSY vpa/uvAU/SSANUVH
8 egov | 8 3 30 S e W4 __ls7__ %6 _[ASSY ___ 4VAN/SSANNVH
L 20T | T OLd/T0HINOD/THEVT | ST~ 98 v oL liwoo 00578501 [ 9¢ 66

g £01 VI 9% I o1 00%/3S0K | 9¢ 86 [ASSY  TANYd/SSANUVH
v Z0T | 4ANJO/TOYINOD/THEVT | 8 98 0z 1 062/8s0H | sv €6 HIVId ¥AGKYN/SSHNUVH
1T €01 L 59 g o 0LX6ZX6T/ASOM [ ST 66 [KSSY pA/NIVR/SSANUVH
01 201 HY/NHATO0/ 138V | § 2] 81 1 OLI/8SOH | ST 86 [ASSY  NIVK/SSENUVH
oL __sor| N v | 08 ___ov | < 0BXZZXVI/ASOM | L8 6 |
6 201 Wi/NRAT09/77784v | 2 7] T g 0TT/4S0H |9 €6

81 €01 ga/7aav1 | g £8 A S 0SZX0TX90/HSOK | 2 £6 dRY1/SSaNdYH
1 901 v £8 T 9 0TTX80XV0/ASOH | 9 66

21 9ol LATHS/2/138V1 | 2 £8 01 9 008XLOXE0/HSOH | 9 86 dy/ANIDNH/SSENUVH
I vo1 B/4ATHA/D/TH9YT | 9 08 91 T [LETLAO/NMOLYIQVH/ASOH | 1 66

T sor | 4/AATHA/0/THAVT | 9 ¢ 6L | €1 1 __| LBINI/MOLYIQVH/ASOH | T _ 86 _|ASSY __ANIONA/SSANVH
T 991 VTS VAYAEC AN 3 T §7 8§ 10/4S0H |22 701 HSVEiHd/AAAATS/dATND
£ 901 AR ) ¥e  ¥9 £ 78

£ 501 I 8L ve  ¥9 1804/8S0H | € £8 [|dW0OD H¥/HDNVHO/BATIND
£ o1 RyaLLva/o/ndayi| ez 9L e ov 1 ve

81 L6 v 91  § I €9 |[dN0D HT/BONVHO/HATAD
L 98 | v 98 | ] 9 ] L S ASOM |8 s |
£ g9 dONY [ 0T T e¥ I L6 JASSV NdOH | g 3]

g1 L6 81 8 1 96 NYOH | L 18 ZXeTX6/1ANKOUD
€T 96 ASSY Aax | L 8 82 L8 I 18

ze 801 REY | 8T L 62 98 ANIT dOL“XO0O0H | ¢ 78

8 9¢ HUSOK TIVE INIOF | L L 1 9. |ASsV aooH | 0T 18

6 9g | 1 HI80K V8 INIOL [¥6 ¢ 9 | et e | ) g ] 18 | SXLIXET/LANKOUD
1€ 6l INTOT |6 9 L €g [dNO7 T LAVHS/¥EdTON [2T 778

VT 9 ANVL/40LVI0SNI | 82 1 71 g v 28

01 9L L 1 9 g¢ [kSsv  14VHS/4HQIOH | 1T 18

L 9L HY/M0LVINSNI | € I HOLVTINSNI | 6T 9L ao¥/ugaton | ¢ 18 LAKKOUY
g 9L 8T 61 LsH/0vX0VXez/and | 1T 6€ [ANOD  WHAET/MACTON | ¥ gL 44149
9 9L | 1 HT/HOLVIASNI | % ¢ 61 | ] L] [V R A A ATLLOYHL/JIHD
el 1L 7 81 z9X0ex0z/ani |9 0L 1dW09 Wadion | 11 " 69

g1 0L Vi1 0ZXVIX60/4NH | 1 62 | 1AS  WATIVYL/HOLIH [ LT se

1 89 L 8y z sL [kssy ANIT/HOLIH | 0T  Zg

0z ¥ L LV [KOD  WE/E¥VHE/ENH | 2 011 1004S/ayaH | 9 28

11 zg 9 ¥ A S 7 HAANITAD/AVEN | 2 z¢ a1s/dun
Lo e ] 9 Ly ) 1aS __ WI/ANVME/€NM ) LE 66 ) s 68 | ) NIVN/JIHD
£ 7¢ | @NS/4EATT/4GIVINSNT [T 81 Le 88 6 ON/HYTA“SSENUVE [ 01T " vs

0v 66 1 81 [Kssv ISH | 6¢ 66 01 €8

oy 88 1 01 IASSY HOLATO/ONISNOH | 8E 86 13MD0S°SSHNYVH | ¥T 1L

8T 68 Z £y H¥/3TXV/ONISNOK | 6 66 AT V)

L 68 1 £F H1/37TXV/DNISNOH | 6 86 [¥NSSAYd 1I0°SSANUVH | ¢ 6%

9 68 HOLVIASNT | 1 88 HIXY/ONISOOH { 12 98 YYAU/AHYT SSANUVH | LT Ve 414y
ON ° 48Y NOILdI¥0SHq ON * J43¥ NOILdI¥2SHE ON * d3Y NOILdI¥0sH0 ON ° 4ay NOILdI¥DSaq
g *d 60°60°L6 #x%  YHONI IVOLLZAVHATY  ##» 01-00T~L60-489T  6¥0dd




214

|24 '3 4 4 LaN | VI 9071 01 901 a/1304° T3aY1
|24 Ly 8 SL Vi S0T 6 €01

A 6€ ST BS el o1 /ASNA“NYVR | 8 201 TOYLINOD ‘1AEVT
0¢ 8¢ S 91 11 SOT WA/ TANAYYVR | 21 €01

LT 8¢ 8 14} 11 Vo1 TINA“NUYN | T1 201 aay/188v1
L se | s 8 €1 | 8/11d/ASYAYD‘ATdAIN | & 2 7 gor | 08€/188VT
07 Le A €2 AOR-9/3SYAUD‘ANdAIN | € LY 41V1dN301 | 9 901

L1 LE G¢ 19 4 [i13] L SOT

L LE 0¢ 19 4 86 ATEISNAANIT | 8 VoI 01d/ATATHS/A/TdEV1
21 g9¢ 144 19 144 €L KHOD HY/d0L/ANIT | ¥ 9901

11 g9¢ 61 19 12 €L 1:00 H1/d0L/XNIT } ¥ go1

8 ez | N A S 8y | S7 ___ L9 MKOD ___INOddNS/ANIT|V 1 voL | o QTHIHS/A/TREY T
L 22 LT Ly 12 L9 |dROD T004S/%¥NIT | 91 q01 0Gd/Sd04/A/139¥1
81 91 01 €1 ASYAYD‘ITddIN | 2 €L [dN0D HY/43801/4N11 | ST ¥o1 0ed/Sd0U/A/139V1
01 91 L SL T €L KOO HT1/49HA071/XNIT | LI 901 0Z2d/Sd0H/A/134Y1
v 91 g R/LON| ¥1 BS ASyA49/31ddIN | 6¢€ L9 |N0D OLOV/INIT | 8 901

0¢ 4] 4 1 [dNOD HYIA/L3AN | ST 6¢ GOXVOXLI/DNINIT | 8 01

ot w8} - 1 H4/1AN | 9T S84 | ZOXOEX9T/ONINIT |2 1 VoL | YOLYIAYH/A/TREYT
6¢ £8 A gL H1/13N | € 6 COXOVXTI/ONINIT | ¢ 901

Y4 €6 A LL 1AN | 9 69 TOXOEXTTI/DNINIT ] ¢ S01

4 8 Tﬁ A [dHOD YdT440K | 8 £e dav/44A31 | § Vo1 HATAANN/A/188VT
S L 9 R/LAN |V1 26 S ¢ 4 901

01 €6 VP R/LIAN | T 6 1 7¢ [dHOD dAS/4AAdT | 2 SOT

sy _gor| ol 16 _|kSSY HOMMIN |6 89 | % ans/¥and1 |z ROL| ] NYA/A/138Y T
144 801 ?N G6 eT ¢ [dROD 0ld/¥43A31 | L 90T

81 80T A G6 13S 1/4/KH/4418K | 8T Ge 9 SOT

81 001 T 144 TAHHA/TV1EN | 81 Ve AIN/43ABT | 8 Vo1 YAH1A/A/138V1
124 96 4 1¢ 01 6 [dWO0O 1SH/¥dAd1 ?wﬁ €01

01 Le v 0¢ YAOVAS/TV1IEN | 72 SL ~14V480/43A31 | 91 £01

¥ X2 S & 98 | A411AM/TVIAN |9 BE _MNOD ___ pI/NVE/HEART| ST 01| d/HOLIAS/138Y 1
01 98 11 66 [ASSY YEY/LOAIA/IVIAR | T 6 dN0D 43A3T | ¥1 YOI R/1¥VLS/148V1
|4 98 9 69 INOYA/L0AId/TVIHR | LT L6 S1 SOT A/14¥1S/139V1
A Ve 01 81 91 96 Vot 901 a/L¥y1lsS/14a8y1
21 €8 4 21 INANI/TVLBH | 2 S HHAHT | 9T 901 L4V1LS/148v1
8 69 0T 4] Yv¥ah/1vl3K | 6 1L ST €01

L s | T w | JAIqQ/TVL1AR [ 8 0L | NODGNS/¥AGAT | VT 20T | 1SH/q4ddS/1A8Y1
9¢ 19 8 12 HOLATO/TV1AR | 02 ¥6 A} €01

11 19 L 1 TYLAH | 62 €6 HY/¥8VHY/TAKOD “dNYT | €1 201 aIn/138v1
01 66 (Al 68 9 14} €1 901

£ Y (Al 88 HY/400174/1VR | ST £6 H1/4¥34/19000“dRY1 | €1 50T

4 8V el 68 GE ¥6 LAS 1V 1dUAIHAN/ANYT | 21 vo1 11/74sNd/1849V1
R LA e & el 88 | W1/800T4/LYH | ¥y €6 _|ASSY LVIdAGWAN/AWYT ST 90T | WA1T14/7139Y1
eI Ly 44 1L 8 16 [ASSY D/GVAH/ARVT | L1 €01 J41a/1349¥71
11 Ly (44 0L 4 LYOd“YUYR | 8 [4:] 6 901

01 147 44 1L L 16 |ASSY AVHAH/dRVT | 6 501

LT 6€ 12 0L V LYOd‘YUVN | S €6 |ASSY D/HY/INOYA/dIRY1| B ot YA1¥VIS/a/184Y1
€ 81 el €01 ! €6 |JASSY O/HT/LNOHA/ANYVT | TT 901

9 8 ION | 21 z01 MAAIT ISHENUYR | T jdi] 138 INOYSA/dHVT | 0T S01 AYHI1VE/Q/138V1
ON * JddY NOILdI¥DSHA ON ° 43Y NOILdI¥DSHG ON * A3u NOILdI¥DSHG ON * 434 NOILdIYOSdq
g °d 60°90°L6 #xx  XHANI IVOTLIHHEVHATY  #*2x 0T-00T-L60-L891 B570dd



215

z 8 8 ] vrd/ONTH-0 | L1 v9 6 d/BNIN-0 VTT LS YAHSVA/LNN
14 LY KNOD HY/HNVHE/VGHd | €T 6§ 8Ed/ONI¥N-0 | TV 80T 8 d/DNI¥-0 | € 8L ONIUdS/LNN
I 8 L Ls ved/ONI¥N-0 [ 82 L9 L d/HNI¥-0 | 0T 89 80/KS/LNN
1 LV W{HOD H1/ENVHH/1VAAd | € 0¥ 82d/ONI¥-0 [ L2 ¥9 82 2L

VLT 68 ge  oF g 85 0L9/BNI¥-0 | €2 8%

LY 88 | S 8____{ 0% | ] vgd/ONIN-0 |9 ¢ 601 | G9O/ONIM-0 | €2 4% |
LT 7 88 [HOD Lvas/1aNvd [ 12 2L €2 01 099/ON1¥-0 | 0T ~ 9¢

12 68 4 ST 22d/ONI¥-0 | 6 801 6 91 8N/ LON
02 88 [dN0D WVAY/ANVA | 2V 2L g 4 L v6

V1 56 e 2L 4 L SYH/HNI¥N-0 [ €T V6

T §6 [KSSY NHNNMISNI/TANVd | 2T 2L 14 4 GE9/9NI¥-0 | 9 €6

8 ___ 68 | A 1 N 12 09 { _______{ 0019/9NI8-0 {20 86 ) ¢ SH/LAN
6 88 KKOD ~HY/¥OOTA/TENVd | 7€~ €9 T v 9§ SZN/LNN
8 68 82 ¢SS el §¢ 06SH 9d ONI¥-0 | 9T L6

8 88 dHOD H1/30014/7ANVd | OV OF 8¢ S8 Ted DNIY-0 | ST 96 ZTH/LAN
v 68 0z o 02d/HNI¥-0 | 02 2L € g5 1L 0ZH/LON
v 88 YAINED/HNVA [ VT 601 T g 0S9 06SH ONIH-0 | 2 101

e ___68 | ] 92 ¥\l ev__.son ) ) 8 __..{ 00T} .
7¢ 88 ldHOD HOVA/TANVd | v S 1€ 801 91 €L

g 8¢ (LsH) avd [ €1 %9 T 801 ST &L

81 8y A S} 12 801 er 99 9TH/LON
81 LV 9 5 ST 801 61 6§ PIN/LON
6 g€ Lz 0y 9 8071 g1 19 §2 TXZTH/LAN
6 1 Le ) ] |5 SO )20 A 8Td/ONI¥-0 |8 82 | o] 9 ____1 |72 N
[ LE LT 011 8 L7 ONIH-0 | 8¢ €L

(4 91 ava [ 11 8071 g¢ €L 9 09

62 L 8 601 ve €L X007 ANIT dOL*LNN | § 62 ZTH/LNN
9T  §§ dNfd TI0‘ONINOVA | ¥F 2L 3 LL 0T SL

i 9 HagANy/ONINOYVA | 0% 2L ST 9L 9d/038dS* 1NN | ¥ 14!

& 1 vl ] 91 ¢ 69 | . D g8 ] awxw ...................... Vo et |\
9 e ASSY DNINovd [ 2T L9 82 19 |62 TdeTH/AHII0TSION | 6 01 OTH/LON
9% 801 82 79 12 19 Le 801 §*TXBON/LNN
€ 65 € ¥9 81 19 G31101SINN | 8T 8

12§ £2 1e IT L6 01 8

52 1 BNINOVd | 62 0f IT 9 0" TXBZH/ONIU‘LAN | €1 &

S 201 | _ DNIYHALS/INHAWYNHO | € ¢ 82 | oL Lo T D ONIN‘IAN OV L | . ¢ 9OR/LIN.
v €01 H 2z 3 L6 0t L6

£ 201 HY/3QIS/INAKYNYO | 6 02 pId/ONIE-0 | € 96 SN/XD0TINN | 0E 96

3 201 12 oIl 82 LB 14 6

4 201 W1/4QIS/INARYNYO | €1 80T ] 82 986 W0 LN | § 16

I €01 sy 2L Le 19 €T 9L

S 20T} ] INASI/LNANYNYO | %€ oL | ] 2l ___ ] 19 | 4 LIW/QYRYRL HOCION b O¥ _ SL |
] €07 | BNIHHELS/I/INGKVNYO | 6 L9 0y ¥8 6L

1¢ 86 T £ vE B 92 L

1€ 88 Le  s§ Z1d/9NIN-0 | 6% €6 6 89

! 9L INHHYNYO | 2 82 ey €6 ST L9

4 L3 06SH S9d/9NI¥-0 | 7 Lz 1L 8 99

21 81 v¥d/ONIH-0 | ¥ g VOEd/DNIY-0 |02 0L YHHSYA/LON | TT 1§ 8 W/LON
ON - 484 NOILdI¥0SHq ON * 334 NOILAI¥DSHq ON * 47y NOILdI¥OSAA ON * dHY NOILAT¥ISHE]

L °d

60°60°L6

*xx  XHANI 1VOILHEYHdTY  *xx

0T-00T-L60-L89T

6vodd




216

3 o ALVEVAAS/2IVid | L2 1t L 6 §IX5°2/1T1dS°NId | 61 €L 8YXZ1/N1d
9 9% 62 ot aivid | 6€  SL v gy SZ¥80/NId
9 9¥ HY/3YNSSAYA/ALVTd | T 9¢ |HOD NOINNNML/LOAId | S¢  SL g1 6¥

1 ¥ 1T 901 87 SL '3 8t 61XB0/NId
I 9¥ H1/34NSSAYA/ALVTd | T L9 NOLSId | ¥ 8¢ 0ZXS Z/LITASNId | 11 T4

E 0 | . 8 __ T N & er__-08 | o 0T oL | ] IEX90/NId
8 6L [K0D T HE/NDOT/HLVId | L L (VY noTions‘ddrd [ €1 6L S1XG T/111aSNTd {22 19 £7X50/N1d
L 08 ge  ¥9 v £s SZX Z/1ITdS‘NId | 9 02 S¥X90/44dVL/NId
L 6L [dHOD  HT/¥D0T/BLVIA | 0T 01 . WEHIVEWE‘B4Td | 8 89 92 LS [dROD L¥0ddNS/NId
v v6 INO¥A/JNVT/ELVTd | 28 ¥9 0$/dd1d | ¢ 89 g gy | WD04AATA/IATHS/NId
9e L6 9¢  0v MKoD ANVL/AdId | L8 L9 1 101 | 13S 1¥14S/NId
88 98 | opxer‘r/Aalynd | ov el | o« 0 __ 29 | R €L _MKOD HY/NId
v2 e € 7L £z 19| | ST} ¥301/N1d
97 o¢ 0$X0€/I/81V1d | L 0¥ ﬁ 0z L9 £ gL |anoo H1/NId
1w L9 29¥SZ/1/21V1d | 2 0% |dNOD  NOILONS/HAdId [V¥ £g LT EL ZeIX61 NId
L VL sz 0v |dWod NUNLAY/EdId | 8T  6F 8 v VLUDIVELS NId
z 62 POTXZZ/I/HLVd | 28 6§ Lz 8y L 62 KSSV NId
8L 19 | SLXBT/I/ALVd |t 68 | b TR 2 S ?1__ 9% | (S8X22) NId
v v 0SX6T/1/4LV1d [ 22~ ¢ MR0D T0/4d1d | €1 §¢ ] T

v ge 82  0F (dHOD INOH4/HdId | 9 ge £ EL  {HOD NId
v ve SEPXST/I/A1VId | €% L g1 ¥t z 001 [xSSY NId
11 s 0¢ 2L [dKOD  KY¥HAITHA/AdId |9 ve 78 601

11 ¥ S12X91/1/41¥V1d | 01 € | LA1LNO/HANYA'1D/HdId | 9 £g 6% 601

¥ e | 00ZXS1/I/ALY1d |8 e | ] LAINI/MANVATO/AdId J g 0z f ] v 60T )
0% e 01 "oy Koo 1S009/dd1d [ LT 91 gy 60T

1 0t 09XSZ I/RLYIA [ 11 7L ldW0D AdId [ €1 91 5 56
VL 9¥ 01T 8§ T1/T3A3G/NOINId [ TT 6 0ZX Z/LITdS‘NId | ¢ 89

L 9v vl 6 IT 08 91 L9

? 9% ST 8y 11 6L 1199

F v | ¥SIa/alvid |82 Ly | ] VANOANI [ 12 __ 9L | ¢ SIX _¢/1I1dS‘NId s 09 |
VS 9g 6 8y 3 S 37 9IX0 S/ () “dSNId | ¥ 09

g ag HEdNNG/3LY1d | 6 Ly 08Xg/¥AdVI‘NTA | 2T 1L ¢ 12

¥ 8 9 51 WAAVI‘NId | IT oL 9/dVNSNId | 9 4

v L RNALIVE/ALVTd | 2 gg 01 - 99 dN03 QOYU“NId | 6 4

82 I8 z ve v 001 Ve 4 .

ez 98 | g e | ] 0L ___%hL | o] 9 e |
AT L 9T | W ZeX O/SNIHdS‘NId [Sz el 8 0¢

v 9¢  kNOD ALY1d [ ¥T 85 [ A GZX G/DNIWAS‘NId |01 €L 9 81

€ 011 e SL 8 62 ANITNId | 9 L1

0¢ 80T 97 SL L 13 11 91

g1 €6 z 89 | A 0ZX S/DNIHSNId | L £ XOONY“NId | 6 1

Lo P B VL 00T | 0EXE/LTNdSNId | 6 1 L T6XSZ/NId |9 4 0 D NId
61 &L Z g9 G¢X ©/LITdS‘Nid [ ¢ 00T [aWod v6X61/NId [ 9 8¢

81 Sl 0z €L 97 &L V6X6T/NId | 9 Le ASHAATY/1SH/TVAAd
g 89 ve 19 4 SR OTIXGT/NId | I 8¢

T s 62 19 9 &L ELXIT/NIA | T Le | 1as 1sH/1vazd
01 6% €z 19 v v STIXVI/NIA | 1 91 KOO  HALNTO/71Vadd
AR BIVA | ¥1 19 0ZY ©/1I14S‘NId | €T 8¢ 5LX21/N1d V2 8% lN0D HW/E¥VEE/TVadd
ON ° 43¥ NOILdI¥DSHa ON * J43¥ NOILdI¥OSHd ON ° 454 NOILdINDSHQ ON * 434 NOILdIN¥DSHA
g -d 60°50°L6 wxk  KHANI TVOLLAGVHATY  *#x 01-001-L60-4891 67049




217

g 80T VL 91 [NW0D 650/a04 | L1 011 dVNS‘DNIY | 8 ¢g [ 13s dNnd
2 201 91 19 g L9 di YOVE‘DNIY | 22 601 X2019140d
g 801 1 19 [kssy AI1/00¥ | S€ 09 S0/dVNS/DNIY | 61 011

g 92 1vas | g2 19 137 801 ov 601

14 LOT ASSV MHAIHQAZY¥IS | ¥ 19 H11/404 | 6 12 HO/dVNS/ONIY | LT 801

9z w6 | 01 ___( 02 0D ________¢ ans/qod | 05 ___ ¢ 60T | N B VI« [ 2 18dd0d |
A 76 9 89 0LXSOK/ao¥ | 9 99 12 47

14 £6 L 9¢ [dNOD G9X80N/00Y | § 39 € 01 (¥/1) NIV¥Q‘ON1d
12 £6 ¢ gL [N0OD H1/1404/904 | 91 09 6¢ 7L

11 ¥8 £e 6L lavud/aou | s1 09 61 6§ NIVHO“DN1d
11 €8 SWAS‘ATUOS | L2 SL 6 09 9g 66
| 28 ¢ gL 1« dN0D VZH/HUAR¥DS | 6 ¢ 99 | ol 61 __ ¢ 1 1 88 86 | dL/ond
6 L6 4 6¥ 81 89 v V9 01/80n1d
6 96 | 8X8°0XSH/SN1d*AA™OS | ST 91 a0y | o1 147 6 24 08/71v4S/801d
L L6 v 9L G*LXP/ONITG“ LAATY | € 5 01 24 §2/71vaS/5N01d
L 96 SXPH/SNT1d“ATH0S | ST 01 LAAIY | 61 v 92 011 TVAS/BN1d
€8 €L [|AHOD0STXVZH/HT“ARHIS | ¥2 09 ST 47 Ly 80T

87 oLt ] 1SAray aayos [ 61 J 09 | ] 3 S e | I 8T __ w o\
Vi 66 SIXV/nEd0S |8 8¢ D 7S/dVNS‘ONTY | ST 0¢ LT 0L

el 56 ONIAdVI/AZ40S | 9 147 i4 44 01 L9

Sg L6 07 47 4 ve 62 79

€7 L6 971 sg 4 74 §7 09

12 g6 91 124 01 61 dVNS/DNIY | 02 09

Lo 8L | dS/AHYIS | O ¢ T J G8/dYNS‘BNIYH [ 2T ¢ 60t { v 6§ |
ST 011 97 9071 2 0€/dVNS‘DNIY | 0T 601 L 1¢

137 601 Lg 601 9 G7/dVNS‘ONI¥ | S 601 6 0¢

S¥ 601 LAND0S/AHUDS | 62 8¥ ¥ 601 11 24 TYAS/A3Y0S/901d
11 66 S/A340s | 91 17 q LS 0/9NIY | 8T 011 vIN/BN1d
L 91 [dN0D HY/A340S | 62 Ly g 96 d/9N1¥ | 5§ 601

B 89 | OFX9N/AFHIS | 9T | o) 01 __ 1 | T v 6oty
96~ 607 VIX9H/A40S |8 oy L 19 ['68 601

A 16 O0TXON/ARY™OS | g 37 D 22/dVNS‘DNIY | ¢ 19 1009/9NIY | 8 L9

6 €6 91XVK/A3™0S | 02 79 D 17/dVNS‘ONIY | ST 601 €2 1 ond
6 LL 0EXSON/AAYDS | 2 LS 6 601 g L01 05T1H/SHAITd
g¢ 66 4 8¢ 81 v9 dNADVE/ONIY | L2 601

KL 86 | 17 v e | ] 9 oot | ot ONI¥ V92 ¢ sov }
21 66 61 61 34 g 0°T1/HONVISISHY | 92 601 HATYA/31V1d
01 gL aguos | 9 61 202/dVNS‘HNIY | 81 66 (1} L9 06X0€/n/A1V1d
24 L 01 qg ST 86 db/KVTEY | 11 sL 6ZX8°ZZ1/n/41¥1d
ST ¢ a's|o1 e 14 6 62 601

g 68 g 0z 9 81/dYNS‘HNIY | 1T ¥6 87 601 LSN¥RL/ALYTd
£ e | LT 3T A ¥e 6 | 15 S, 9 ANVL/ALYTd
6 v1 11 £g D LT/dVNS‘ONIY | 07 £6 ELIREREEEN Y/ 601 HSVAS/HIV1d
6 el NOIHSND‘¥addny | ¥ e 1 1 [assy yoIvVIGVY | 9 vs

9 91 dH0D ¥ HOLN1Da0d | 91 ov 91 L ] €8 j:oo d01s/31V¥1d
22 17 21 8¢ L gs ASSY MVAD‘dNNd | 2% 66

144 Ly Axyygaod | z1 Le D GT/dVNS“BNIY | 2T ¢ [|assy 1and/dRnd | zv 86 [dNOD 13%00S/31V1d
21 8y 0TTX80/004 | €1 02 9 0T/dYNS‘ONIN | L1 4 188 dNDd | 8 9% ALVYYdES/3IVId
ON ° Ja3¥ NOILdIuOSHd ON * 434 NOILJIHISHT ON ° 3% NOILJI¥IS3a ON ° gdd NOI1dINDSHAA \\|¥

60°50°L6

%%k YHUNI IVOILIAVHATY  #*»

01-001-L60-L897

6v0dd



218

L 28 i GG |ASSY WHA04/DNIEHELS | 9¢  GL 9LOOH/DNIYAS | § 97 U¥HE/01d/LAVES
g 28 81-8 /3gnl | 1 €S [RSSY 133HA DNIHAALS | ¢ 011 ZV00H/DNINdS | 8 1¢

L 9 A €5 ay) ONI¥#aIs | 21 o1l ST00H/ONINAS | 01 0% GIR/01d/13VHS
g 29 ¥1-9 /3enl | 2 26 A S ) V/ONTHdS | T 61 1SH/01d/14YHS
v LS [dROD 290l | ¢ 16 HOWMINAVIS [ ¥2  OT1 (A) NI DNTHdS | ¢ 14 0Ld/LAVHS
ot 88 | o N 0z | ans/iatms/avisfog _ove | o % g ] 12 | ] 1NOUA/LAVHS
088 ASAATO0L |1 [/ w601 8 €q  Ikssy¥ 13VHS
g 13 1 L7 01d/14IHS/RVIS | 88 BOT 8z 601

z 28 v-22-G°8/4¥IL | ¥ 08 T 801 vz 601

9 18 17 6L [X0D  HM/3LVId/AVLIS | 1T €L i 09

z 15 ¥~91-008/51¢/A¥IL | € 08 L L9 w09

9 eo | g 8L WKOD __ HT1/4LVT1d/AVLS |9 1 W T I
z g9 V-2 T-0§ 9XyZ/auTL [ 6T o8 3 13 ONTHdS |1 LS

9 04 ST 6L ALVId/AVIS [ 22 0TI 178134/7004S | 81  1¢

z 08 4d¥ 91-%°21/24IL |61 1L 1 LOT 2Z/X09“MANNYdS | 02 oO¢ LAVHS
g 29 9T 0L [KOD 2dId/AVLS | 6 LOT LZXVT/BENNYAS | L 88 12/110°1¥3S
13 29 a¥IL | ¥1 8L HOLVINSNI/ZAVIS | 8 L01 ZZXBT/BANNYAS | § ¥s YFZ9T9A/ IO IVES
L1 8¢ MWOD _TIO/NNYL L2z 9L | uva/viS |4 X8 . LIXSY/MANNYAS |68 149 |
i 9 " lKoD TANA/%NVI [ e g GATVA‘ONTHdS [ 9 LT VIXZT/74HNNVAS [ 76~ L9

L1z LB e SL 98/NOISNAL ‘DNTUAS | § L01 01X8 /UANNVAS | 2€ L9 ¥022210A/1110*1V4S
Lz 96 dOLS“HOLIAS | 2 §T €G/NOISNHLONIHdS | 6T 66 8 97

g L6 6 08 LT 46 13%00S | 8 57 11290¥0L/110¢ T3S
g 96 | 13S YHLYYIS‘HOLIAS | 6 6L NOTSNHL‘ONIUdS | PT B¢ g ANVHE‘UHAIIS | 91  OI1

N A T O e 172 01 | ¢ ASVHTIHY/AARATS |9 ¢ 011 | LVZV1‘¥OL/TI0 T¥ES
v 96 | ASSY WHLUVISHIITAS [ LT oe 01T oIl INBLEG/2ABE1S [ ¥1 0% 01298€9L/110 “1VHS
ve L8 v 87 8 92 g 11 80056€D1/TI0* TVAS
ve 96 ASSV LINIT‘HOLIAS | ¥ L2 8 52 LIXOPXGE FAFETS | 2 81

87 LB g 4 ] 011 V1o 21

TN ASSY JRVTHOLIAS | ¥ 2z Im 1 £ 1 18€020L/110TVES
9z 8 | K g 0z | WHLATHSONIWdS €1 08 | angE1s |z 99 | 1 ¥SSSYS0/ L0 TVAS
97 796 [ KSSV QUVIVHCHOLTAS [0T T LL 97/SSHYd “ONTHdS | 2 [ TTI) dano¥Hs 61 " zL

1z 96 |1as HSNA/HOLIAS | ¥ 8 22/SSH4d*ONINAS | ¥S 60T e 09

1€ L6 ¥ 8y gg 60T BATJONIAAIHS | 01 g

1z L8 v Ly ANODONINAS | LT 9L EZ/NIHS [ IT  B¥ 1I0°VES
1€ 96 [AsSY HSNA/HOLIAS | 9T 80T sT 0 TOXVIX80/KIHS [ 12 9 1SNQ*1¥as
et 8 | er 80T | - TL0D*ONINAS | 2T 2% | ZCO/NINS €2 08 | -
vi 9B ASSV WOITAS |61 8% (3 A ] T°0/WIHS [ 8T " 09 AYALEL
vZ LB 61 LV |NUALEY HOLATDONINdS | 9 8¢ I°0=1 0 WIHS )21 09 [kSS¥ 110/1Y8S
vZ 98 HOLIAS | LT &L g 88 (0) WI#S |1 501

8T 6% SEXVIN/GALS | L 69 WAHSVA/ONIHAS | 08 09 87 801

g 09 8ZXZIN/QNLS | 6 sy eYOLU/ONINAS | ¥ 12, T9BHA/LAVHS | 2 801

L eor| ZiW/anis vt 9t L g 06AH/ONTNdS | ST S | N X R 6s |
[ 011 q/BNTHdS/uaddols [€1 L9 €ZTaH/ONTHdS [ 1 ¥S [dW03  BNTWAHLS/IAVHS |9 ¥e

£ 011 V/DNINAS/42dd0lS [ ¥1 8% 3 ¥s A S O

1T 001 laked 4Eddois | v LY gg0aH/ONTEdS | €T €8 ONIURALS/L4VHS [vs 97

1 06 gns/dais | o1 9% 9 g NYALAYAOTIS/LAVES | 2T 1Z
V1 g6 [xssv o0sg/z/DNI¥AALS | ¢ 9y €ZOHH/ONIUAS | L 80T KSSV  ¥OLDAS/LAVHS | 9 12 110/11V8S
Vi 6q me< WAAQ/DNIHAAIS | €1 0¥ SZOW/DNINAS | 4 801 wmm« ARNOS/14VHS | 02 801 1¥8s
ON * 234 NOILdI¥0S3d ON * 43y NOILJI¥9SEa ON * a3d NOILI¥3SHG ON * 43y NOILAI¥DS3d
01 “d 60°50°L6 wxx  YAANI CTVOILAGVHATY  #xs 01-001-L60-L89T 6704




219

€ 9g 97 €6 8 L6 v1 08

9 59 V1L 8 96 VI 8L

ve  0F g g9 9 N/dS“MANSYA |82 ¥ 0z 9L

9 62 ZIN/dS‘YANSYA | 62 ¥6 VI 6 91 91

0v 801 ST ¥6 L €6 0T 6

R % 1 N, 8¢ €6 | oo €7 €6 b . ___ R & 9 ____f 8
81T 98 | [v2 " " ce § W/dSUANSVA | v2 L9 ¢ W/dWHHSYA |9 L gN / UHHSVA
6 g8 9e 96 L 96 v 101

9 cg 11 €6 v N/dS‘¥ENSYA | 2T €6 0T 001

ge oL 9 L6 g 9L v R/Td°¥ANSVA | 8T €L STH / WAHSYA
v 1L g 96 YR/ TdHAKSYA { V1 2% £OX0BXSL/HAHSYA | 2 L8

Vo oL b SU_ 8% | L] v | R 98 | _______ e
6169 [ S TIH/ T UENSVA | L (3] IXVING/UARSVA | 21 98 n:oo WHHSVA
ST B89 L 07 STN/TdYANSVA | ¥ LL 9¢ 901

01 %9 7t 66 Ve 9L EXVIXS/NANSYA | SE 80T

14 S 32 86 8T Sg ve 801

€2 oY g 6 R 7 CZXEPX9E/UANSYA | 2T L6

£ T3 O 9 ] e | ] 2197 | ___1 COXO0SXOE/MANSYA {21 96 |
g i3 0v Tz g 1§ 9 g6

L 0¢ 6 18 €1 61 ZX9¥X0€/HANSYA | 6 98

g 81 01 08 9 8L 2 EX6XPI/UAHSYA [ 1P G2

g V1 01T 6L e L6 AR

g £l 9z 9L e 96 ZXSEXEZ/UHHSYA | 9 v

L 1 or {1 8¢ 6L | 019z | SOXSVXOT/MAHSVA | 8 ¢ 6 | YAHSYA
9 Z 0TH/dSHHHSYA [ ¥E 6L 81 61 Z0X9€X07 /HHHSYA | G g STA
v 011 82 L 6 ag 18 601 V/S/HATVA
12 66 YR ) 8 ve ZOX9ZXST/MANSYA | Tv 2L [ASSY  43ITHY/AATVA
12 86 L 89 6 L8 81 6 [ AL°T/AZI/dRVI/EATVA
21 9L v 89 L EL EXZEXET/HANSYA | 1 1L [¥/90S/T04INOD/HATVA
w e v 9 19 | ) 9 ] AN D A T 0L _[14/80S/T04INOD/ANTVA
£ 69 67 L9 9 3 G FXOZXTI/HHHSTA | 7 L

LT L9 61 L9 g1 001 z 0L [ASSV  TOYINOD/HATYA
€1 B i LS g 8¢ 1 01T | 1aS AATVA
12 8¢ ST 6% £ Lg 0ZK/NAHSYA | 0T 80T

8 8¢ 97 8¥ Ly 601 9T 9 [issy FATVA
B2 N R Y 2 e L 18 | 5 4 Lo jias 3 HATVA
g Le ¢ 6¢ L7 98 g8 60T

£T 9¢ AR T g £s v ¥8

9 9¢ 2. Le 2 oy z £ ANTVA
91 Wl AT v 81 g 8y

6 £z g ce g 6 g Ly 1ON-N
8 22 S X A S 2 2 I N L8 ) €2 8L | dR0D F70NGANYAL
61 01 g I3 T L OTN/YEHSVA | 8 91 gN/ATRONANUNL
¢ g £e ¢e 0y ZIN/ MAHSYA | b1 €L ¥/2TM0N9NYNL
o1 g W/dS‘uaHsva [ 11 02 28 ¥6 9 LS laNod 00£/3401
£ 6 9t 81 6 6 8¢ 08TX¥P1/38NL
LT 8 L1 W €6 L 0§

0v__ €6 9 W/ASMAHSVA [ZT T 8 W/1d‘HAHSVA | 42 €6 gH / HAHSVA { € 0¢ 91-p*21/840L
ON ° d48Y NOILAI¥3S3Q ON ° d48Y NOILdI¥3Saa ON * d43¥ NOIL1dI¥2530 ON * 43Y NOILdT¥2S3d
11 *d 60°50°L6 xxx  fHONI CTVOLLAGVHATY  ##x 01-001-.60-L89T  6%0dd




220

g g1 HOLATO “ N¥OA

1z 144

12 Ly HY“EN0A

02 8y
........................................................................................... 02 Ly .l H1ENQA

4 LOT [ 81XLT /139008 “HONAYA

g1 89

€ e

£ ve

€ £¢
......... Al ) BNIA

g € [ASSY LN DNIA

g 09

1 05 N0 TTAX9T/THAHA

5 1§

I IS KKOD  9T0T-91/7ddHA
........................................ Y P T - M 4 N

I 79 kN0D CSXV1/THaHA

S £9

1 €9 KOO VrL-71/723HA

g 4]

1 75 K02 THAHA
.............................. e g I NOISNAL A¥IA‘HAHSYA

v 59 0ZK/dS “HaHSYA

€ 107

6 001

L1 £L

2! 99
........................................................................................... S &bl o QIN/JS‘MHHSVA

[ 2T 768 ﬁ VIN/dS “4aHSVA

1z 001

61 001

61 L9 -

g L8
.......................................................................................... |61 98 |

g 98

1 S8

14 VL

147 £L

6 €L
............................................................................................ ST ¥ |

[ g€ 19

v 19

S1 19

(114 09

g 09

L 8¢ ZIN/dS‘HAHSVA
ON * dd4 NOILdI¥OSEQ ON * 41y NOILdI¥0SHQ ON ° 43¥ NOILdTIHISHQ ON * 43y NOILdTHISAd
21 °d 60°G50°L6 sk YAANI CTVOLLHAVHITV  »xx 01-001-LB0~L89T 6¥0d4



